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Summary of Test Result

Report Ref Std. Result
Test | R k
Clause Clause estltems (PASS/FAIL) emar
3.1 15.403(i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
Under limit
34 15.407(b) Unwanted Emissions Pass 0.65 dB at
5350.320 MHz
Under limit
35 15.207 AC Conducted Emission Pass 10.01 dB at
1.517 MHz
3.6 15.407(c) Automatically Discontinue Transmission Pass -
15.203 .
3.7 15.407(a) Antenna Requirement Pass -
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang
Report Producer: Vivian Hsu
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1 General Description
1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac and GNSS.
Product Specification subjective to this standard

WLAN: PCB Antenna
Antenna Type Bluetooth; PCB Antenna
GPS: PCB Antenna

<5180 MHz ~ 5240 MHz>: 3.51 dBi
Antenna Gain <5260 MHz ~ 5320 MHz>: 3.51 dBi
<5500 MHz ~ 5720 MHz>: 4.04 dBi

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments and

Explanations in report summary.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO2-HY CO05-HY 03CHO7-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,

pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Y plane) were recorded in this

report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel (Mqu) Channel (Mljz)
36 5180 44 5220
5150-5250 MHz 38 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42" 5210
Freg. Freq.
Frequency Band Channel (Mqu) Channel (M:z)
52 5260 60 5300
Band 2
(U-NII-2A) 56 5280 64 5320
58" 5290
Freq. Freq.
Frequency Band Channel Channel
quency (MHz2) (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106" 5530 134* 5670
(U-NII-2C)
108 5540 136 5680
110* 5550 140 5700
TEL : 886-3-327-3456 Page Number : 60f29
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT4O0.
2. The above Frequency and Channel in "*" were 802.11ac VHT8O0.

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHTS80 MCSO0
Test Cases
AC . .
Mode 1 : Bluetooth Link + WLAN (5GHZz) Link + Camera (Top) + Earphone + Adapter
Conducted
+ SD Card
Emission
TEL : 886-3-327-3456 Page Number 1 70f29
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch-# 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H | High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch.# 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 52 100
Middle 44 60 116
H | High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11n HT40 802.11n HT40 802.11n HT40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch. # 802.11ac VHTS80 802.11ac VHTS80 802.11ac VHT80
L Low - - 106
M | Middle 42 58 -
H | High - - 122
Straddle - - 138

Remark: For radiation spurious emission, the final modulation and the worst data rate was reference
the max RF conducted power.
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2.3 Connection Diagram of Test System

System BT

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monitor

For detail, please refer to test mode configuration and setup pholographs for each test item.

This example is connection diagram of EUT test configurations.,

2.4 Support Unit used in test configuration and system

Item|Equipment Brand Name [Model Name |FCC ID Data Cable Power Cord
1. |Bluetooth Earphone |Sony Ericsson |MW600 PY7DDA-2029 [N/A N/A
2. |WLAN AP ASUS RT-AC66U MSQ-RTAC66U [N/A Unshielded, 1.8 m
3. |iPod Earphone Apple N/A Verification Unshielded, 1.0 m |N/A
4. |SD Card SanDisk MicroSD HC |FCC DoC N/A N/A
ACI/P :
. Unshielded, 1.2m
5. [Notebook Dell Latitude 3400 |FCC DOC N/A
DCO/P :
Shielded, 1.8m
TEL : 886-3-327-3456 Page Number 1 90f29
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2.5

2.6

EUT Operation Test Setup

The RF test items, make the EUT get into the engineering modes to provide channel selection, power
level, data rate and the application type and for continuous transmitting signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number 110 of 29
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

1.

N A

8.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4Test Setup

(a¥e [} O
Spectrum Analyzer EUT
3.1.5Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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Maximum 26dB Bandwidth

«RBW 1 MHz )elta 2 [T
«VBW 3 MHz .10 dB

Ref 30 dBm ~Att 20 dB SWT 20 ms 91.200000000 MHz

30 Offfet 206 aB Marker 1

| T S A e

Center 5.61 GHz 16 MHz/ Span 160 MHz

Date: 26.NOV.2020 19:52:00

Maximum 99% Occupied Bandwidth

*RBW 3 MHz Marker 1
«VBW 10 MHz 13.85 dBm

Ref 30 dBm «Att 20 dB SWT 20 ms

30 Offfet 20]6 dB BW L 040c

. sloo gen|EM
- =
v
.
-0

-70

Center 5.61 GHz 12 MHz/ Span 120 MHz

Date: 26.NOV.2020 19:51:03

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor
access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

Il The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

TEL : 886-3-327-3456 Page Number 113 0f29
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3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using an RF average power meter):

1.

2
3.
4

Measurement is performed using a wideband RF power meter.

The EUT is configured to transmit at its maximum power control level.

Measure the average power of the transmitter

Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4Test Setup

[ 1 ] g

At at
Power Meter enuator EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number : 14 of 29
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

<ECC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.

For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.
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3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-3 #

(power averaging (rms) detection with max hold):

Set span to encompass the entire emission bandwidth (EBW) of the signal.

Set RBW =1 MHz.

Set VBW 2 3 MHz

Number of points in sweep = 2 Span / RBW.

Sweep time < (number of points in sweep) x T, when duty cycle is less than 98 percent
where T is the minimum transmission duration over which the transmitter is on and is
transmitting at its maximum power control level for the tested mode of operation.
Detector = power averaging (rms).

Trace mode = max hold.

Allow max hold to run for at least 60 seconds, or longer as needed to allow the trace to

stabilize.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.

3.

3.3.4Test Setup

Spectrum Analyzer EUT

3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.
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Worst Case Power Density (dBm/MHz)

«RBW 1 MHz Marker g
«VBW 3 MHz 6.65 dBm

Ref 30 dBm ~Att 20 dB «SWT 20 ms 5.260900000 GHz

30 Offfet 207 aB

20 [ 2]

Center 5.26 GHz 5 MHz/ Span 50 MHz

Date: 26.NOV.2020 10:32:44

Note: Average Power Density (dB) = Measured value+ Duty Factor
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350

MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz

band that generate emissions in the 5150-5250 MHz band must meet all applicable technical

requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E= —10000050«;"30}9 HV/m, where P is the eirp (Watts)
TEL : 886-3-327-3456 Page Number : 18 of 29
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EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the

use of a peak detector.

3.4.2Measuring Instruments

See list of measuring equipment of this test report.

3.4.3Test Procedures
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto

Trace mode = max hold

TEL : 886-3-327-3456 Page Number 119 0of 29
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(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.
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3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- im -

Metal Full Soldered Ground Plane

-

Spectrum Analyzer ! Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

|_ - I —_—

Metal Full Soldered Ground Plane

Spectrum Analyzer ! Receiver

3.4.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement

3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

See list of measuring equipment of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g k~ w DN

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
— |
! e EUT l
I - ol [ I l 80 cm to
I Receiver | ground
| 500 RF Cable SHem | || ptane
|
: |
| i 2 :
| g | U
| “3bp ;
|
| AC :
I AMH | |
I (LISHy | |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Automatically Discontinue Transmission

3.6.1Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.7.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. . Calibration
Instrument Brand Name [ Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
Rohde & Oct. 30, 2020~ Radiation
Loop Antenna HFH2-Z22 100315 9 kHz~30 MHz | Dec. 26, 2019 Dec. 25, 2020
Schwarz Nov. 14, 2020 (03CHO7-HY)
CBL 6111D
. & Oct. 30, 2020~ Radiation
Bilog Antenna TESEQ 35419 & 03 | 30MHz~1GHz | Apr. 29, 2020 Apr. 28, 2021
00800N1DO Nov. 14, 2020 (03CHO7-HY)
1N-06
Double Ridge Oct. 30, 2020~ Radiation
ESCO 3117 00075962 | 1GHz ~ 18GHz | Dec. 06, 2019 Dec. 05, 2020
Horn Antenna Nov. 14, 2020 (03CHO7-HY)
SHF-EHF Horn |[SCHWARZBE BBHA917058 Oct. 30, 2020~ Radiation
BBHA 9170 18GHz~40GHz | Dec. 10, 2019 Dec. 09, 2020
Antenna CK 4 Nov. 14, 2020 (03CHO7-HY)
. . N9038A Oct. 30, 2020~ Radiation
EMI Test Receiver Agilent MY53290053( 20Hz~26.5GHz | May 21, 2020 May 20, 2021
(MXE) Nov. 14, 2020 (03CHO7-HY)
Spectrum ) Oct. 30, 2020~ Radiation
Agilent N9030A [MY52350276| 3Hz~44GHz | Jun. 09, 2020 Jun. 08, 2021
Analyzer Nov. 14, 2020 (03CHO7-HY)
. COM-POWE Oct. 30, 2020~ Radiation
Preamplifier PA-103A 161241 10MHz~1GHz | May 19, 2020 May 18, 2021
R Nov. 14, 2020 (03CHO7-HY)
AMF-7D-001 L
. Oct. 30, 2020~ Radiation
Preamplifier MITEQ 01800-30-10 1590075 1GHz~18GHz | Apr. 23, 2020 Apr. 22, 2021
P Nov. 14, 2020 (03CHO7-HY)
- . Radiation
Preamplifier Agilent 8449B 3008A02362 | 1GHz~26.5GHz | Nov. 01, 2019 | Oct. 30, 2020 | Oct. 31, 2020
(03CHO7-HY)
» . Oct. 31, 2020~ Radiation
Preamplifier Agilent 8449B 3008A02362 | 1GHz~26.5GHz | Oct. 31, 2020 Oct. 30, 2021
Nov. 14, 2020 (03CHOQ7-HY)
» Oct. 30, 2020~ Radiation
Preamplifier EMEC EM18G40G 060715 18GHz~40GHz | Dec. 13, 2019 Dec. 12, 2020
Nov. 14, 2020 (03CHOQ7-HY)
HUBER + | SUCOFLEX |MY2858/2,80 Oct. 30, 2020~ Radiation
RF Cable 18GHz~40GHz | Feb. 25, 2020 Feb. 24, 2021
SUHNER 102 1606/2 Nov. 14, 2020 (03CHOQ7-HY)
HUBER + | SUCOFLEX | MY24971/4, Oct. 30, 2020~ Radiation
RF Cable 9kHz~30MHz | Feb. 25, 2020 Feb. 24, 2021
SUHNER 104 MY28655/4 Nov. 14, 2020 (03CHO7-HY)
MY28655/4, .
HUBER + [ SUCOFLEX Oct. 30, 2020~ Radiation
RF Cable MY24971/4, | 30MHz~1GHz | Feb. 25, 2020 Feb. 24, 2021
SUHNER 104 Nov. 14, 2020 (03CHO7-HY)
MY15682/4
MY28655/4, L
HUBER + [ SUCOFLEX Oct. 30, 2020~ Radiation
RF Cable MY24971/4, | 1GHz~18GHz | Feb. 25, 2020 Feb. 24, 2021
SUHNER 104 Nov. 14, 2020 (03CHO7-HY)
MY15682/4
HUBER + [ SUCOFLEX Oct. 30, 2020~ Radiation
RF Cable 801606/2 | 9KHz ~ 40GHz N/A N/A
SUHNER 102 Nov. 14, 2020 (03CHO7-HY)
Oct. 30, 2020~ Radiation
Antenna Mast Max-Full MFA520BS N/A 1m~4m N/A N/A
Nov. 14, 2020 (03CHOQ7-HY)
) Chaintek Oct. 30, 2020~ Radiation
Turn Table ChainTek N/A 0~360 Degree N/A N/A
3000 Nov. 14, 2020 (03CHOQ7-HY)
Oct. 30, 2020~ Radiation
USB Data Logger| TECPEL TR-32 HE17XB2495 N/A N/A N/A
Nov. 14, 2020 (03CHOQ7-HY)
) E3 Oct. 30, 2020~ Radiation
Software Audix N/A N/A N/A N/A
6.2009-8-24 Nov. 14, 2020 (03CHOQ7-HY)
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. . Calibration
Instrument Brand Name | Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
. Conduction
AC Power Source| ChainTek [APC-1000W N/A N/A N/A Nov. 13, 2020 N/A
(CO05-HY)
) Rohde & Conduction
EMI Test Receiver ESR3 102317 9kHz~3.6GHz | Sep. 11, 2020 | Nov. 13, 2020 | Sep. 10, 2021
Schwarz (COO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Nov. 20, 2019 | Nov. 13, 2020 | Nov. 19, 2020
Schwarz (CO05-HY)
Rohde & EMC32 Conduction
Software N/A N/A N/A Nov. 13, 2020 N/A
Schwarz Vv10.30 (COO05-HY)
HUBER + Conduction
LF Cable RG-214/U LFO1 N/A Jan. 02, 2020 | Nov. 13, 2020 | Jan. 01, 2021
SUHNER (COO05-HY)
e Rohde & Conduction
Pulse Limiter ESH3-Z2 100851 N/A Jan. 02, 2020 | Nov. 13, 2020 | Jan. 01, 2021
Schwarz (COO05-HY)
Conduction
Hygrometer Testo 608-H1 34893241 N/A Mar. 02, 2020 | Nov. 13, 2020 | Mar. 01, 2021
(COO05-HY)
Nov. 19, 2020~ Conducted
Hygrometer Testo 608-H1 34893241 N/A Mar. 02, 2020 Mar. 01, 2021
Nov. 26, 2020 (THO2-HY)
16100054SN Nov. 19, 2020~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 23, 2019 Dec. 22, 2020
010 Nov. 26, 2020 (THO2-HY)
) Rohde & Nov. 19, 2020~ Conducted
Signal Analyzer FSV40 101566 10Hz ~ 40GHz | Jul. 22, 2020 Jul. 21, 2021
Schwarz Nov. 26, 2020 (THO2-HY)
Spectrum Rohde & Nov. 19, 2020~ Conducted
FSP40 100055 9kHz-40GHz | Dec. 30, 2019 Dec. 29, 2020
Analyzer Schwarz Nov. 26, 2020 (THO2-HY)
Switch Box & RF EM Nov. 19, 2020~ Conducted
) EMSW18SE| SW200302 N/A Mar. 17, 2020 Mar. 16, 2021
Cable Electronics Nov. 26, 2020 (THO2-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 23
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 47
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.3

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 50
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR0OO3042D

Test Engineer:

Jacob Yu/Shiming Liu

Temperature:

23.6~23.9

°C

Test Date:

2020/11/19~2020/11/26

Relative Humidity:

53.7~54.3

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR0OO3042D

Band | single antenna

99% 26 dB e e
Data Freg. | Bandwidth Bandwidth Bandwu_jth_ Bandw!dth
Mod. Rate NTY CH. (MHz) (MH2) (MH2) Power Limit EIRP Limit Note

(dBm) (dBm)
Antl [ Ant2 | Antl | Ant2 [ Antl | Ant2 [ Antl | Ant2

1la |6Mbps| 1 36 5180 | 16.55 - 21.55 - - 22.19 -
1la [(6Mbps| 1 44 5220 | 16.55 - 21.40 - - 22.19 -
1la |6Mbps| 1 48 5240 | 16.55 - 21.50 - - 22.19 -
HT20 | MCSO| 1 36 5180 | 17.70 - 27.70 - - 22.48 -
HT20 | MCSO| 1 44 5220 | 17.65 - 27.20 - - 22.47 -
HT20 | MCSO| 1 48 5240 | 17.65 - 27.45 - - 22.47 -
HT40 | MCSO| 1 38 5190 | 36.20 - 41.76 - - 23.01 -
HT40 | MCSO| 1 46 5230 | 36.20 - 41.58 - - 23.01 -
VHT80| MCSO| 1 42 5210 | 76.68 - 82.06 - - 23.01 -
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TEST RESULTS DATA
Average Power Table

FCC Band | single antenna
Average FCC
Data e, Conducted ConducFqu DG_ .
Mod. Rate N1 CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Antl | Ant2 [ SUM [ Antl [ Ant2 | Antl | Ant2
1la |6Mbps| 1 36 5180 | 15.70 - 24.00 - 3.51 - Pass
1la |6Mbps| 1| 44 5220 | 15.70 - 24.00 - 3.51 - Pass
1la |6Mbps| 1| 48 5240 | 15.60 - 24.00 - 3.51 - Pass
HT20 |[MCSO| 1| 36 5180 | 15.70 - 24.00 - 351 - Pass
HT20 |[MCSO| 1 | 44 | 5220 |15.70 - 24.00 - 351 - Pass
HT20 |[MCSO| 1| 48 5240 | 15.70 - 24.00 - 351 - Pass
HT40 |[MCSO| 1| 38 5190 | 15.10 - 24.00 - 351 - Pass
HT40 |[MCSO| 1| 46 5230 | 15.90 - 24.00 - 351 - Pass
VHT20| MCSO| 1| 36 5180 | 15.60 - 24.00 - 351 - Pass
VHT20| MCSO| 1| 44 | 5220 |15.60 - 24.00 - 351 - Pass
VHT20| MCSO| 1| 48 5240 | 15.60 - 24.00 - 351 - Pass
VHT40| MCSO| 1| 38 5190 | 15.00 - 24.00 - 351 - Pass
VHT40| MCSO| 1| 46 5230 | 15.80 - 24.00 - 351 - Pass
VHT80| MCSO| 1| 42 5210 | 14.60 - 24.00 - 351 - Pass
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TEST RESULTS DATA
Power Spectral Density

FCC Band | single antenna

Average Average
Data Freq. Powz_er P.SI.D DG. Pass
Mod. Rate NTXY CH. (MH2) Density Limit (dBi) IEail

(dBm/MHz) (dBm/MHz)
Antl | Ant2 [ SUM [ Antl [ Ant2 | Antl | Ant2

1la |6Mbps| 1 36 5180 | 6.39 - 11.00 - 3.51 - Pass
1la |6Mbps| 1| 44 | 5220 | 6.33 - 11.00 - 3.51 - Pass
1la |6Mbps| 1| 48 5240 | 6.19 - 11.00 - 3.51 - Pass
HT20 [MCSO| 1| 36 5180 | 6.20 - 11.00 - 351 - Pass
HT20 [MCSO| 1 | 44 [ 5220 | 6.02 - 11.00 - 351 - Pass
HT20 [MCSO| 1 | 48 5240 | 6.29 - 11.00 - 351 - Pass
HT40 [MCSO| 1 | 38 5190 | 2.60 - 11.00 - 351 - Pass
HT40 [MCSO| 1 | 46 5230 | 3.48 - 11.00 - 351 - Pass
VHT80[ MCSO| 1 | 42 5210 | -1.19 - 11.00 - 351 - Pass
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26dB and 99% OBW

Report Number : FR0OO3042D

Band Il single antenna

99% 26 dB IC 99% IC 99% FCC 2§dB
Data Freg. | Bandwidth Bandwidth Bandwu_jth_ Bandw!dth Bandwu_jth_

Mod. NTY CH. Power Limit EIRP Limit Power Limit Note

Rate (MHz) (MHz) (MHz) (dBm) (dBm) (dBm)
Antl | Ant2 | Antl | Ant2 [ Antl | Ant2 | Antl [ Ant2 | Antl | Ant2

1la |6Mbps| 1 52 5260 | 16.65 - 21.60 - 23.21 - 29.21 - 23.98 -
1la [(6Mbps| 1 60 5300 | 16.45 - 21.50 - 23.16 - 29.16 - 23.98 -
1la |6Mbps| 1 64 5320 | 16.60 - 21.50 - 23.20 - 29.20 - 23.98 -
HT20 | MCSO| 1 52 5260 | 17.65 - 27.90 - 23.47 - 29.47 - 23.98 -
HT20 | MCSO| 1 60 5300 | 17.65 - 27.75 - 23.47 - 29.47 - 23.98 -
HT20 | MCSO| 1 64 5320 | 17.65 - 27.80 - 23.47 - 29.47 - 23.98 -
HT40 | MCSO| 1 54 5270 | 36.20 - 41.40 - 23.98 - 30.00 - 23.98 -
HT40 | MCSO| 1 62 5310 | 36.30 - 41.58 - 23.98 - 30.00 - 23.98 -
VHT80| MCSO| 1 58 5290 | 76.68 - 81.92 - 23.98 - 30.00 - 23.98 -
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TEST RESULTS DATA
Average Power Table

FCC Band Il single antenna

Average FCC EIRP

Data e, Conducted ConducFqu DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Antl [ Ant2 | SUM | Antl | Ant2 | Antl | Ant2

1la |6Mbps| 1 52 5260 | 15.60 - 23.98 - 3.51 - 26.99 Pass
1la |6Mbps| 1 60 5300 | 15.90 - 23.98 - 3.51 - 26.99 Pass
1la |6Mbps| 1 64 5320 | 15.80 - 23.98 - 3.51 - 26.99 Pass
HT20 | MCSO| 1 52 5260 | 15.80 - 23.98 - 3.51 - 26.99 Pass
HT20 | MCSO| 1 60 5300 | 15.70 - 23.98 - 3.51 - 26.99 Pass
HT20 | MCSO| 1 64 5320 | 15.70 - 23.98 - 3.51 - 26.99 Pass
HT40 | MCSO| 1 54 5270 | 15.90 - 23.98 - 3.51 - 26.99 Pass
HT40 | MCSO| 1 62 5310 | 14.40 - 23.98 - 3.51 - 26.99 Pass
VHT20{ MCSO0| 1 52 5260 | 15.70 - 23.98 - 3.51 - 26.99 Pass
VHT20{ MCSO| 1 60 5300 | 15.60 - 23.98 - 3.51 - 26.99 Pass
VHT20{ MCSO| 1 64 5320 | 15.60 - 23.98 - 3.51 - 26.99 Pass
VHT40{ MCSO| 1 54 5270 | 15.80 - 23.98 - 3.51 - 26.99 Pass
VHT40{ MCSO| 1 62 5310 | 14.30 - 23.98 - 3.51 - 26.99 Pass
VHT80| MCSO| 1 58 5290 | 14.10 - 23.98 - 3.51 - 26.99 Pass
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TEST RESULTS DATA
Power Spectral Density

Band Il single antenna
Average Average
Data Freq. Powz_er P.SI.D DG. Pass
Mod. Rate NTXY CH. (MH2) Density Limit (dBi) IEail
(dBm/MHz) (dBm/MHz)
Antl | Ant2 [ SUM [ Antl [ Ant2 | Antl | Ant2

1la |6Mbps| 1 52 5260 | 6.28 - 11.00 - 3.51 - Pass
1la |6Mbps| 1| 60 5300 | 6.07 - 11.00 - 3.51 - Pass
1la |6Mbps| 1| 64 | 5320 | 6.03 - 11.00 - 3.51 - Pass
HT20 [MCSO| 1| 52 5260 | 6.65 - 11.00 - 3.51 - Pass
HT20 [MCSO| 1 | 60 5300 | 6.47 - 11.00 - 351 - Pass
HT20 [MCSO| 1| 64 | 5320 | 6.21 - 11.00 - 351 - Pass
HT40 [MCSO| 1 [ 54 | 5270 | 3.26 - 11.00 - 351 - Pass
HT40 [MCSO| 1 | 62 5310 | 1.78 - 11.00 - 351 - Pass
VHT80[ MCSO| 1| 58 5290 | -1.89 - 11.00 - 351 - Pass
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TEST RESULTS DATA
26dB and 99% OBW

Band Il single antenna
99% 26 dB IC 99% IC 99% FCC 26dB Bandbw‘?(ih or
Data Eiea) Bandwidth Bandwidth Bandwi(_jth_ Bandwi_dth Bandwic_jth_ Straddle
Mod. Rate NT{ CH. (MH2) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MH2)
Antl [ Ant2 | Antl | Ant2 [ Antl | Ant2 | Antl [ Ant2 | Antl [ Ant2 | Antl | Ant2
1la |[6Mbps| 1| 100 | 5500 | 16.55 - 24.00 - 23.19 - 29.19 - 23.98 -
1la |[6Mbps| 1| 116 | 5580 | 16.60 - 24.10 - 23.20 - 29.20 - 23.98 -
1la |[6Mbps| 1| 140 | 5700 | 16.60 - 24.10 - 23.20 - 29.20 - 23.98 -
HT20 | MCSO| 1| 100 | 5500 | 17.65 - 28.40 - 23.47 - 29.47 - 23.98 -
HT20 | MCSO| 1| 116 | 5580 | 17.65 - 28.20 - 23.47 - 29.47 - 23.98 -
HT20 | MCSO| 1| 140 | 5700 | 17.70 - 27.95 - 23.48 - 29.48 - 23.98 -
HT40 | MCSO| 1| 102 | 5510 | 36.30 - 44.28 - 23.98 - 30.00 - 23.98 -
HT40 | MCSO| 1| 110 | 5550 | 36.30 - 50.40 - 23.98 - 30.00 - 23.98 -
HT40 | MCSO| 1| 134 | 5670 | 36.30 - 55.38 - 23.98 - 30.00 - 23.98 -
VHT80| MCSO| 1| 106 | 5530 | 76.68 - 81.60 - 23.98 - 30.00 - 23.98 -
VHT80| MCSO| 1| 122 | 5610 | 77.04 - 91.20 - 23.98 - 30.00 - 23.98 -
Band Il straddle channel single antenna
99% 26 dl_?; IC 99% IC 99% FCC 2§dB Banc?w(ijcih for
Data Fieq Bandwidth Bandwidth Bandw@th_ BandW|_dt_h BandWIQtr! Straddle
Mod. Rate NTY CH. (MHZ) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MH2) (MH2) (dBm) (dBm) (dBm) (MHz)
Antl [ Ant2 | Antl | Ant2 [ Antl | Ant2 | Antl | Ant2 | Antl [ Ant2 | Antl | Ant2
1la |6Mbps| 1| 144 | 5720 | 13.35 - 17.50 - 22.25 - 28.25 - 23.43 - 2.55 -
HT20 | MCSO| 1 144 5720 | 13.85 - 19.50 - 22.41 - 28.41 - 23.90 - 2.55 -
HT40 | MCSO| 1| 142 | 5710 | 33.30 - 38.02 - 23.98 - 30.00 - 23.98 - 2.55 -
VHT80| MCSO| 1| 138 | 5690 | 73.52 - 89.56 - 23.98 - 30.00 - 23.98 - 2.61 -
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TEST RESULTS DATA

Average Power Table

Report Number : FROO3042D

FCC Band Il single antenna
Average FCC EIRP
Data e, Conducted ConducFqu DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Antl [ Ant2 | SUM | Antl | Ant2 | Antl | Ant2
1la |6Mbps| 1 | 100 | 5500 |15.90 - 23.98 - 4.04 - 26.99 Pass
1la |[6Mbps| 1| 116 | 5580 |15.60 - 23.98 - 4.04 - 26.99 Pass
1la |[6Mbps| 1| 140 | 5700 |15.70 - 23.98 - 4.04 - 26.99 Pass
HT20 [ MCSO| 1 [ 100 | 5500 | 15.80 - 23.98 - 4.04 - 26.99 Pass
HT20 [MCSO| 1 | 116 | 5580 | 15.70 - 23.98 - 4.04 - 26.99 Pass
HT20 [MCSO| 1 [ 140 | 5700 | 15.90 - 23.98 - 4.04 - 26.99 Pass
HT40 [MCSO| 1 [ 102 | 5510 | 15.70 - 23.98 - 4.04 - 26.99 Pass
HT40 [ MCSO| 1 [ 110 | 5550 | 15.70 - 23.98 - 4.04 - 26.99 Pass
HT40 [MCSO| 1 [ 134 | 5670 | 15.90 - 23.98 - 4.04 - 26.99 Pass
VHT20[{ MCSO| 1 [ 100 | 5500 |15.70 - 23.98 - 4.04 - 26.99 Pass
VHT20[{ MCSO| 1 | 116 | 5580 |15.60 - 23.98 - 4.04 - 26.99 Pass
VHT20[{ MCSO| 1 | 140 | 5700 |15.80 - 23.98 - 4.04 - 26.99 Pass
VHT40[{ MCSO| 1 | 102 | 5510 |15.60 - 23.98 - 4.04 - 26.99 Pass
VHT40[{ MCSO| 1 | 110 | 5550 |15.60 - 23.98 - 4.04 - 26.99 Pass
VHT40[{ MCSO| 1 | 134 | 5670 |15.80 - 23.98 - 4.04 - 26.99 Pass
VHT80[ MCSO| 1 | 106 | 5530 |14.80 - 23.98 - 4.04 - 26.99 Pass
VHT80[ MCSO| 1 | 122 | 5610 |15.90 - 23.98 - 4.04 - 26.99 Pass
FCC Band Il straddle channel single antenna
Average FCC EIRP
Data Freg, Conducted ConducFeq DQ Power _
Mod. NTH CH. Power Power Limit (dBi) - Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Antl | Ant2 | SUM [ Antl | Ant2 | Antl [ Ant 2
1la |6Mbps| 1| 144 | 5720 |15.80 - 23.43 - 4.04 - 26.99 Pass
HT20 [MCSO| 1 | 144 | 5720 [ 15.70 - 23.90 - 4.04 - 26.99 Pass
HT40 (MCSO| 1 [ 142 | 5710 | 15.90 - 23.98 - 4.04 - 26.99 Pass
VHT20[{ MCSO| 1 | 144 | 5720 |15.60 - 23.98 - 4.04 - 26.99 Pass
VHT40[{ MCSO| 1 | 142 | 5710 |15.80 - 23.98 - 4.04 - 26.99 Pass
VHT80[ MCSO| 1 | 138 | 5690 |15.90 - 23.98 - 4.04 - 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FROO3042D

Band Il single antenna
Average Average
Data Freq. Powa_er P.S[.) DG. Pass
Mod. Rate NTXY CH. (MH2) Density Limit (dBi) IEail
(dBm/MHz) (dBm/MHz)

Antl | Ant2 [ SUM [ Antl [ Ant2 | Antl | Ant2
1la [6Mbps| 1 [ 100 | 5500 | 6.27 - 11.00 - 4.04 - Pass
1la |6Mbps| 1| 116 | 5580 | 6.19 - 11.00 - 4.04 - Pass
1la |6Mbps| 1| 140 | 5700 | 5.82 - 11.00 - 4.04 - Pass
HT20 [MCSO| 1 [ 100 | 5500 | 6.42 - 11.00 - 4.04 - Pass
HT20 [MCSO| 1 | 116 | 5580 | 6.07 - 11.00 - 4.04 - Pass
HT20 [ MCSO| 1 | 140 | 5700 | 5.57 - 11.00 - 4.04 - Pass
HT40 [MCSO| 1 | 102 | 5510 | 3.82 - 11.00 - 4.04 - Pass
HT40 [ MCSO| 1 [ 110 | 5550 | 3.70 - 11.00 - 4.04 - Pass
HT40 [MCSO| 1 | 134 | 5670 | 3.75 - 11.00 - 4.04 - Pass
VHT80[{ MCSO| 1 [ 106 | 5530 | -1.09 - 11.00 - 4.04 - Pass
VHT80[ MCSO| 1 | 122 | 5610 | 0.26 - 11.00 - 4.04 - Pass

Band Il straddle channel single antenna
Average Average
Data Freq. Powe_:r P.SI.D DG. Pass
Mod. Rate NTY CH. (MH2) Density Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)

Antl [ Ant2 | SUM | Antl | Ant2 | Antl | Ant2
1la |(6Mbps| 1 | 144 | 5720 | 5.67 - 11.00 - 4.04 - Pass
HT20 [MCSO| 1 | 144 | 5720 | 5.73 - 11.00 - 4.04 - Pass
HT40 [MCSO| 1 | 142 | 5710 | 3.43 - 11.00 - 4.04 - Pass
VHT80[ MCSO| 1 | 138 | 5690 | 0.09 - 11.00 - 4.04 - Pass
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ssamonas. FCC RADIO TEST REPORT Report No. : FR00O3042D

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C

Test Engineer : [Tom Lee

Relative Humidity : |40~50%

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information

Report NO : 003042
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
m .
° e,
'E 504 i, : CISPR Limitiat Main Plorts
() S S S S-S |
i -+
- 401 *
1 ® *
3o01® 1
20T
10T
0 } } } —+— } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.166650 26.88 55.13 28.25 | L1 OFF 19.4
0.166650 30.61 65.13 3452 | L1 OFF 19.4
0.233790 31.11 52.31 21.20 | L1 OFF 19.4
0.233790 33.54 62.31 28.77 | L1 OFF 19.4
0.415320 24.39 47.54 23.15 | L1 OFF 19.4
0.415320 31.71 57.54 25.83 | L1 OFF 19.4
0.461130 25.32 46.67 21.35 | L1 OFF 19.4
0.461130 33.07 56.67 23.60 | L1 OFF 19.4
1.517460 35.99 46.00 10.01 | L1 OFF 19.5
1.517460 41.14 56.00 14.86 | L1 OFF 19.5
3.866910 27.55 46.00 18.45 | L1 OFF 19.6
3.866910 32.08 56.00 23.92 | L1 OFF 19.6




EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

003042
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR:OP LimitatMaimn Plorts

40t L 4
¢ b 4 *»
308 L 4
20+
101
0 } } } —+— } } } } — } }
150k 30040000 8001M 2M 3M 4M5M6 8 10M
Frequency in Hz
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 27.83 55.88 28.05 | N OFF 19.5
0.152250 31.61 65.88 34.27 | N OFF 19.5
0.233700 31.14 52.32 21.18 | N OFF 19.5
0.233700 33.50 62.32 28.82 | N OFF 19.5
0.438000 25.71 47.10 21.39 | N OFF 19.5
0.438000 32.89 57.10 2421 | N OFF 19.5
0.467250 25.24 46.56 21.32 | N OFF 19.5
0.467250 33.10 56.56 23.46 | N OFF 19.5
1.518360 35.40 46.00 10.60 | N OFF 19.6
1.518360 40.56 56.00 15.44 | N OFF 19.6
3.847920 26.46 46.00 1954 | N OFF 19.7
3.847920 30.13 56.00 25.87 | N OFF 19.7




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FROO3042D

Appendix C. Radiated Spurious Emission

Test Engineer :

Temperature : 23~25°C

Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 51~58%

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5146.12 58.55 -15.45 74 47.88 34.4 11.55 | 35.28 | 220 15 P H
5150 52.24 -1.76 54 41.56 34.4 11.56 | 35.28 | 220 15 A H
* 5180 110.18 - - 99.4 34.47 11.58 | 35.27 | 220 15 P H
* 5180 102.88 - - 92.1 34.47 11.58 | 35.27 | 220 15 A H
H

802.11a
H

CH 36

5142.74 57.83 -16.17 74 47.17 34.4 1155 | 35.29 | 337 30 P \%

5180MHz
5149.5 50.39 -3.61 54 39.71 34.4 1156 | 35.28 | 337 30 A \%
* 5180 109.36 - - 98.58 34.47 11.58 | 35.27 | 337 30 P V
* 5180 102.26 - - 91.48 34.47 11.58 | 35.27 | 337 30 A \%
V
\%
5145.34 52.17 -21.83 74 41.5 34.4 11.55 | 35.28 | 206 14 P H
5150 44.94 -9.06 54 34.26 34.4 11.56 | 35.28 | 206 14 A H
* 5220 112.97 - - 102.1 345 11.62 | 35.25 | 206 14 P H
* 5220 105.89 - - 95.02 34.5 11.62 | 35.25 | 206 14 A H
5413.8 50.05 -23.95 74 38.68 34.7 11.83 | 35.16 | 206 14 P H

802.11a
5386.08 41.88 -12.12 54 30.62 34.63 11.8 35.17 | 206 14 A H

CH 44

5147.94 50.75 -23.25 74 40.07 34.4 1156 | 35.28 | 301 23 P \%

5220MHz
5148.72 43.55 -10.45 54 32.87 34.4 1156 | 35.28 | 301 23 A \%
* 5220 114.73 - - 103.86 34.5 11.62 | 35.25 | 301 23 P \Y,
* 5220 107.48 - - 96.61 345 11.62 | 35.25 | 301 23 A \%
5374.88 49.22 -24.78 74 38.04 34.57 11.78 | 35.17 | 301 23 P \Y,
5386.36 41.09 -12.91 54 29.83 34.63 11.8 35.17 | 301 23 A \%

TEL : 886-3-327-3456 Page Number : C1 of C42

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

5069.16 49.93 -24.07 74 39.58 34.17 1149 | 35.31 | 203 8 P H
5078.52 41.33 -12.67 54 30.91 34.23 115 35.31 | 203 8 A H
* 5240 112.48 - - 101.58 34.5 11.64 | 35.24 | 203 8 P H
* 5240 105.34 - - 94.44 34.5 11.64 | 35.24 | 203 8 A H
5410.44 49.8 -24.2 74 38.44 34.7 11.82 | 35.16 | 203 8 P H
802.11a
5406.8 42.14 -11.86 54 30.78 34.7 11.82 | 35.16 | 203 8 A H
CH 48
5140.66 49.71 -24.29 74 39.05 34.4 1155 | 35.29 | 298 21 P \%
5240MHz
5143.52 41.95 -12.05 54 31.29 34.4 1155 | 35.29 | 298 21 A \%
* 5240 114.11 - - 103.21 34.5 11.64 | 35.24 | 298 21 P \Y,
* 5240 106.93 - - 96.03 34.5 11.64 | 35.24 | 298 21 A \%
5362.56 49.69 -24.31 74 38.53 34.57 11.77 | 35.18 | 298 21 P \Y,
5354.16 41.44 -12.56 54 30.36 34.5 11.76 | 35.18 | 298 21 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2 of C42

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10360 43.58 -24.62 68.2 47.51 37.47 17.63 | 59.03 100 0 P H
15540 46.61 -27.39 74 41.64 40.1 21.64 | 56.77 100 0 P H
H

802.11a
H

CH 36
10360 44.67 -23.53 68.2 48.6 37.47 17.63 | 59.03 100 0 P \%

5180MHz
15540 48.35 -25.65 74 43.38 40.1 21.64 | 56.77 100 0 P \Y,
\%
\Y,
10440 45.26 -22.94 68.2 49 37.53 17.7 58.97 100 0 P H
15660 47.67 -26.33 74 42.26 40.45 21.71 | 56.75 | 100 0 P H
H

802.11a
H

CH 44
10440 45.03 -23.17 68.2 48.77 37.53 17.7 58.97 100 0 P V

5220MHz
15660 51.39 -22.61 74 45.98 40.45 21.71 | 56.75 | 200 8 \%
15660 43.03 -10.97 54 37.62 40.45 21.71 | 56.75 | 200 8 A V
V
10480 44.25 -23.95 68.2 47.88 37.58 17.73 | 58.94 | 100 0 P H
15720 48.15 -25.85 74 42.58 40.58 21.73 | 56.74 | 100 0 P H
H

802.11a
H

CH 48
10480 44.08 -24.12 68.2 47.71 37.58 17.73 | 58.94 | 100 0 P \%

5240MHz
15720 51.82 -22.18 74 46.25 40.58 21.73 | 56.74 | 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3 of C42

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5148.2 60.27 -13.73 74 49.59 34.4 11.56 35.28 215 17 P H
5150 51.9 -2.1 54 41.22 34.4 11.56 35.28 215 17 A H
* 5180 109.56 - - 98.78 34.47 11.58 35.27 215 17 P H
* 5180 102.01 - - 91.23 34.47 11.58 35.27 215 17 A H
802.11n H
HT20 H
CH 36 5148.72 57.77 -16.23 74 47.09 34.4 11.56 35.28 337 32 P \%
5180MHz 5150.02 50.14 | -99.86 150 39.46 34.4 1156 | 35.28 | 337 | 32 AV
* 5180 108.94 - - 98.16 34.47 11.58 35.27 337 32 P \%
* 5180 101.59 - - 90.81 34.47 11.58 35.27 337 32 A \%
\%
\%
5144.56 55.23 -18.77 74 44.56 34.4 11.55 35.28 207 13 P H
5150 44.67 -9.33 54 33.99 34.4 11.56 35.28 207 13 A H
* 5220 112.5 - - 101.63 34.5 11.62 35.25 207 13 P H
* 5220 105.31 - - 94.44 345 11.62 35.25 207 13 A H
802.11n 5382.72 48.96 -25.04 74 37.71 34.63 11.79 35.17 207 13 P H
HT20 5387.76 42.23 -11.77 54 30.97 34.63 11.8 35.17 207 13 A H
CH 44 5144.82 53.27 -20.73 74 42.6 34.4 11.55 35.28 302 24 P \%
5220MHz 5149.5 44,03 | -9.97 54 33.35 34.4 1156 | 35.28 | 302 | 24 AV
* 5220 113.93 - - 103.06 34.5 11.62 35.25 302 24 P \%
* 5220 107.08 - - 96.21 34.5 11.62 35.25 302 24 A \%
5365.08 50.01 -23.99 74 38.85 34.57 11.77 35.18 302 24 P \%
5388.6 41.16 -12.84 54 29.9 34.63 11.8 35.17 302 24 A \%

TEL : 886-3-327-3456 Page Number : C4 of C42
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5149.5 49.8 -24.2 74 39.12 34.4 11.56 35.28 204 8 P H
5147.68 41.45 -12.55 54 30.77 344 11.56 35.28 204 8 A H
* 5240 112.39 - - 101.49 345 11.64 35.24 204 8 P H
* 5240 104.91 - - 94.01 345 11.64 35.24 204 8 A H
802.11n 5413.24 4991 |-24.09 74 38.54 34.7 11.83 | 35.16 | 204 8 P | H
HT20 5409.04 42.22 -11.78 54 30.86 34.7 11.82 35.16 204 8 A H
CH 48 5150 50.06 -23.94 74 39.38 344 11.56 35.28 272 24 P \%
5240MHz 5147.94 4185 |-12.15 54 31.17 34.4 1156 | 35.28 | 272 | 24 AV
* 5240 114.78 - - 103.88 345 11.64 35.24 272 24 P \%
* 5240 107.37 - - 96.47 345 11.64 35.24 272 24 A \%
5405.4 49.31 -24.69 74 37.95 34.7 11.82 35.16 272 24 P \%
5405.96 41.9 -12.1 54 30.54 34.7 11.82 35.16 272 24 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C5 of C42
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FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10360 43.68 |-24.52 68.2 4761 | 37.47 | 17.63 | 59.03 | 100 0 P | H
15540 4594 | -28.06 74 40.97 40.1 21.64 | 56.77 | 100 0 P | H
802.11n H
HT20 H
CH 36 10360 4482 |-23.38 68.2 4875 | 37.47 | 17.63 | 59.03 | 100 0 P |V
5180MHz 15540 4586 |-28.14 74 40.89 40.1 21.64 | 56.77 | 100 0 P |V
Y
Y
10440 4462 |-23.58 68.2 48.36 | 37.53 17.7 | 58.97 | 100 0 P | H
15660 47.49 |-26.51 74 42.08 | 4045 | 21.71 | 56.75 | 100 0 P | H
802.11n H
HT20 H
CH 44 10440 43.87 |-24.33 68.2 4761 | 37.53 17.7 | 58.97 | 100 0 P |V
5220MHz 15660 52.17 |-21.83 74 46.76 4045 | 21.71 | 56.75 | 202 5 \%
15660 4219 |-11.81 54 36.78 | 40.45 | 21.71 | 56.75 | 202 5 A |V
\Y
10480 4466 |-2354| 68.2 4829 | 3758 | 17.73 | 58.94 | 100 0 P | H
15720 48.23 | -25.77 74 42.66 | 40.58 | 21.73 | 56.74 | 100 0 P | H
802.11n H
HT20 H
CH 48 10480 44.12 | -24.08 68.2 4775 | 3758 | 17.73 | 58.94 | 100 0 P |V
5240MHz 15720 49.78 | -24.22 74 44.21 4058 | 21.73 | 56.74 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C6 of C42
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Report No. : FR00O3042D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5149.24 60.02 -13.98 74 49.34 34.4 11.56 35.28 228 17 P H
5150 52.09 -1.91 54 41.41 34.4 11.56 35.28 228 17 A H
* 5190 103.34 - - 92.55 34.47 11.59 35.27 228 17 P H
* 5190 95.39 - - 84.6 34.47 11.59 35.27 228 17 A H
802.11n 5370.68 49.78 -24.22 74 38.61 34.57 11.78 35.18 228 17 P H
HT40 5350.8 41.41 -12.59 54 30.33 345 11.76 35.18 228 17 A H
CH 38 5141.96 58.09 -15.91 74 47.43 34.4 11.55 35.29 205 96 P \%
5190MHz 5147.68 51.34 | -2.66 54 40.66 34.4 1156 | 35.28 | 205 | 96 AV
* 5188 103.87 - - 93.08 34.47 11.59 35.27 205 96 P \%
* 5188 95.39 - - 84.6 34.47 11.59 35.27 205 96 A \%
5349.96 50.81 -99.19 150 39.73 345 11.76 35.18 205 96 P \%
5351.08 42.77 -11.23 54 31.69 345 11.76 35.18 205 96 A \%
5150 57.39 -16.61 74 46.71 34.4 11.56 35.28 223 11 P H
5147.42 50.89 -3.11 54 40.21 34.4 11.56 35.28 223 11 A H
* 5230 108.67 - - 97.78 34.5 11.63 35.24 223 11 P H
* 5230 100.55 - - 89.66 345 11.63 35.24 223 11 A H
802.11n 5358.36 54.29 -19.71 74 43.2 345 11.77 35.18 223 11 P H
HT40 5350.8 44.74 -9.26 54 33.66 34.5 11.76 35.18 223 11 A H
CH 46 5150 58.89 -15.11 74 48.21 34.4 11.56 35.28 212 88 P \%
5230MHz 5147.42 53.09 | -0.91 54 42.41 34.4 1156 | 35.28 | 212 | 88 AV
* 5230 109.5 - - 98.61 34.5 11.63 35.24 212 88 P \%
* 5230 101.58 - - 90.69 34.5 11.63 35.24 212 88 A \%
5377.4 54.06 -19.94 74 42.87 34.57 11.79 35.17 212 88 P \%
5351.36 45.64 -8.36 54 34.56 34.5 11.76 35.18 212 88 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C7 of C42
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Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
10380 43.38 -24.82 68.2 47.27 37.48 17.65 59.02 100 0 P H
15570 46.04 -27.96 74 40.94 40.2 21.67 56.77 100 0 P H
802.11n H
HT40 H
CH 38 10380 43.91 -24.29 68.2 47.8 37.48 17.65 | 59.02 100 0 P \%
5190MHz 15570 46.45 | -27.55 74 41.35 40.2 21.67 | 56.77 | 100 0 P |V
\%
\%
10460 44.82 -23.38 68.2 48.52 37.55 17.71 | 58.96 100 0 P H
15690 46.11 -27.89 74 40.59 40.55 21.72 56.75 100 0 P H
802.11n H
HT40 H
CH 46 10460 43.9 -24.3 68.2 47.6 37.55 17.71 58.96 100 0 P \%
5230MHz 15690 46.89 | -27.11 74 4137 | 4055 | 21.72 | 56.75 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C8 of C42
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Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5147.42 59 -15 74 48.46 34.4 11.56 35.42 218 17 P H
5149.76 53.2 -0.8 54 42.66 34.4 11.56 35.42 218 17 A H
* 5210 96.96 - - 86.25 345 11.61 35.4 218 17 P H
* 5210 89.78 - - 79.07 345 11.61 35.4 218 17 A H
802.11ac 5410.44 48.2 -25.8 74 37.01 34.7 11.82 35.33 218 17 P H
VHT80 5364.24 41.75 -12.25 54 30.76 34.57 11.77 35.35 218 17 A H
CH 42 5149.76 55.92 -18.08 74 45.38 34.4 11.56 35.42 300 31 P \%
5210MHz 5150 49.22 -4.78 54 38.68 34.4 1156 | 3542 | 300 | 31 AV
* 5210 98.02 - - 87.31 345 11.61 35.4 300 31 P |V
* 5210 91.06 - - 80.35 345 11.61 35.4 300 31 AV
5374.88 47.65 -26.35 74 36.64 34.57 11.78 35.34 300 31 P \%
5377.12 41.25 -12.75 54 30.23 34.57 11.79 35.34 300 31 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C9 of C42

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 44.02 -24.18 68.2 47.81 37.52 17.68 58.99 100 0 P H
15630 4558 | -28.42 74 40.25 40.4 21.69 | 56.76 | 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 43.36 | -24.84 68.2 47.15 37.52 17.68 | 58.99 | 100 0 P |V
5210MHz 15630 46.02 | -27.98 74 40.69 40.4 | 21.69 | 56.76 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C10 of C42

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5128.1 48.52 -25.48 74 37.9 34.37 11.54 35.29 235 9 P H

5090.65 41.22 -12.78 54 30.72 34.3 11.51 35.31 235 9 A H

* 5260 111.97 - - 100.97 34.57 11.66 35.23 235 9 P H

* 5260 104.19 - - 93.19 34.57 11.66 | 35.23 | 235 9 A H

5353.2 50.28 -23.72 74 39.2 345 11.76 | 35.18 | 235 9 P H

802.1a 5352.72 41.95 -12.05 54 30.87 34.5 11.76 35.18 235 9 A H

oz 5143.15 50.14 -23.86 74 39.48 34.4 11.55 35.29 176 87 P \%
5260MHz

5092.05 41.2 -12.8 54 30.7 34.3 11.51 35.31 176 87 A \%

* 5260 113.92 - - 102.92 | 34.57 11.66 | 35.23 | 176 87 P Y,

* 5260 106.03 - - 95.03 34.57 11.66 | 35.23 | 176 87 AV

5368.8 49.76 -24.24 74 38.59 34.57 11.78 35.18 176 87 P \%

5350.08 43.15 -10.85 54 32.07 345 11.76 35.18 176 87 A \%

5131.6 51.33 -22.67 74 40.71 34.37 11.54 35.29 245 8 P H

5130.9 41.51 -12.49 54 30.89 34.37 11.54 35.29 245 8 A H

* 5300 111.68 - - 100.48 34.7 11.7 35.2 245 8 P H

* 5300 104 - - 92.8 34.7 11.7 35.2 245 8 A H

5352 58.84 -15.16 74 47.76 34.5 11.76 35.18 245 8 P H
802.11a

5350.08 49.38 -4.62 54 38.3 345 11.76 | 35.18 | 245 8 A H

CHeo 5137.9 50.45 -23.55 74 39.82 34.37 11.55 35.29 196 94 P \%
5300MHz

5131.6 41.74 -12.26 54 31.12 34.37 11.54 35.29 196 94 A \%

* 5300 113.68 - - 102.48 34.7 11.7 35.2 196 94 P \%

* 5300 105.79 - - 94.59 34.7 11.7 35.2 196 94 A \%

5357.04 59.98 -14.02 74 48.9 34.5 11.76 35.18 196 94 P \%

5350.08 50.54 -3.46 54 39.46 345 11.76 35.18 196 94 A \%

TEL : 886-3-327-3456 Page Number : C11 of C42

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

* 5320 108.25 - - 97.09 34.63 11.73 35.2 241 7 P H
* 5320 100.65 - - 89.49 34.63 11.73 35.2 241 7 A H
5350.08 61.47 -12.53 74 50.39 34.5 11.76 | 35.18 | 241 7 P H
5350.08 50.94 -3.06 54 39.86 34.5 11.76 | 35.18 | 241 7 A H
H
802.11a
H
CH 64
* 5320 109.91 - - 98.75 34.63 11.73 35.2 205 94 P \%
5320MHz
* 5320 102.25 - - 91.09 34.63 11.73 35.2 205 94 A \%
5350.4 61.14 -12.86 74 50.06 34.5 11.76 | 35.18 | 205 94 P \Y,
5350.08 52.58 -1.42 54 415 34.5 11.76 | 35.18 | 205 94 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C12 of C42

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10520 44.15 -24.05 68.2 47.72 37.6 17.75 | 58.92 100 0 P H
15780 48.93 -25.07 74 43.38 40.53 21.76 | 56.74 | 100 0 P H
H

802.11a
H

CH 52
10520 44.08 -24.12 68.2 47.65 37.6 17.75 | 58.92 100 0 P \%

5260MHz
15780 52.55 -21.45 74 47 40.53 21.76 | 56.74 | 195 7 P \Y,
15780 42.49 -11.51 54 36.94 40.53 21.76 | 56.74 | 195 7 A \%
\Y,
10600 44.17 -29.83 74 47.64 37.6 17.81 | 58.88 100 0 P H
15900 48.42 -25.58 74 42.51 40.8 21.83 | 56.72 100 0 P H
H

802.11a
H

CH 60
10600 44.14 -29.86 74 47.61 37.6 17.81 | 58.88 100 0 P V

5300MHz
15900 48.77 -25.23 74 42.86 40.8 21.83 | 56.72 100 0 P \%
V
V
10640 43.63 -30.37 74 47.02 37.63 17.84 | 58.86 100 0 P H
15960 45.49 -28.51 74 39.54 40.8 21.86 | 56.71 100 0 P H
H

802.11a
H

CH 64
10640 44.37 -29.63 74 47.76 37.63 17.84 | 58.86 100 0 P \%

5320MHz
15960 45.7 -28.3 74 39.75 40.8 21.86 | 56.71 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C13 of C42

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5148.75 49.72 -24.28 74 39.04 34.4 11.56 35.28 235 9 P H
5148.05 41.32 -12.68 54 30.64 34.4 11.56 35.28 235 9 A H
* 5260 111.45 - - 100.45 34.57 11.66 35.23 235 9 P H
* 5260 103.9 - - 92.9 34.57 11.66 35.23 235 9 A H
802.11n 5366.16 51.02 -22.98 74 39.86 34.57 11.77 35.18 235 9 P H
HT20 5351.04 42.06 -11.94 54 30.98 345 11.76 35.18 235 9 A H
CH 52 5139.65 49.07 -24.93 74 38.41 34.4 11.55 35.29 176 87 P \%
5260MHz 5092.4 41.27 | -12.73 54 30.77 34.3 1151 | 3531 | 176 | 87 AV
* 5260 113.1 - - 102.1 34.57 11.66 35.23 176 87 P \%
* 5260 105.6 - - 94.6 34.57 11.66 35.23 176 87 A \%
5427.84 49.61 -24.39 74 38.21 34.7 11.84 35.14 176 87 P \%
5352 43.05 -10.95 54 31.97 34.5 11.76 35.18 176 87 A \%
5119 49.71 -24.29 74 39.14 34.33 11.53 35.29 245 8 P H
5129.5 41.33 -12.67 54 30.71 34.37 11.54 35.29 245 8 A H
* 5300 112 - - 100.8 34.7 11.7 35.2 245 8 P H
* 5300 103.6 - - 92.4 34.7 11.7 35.2 245 8 A H
802.11n 5350.32 61.58 -12.42 74 50.5 345 11.76 35.18 245 8 P H
HT20 5350.08 49.69 -4.31 54 38.61 34.5 11.76 35.18 245 8 A H
CH 60 5128.1 50.07 -23.93 74 39.45 34.37 11.54 35.29 196 94 P \%
5300MHz 5132.3 4181 |-12.19 54 3119 | 3437 | 1154 | 3529 | 196 | 94 AV
* 5300 113.6 - - 102.4 34.7 11.7 35.2 196 94 P \%
* 5300 105.4 - - 94.2 34.7 11.7 35.2 196 94 A \%
5354.88 62.65 -11.35 74 51.57 345 11.76 35.18 196 94 P \%
5350.08 51.17 -2.83 54 40.09 34.5 11.76 35.18 196 94 A \%

TEL : 886-3-327-3456 Page Number : C14 of C42
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* 5320 107.55 - - 96.39 34.63 11.73 35.2 241 7 P H
* 5320 100.05 - - 88.89 34.63 11.73 35.2 241 7 A H
5356 61.97 -12.03 74 50.89 345 11.76 35.18 241 7 P H
5350.24 50.97 -3.03 54 39.89 345 11.76 35.18 241 7 A H
802.11n H
HT20 H
CH 64 * 5320 109.55 - - 98.39 34.63 11.73 35.2 205 94 P \%
5320MHz |« 5320 101.75 - - 9059 | 3463 | 11.73 | 352 | 205 | 94 | A |V
5350.72 64.27 -9.73 74 53.19 345 11.76 35.18 205 94 P \%
5350.08 53.12 -0.88 54 42.04 345 11.76 35.18 205 94 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C15 of C42

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10520 43.17 |-25.03 68.2 46.74 37.6 17.75 | 58.92 | 100 0 P | H
15780 48.97 |-25.03 74 43.41 | 4052 | 21.77 | 56.73 | 100 0 P | H
802.11n H
HT20 H
CH 52 10520 44.06 |-24.14| 682 47.63 37.6 17.75 | 58.92 | 100 0 P |V
5260MHz 15780 49.32 | -24.68 74 43.77 40.53 | 21.77 | 56.74 | 100 0 P |V
Y
Y
10600 43.93 | -30.07 74 47.4 37.6 17.81 | 58.88 | 100 0 P | H
15900 47.75 |-26.25 74 41.84 40.8 21.83 | 56.72 | 100 0 P | H
802.11n H
HT20 H
CH 60 10600 43.07 |-30.93 74 46.54 37.6 17.81 | 58.88 | 100 0 P |V
5300MHz 15900 49.11 | -24.89 74 43.2 40.8 21.83 | 56.72 | 100 0 P |V
\Y
\Y
10640 4498 | -29.02 74 4837 | 37.63 | 17.84 | 58.86 | 100 0 P | H
15960 45.44 | -28.56 74 39.49 40.8 21.86 | 56.71 | 100 0 P | H
802.11n H
HT20 H
CH 64 10640 4357 |-30.43 74 46.96 | 37.63 | 17.84 | 58.86 | 100 0 P |V
5320MHz 15960 4557 | -28.43 74 39.62 40.8 21.86 | 56.71 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C16 of C42

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5063.35 49.69 -24.31 74 39.37 34.17 11.48 35.33 232 9 P H
5145.95 42.21 -11.79 54 31.54 34.4 11.55 35.28 232 9 A H
* 5270 106.92 - - 95.89 34.57 11.67 35.22 232 9 P H
* 5270 99.2 - - 88.17 34.57 11.67 35.22 232 9 A H
802.11n 5351.04 55.83 -18.17 74 44.75 345 11.76 35.18 232 9 P H
HT40 5352.48 50.61 -3.39 54 39.53 345 11.76 35.18 232 9 A H
CH 54 5129.15 50.09 -23.91 74 39.47 34.37 11.54 35.29 198 87 P \%
5270MHz 5146.3 42,52 | -11.48 54 31.85 34.4 1155 | 35.28 | 198 | 87 AV
* 5270 109.3 - - 98.29 34.57 11.67 35.23 198 87 P \%
* 5270 101.51 - - 90.5 34.57 11.67 35.23 198 87 A \%
5364 58.32 -15.68 74 47.16 34.57 11.77 35.18 198 87 P \%
5351.76 51.47 -2.53 54 40.39 345 11.76 35.18 198 87 A \%
5046.2 48.28 -25.72 74 38.04 34.1 11.47 35.33 234 7 P H
5149.1 41.29 -12.71 54 30.61 34.4 11.56 35.28 234 7 A H
* 5310 100.74 - - 89.59 34.63 11.72 35.2 234 7 P H
* 5310 93.73 - - 82.58 34.63 11.72 35.2 234 7 A H
802.11n 5356.32 57.48 -16.52 74 46.4 345 11.76 35.18 234 7 P H
HT40 5352.24 49.92 -4.08 54 38.84 34.5 11.76 35.18 234 7 A H
CH 62 5124.6 50.22 -23.78 74 39.6 34.37 11.54 35.29 204 94 P \%
5310MHz 5148.4 42,12 | -11.88 54 31.44 34.4 1156 | 35.28 | 204 | 94 AV
* 5310 103 - - 91.85 34.63 11.72 35.2 204 94 P \%
* 5310 95.44 - - 84.29 34.63 11.72 35.2 204 94 A \%
5352 63.85 -10.15 74 52.77 345 11.76 35.18 204 94 P \%
5351.76 51.68 -2.32 54 40.6 34.5 11.76 35.18 204 94 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C17 of C42
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FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10540 43.96 -24.24 68.2 47.51 37.6 17.76 58.91 100 0 P H
15810 45.87 -28.13 74 40.32 40.5 21.78 56.73 100 0 P H
802.11n H
HT40 H
CH54 10540 42.69 -25.51 68.2 46.24 37.6 17.76 | 58.91 100 0 P \%
5270MHz 15810 46.22 | -27.78 74 40.67 40.5 21.78 | 56.73 | 100 0 P |V
\%
\%
10620 43.25 -30.75 74 46.67 37.62 17.83 | 58.87 100 0 P H
15930 45.76 -28.24 74 39.82 40.8 21.85 | 56.71 100 0 P H
802.11n H
HT40 H
CH 62 10620 44.05 -29.95 74 47.47 37.62 17.83 58.87 100 0 P \%
5310MHz 15930 46.38 | -27.62 74 40.44 40.8 21.85 | 56.71 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C18 of C42

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5135.8 49.45 -24.55 74 38.82 34.37 11.55 35.29 242 9 P H
5149.8 42.22 -11.78 54 31.54 34.4 11.56 35.28 242 9 A H
* 5290 97.85 - - 86.75 34.63 11.69 | 35.22 | 242 9 P H
* 5290 90.56 - - 79.46 34.63 11.69 | 35.22 | 242 9 A | H
802.11ac 5371.44 56.79 -17.21 74 45.62 34.57 11.78 35.18 242 9 P H
VHT80 5350.08 51.48 -2.52 54 40.4 345 11.76 35.18 242 9 A H
CH 58 5062.65 49.1 -24.9 74 38.78 34.17 11.48 35.33 187 89 P \%
5290MHz 5144.2 4256 | -11.44 54 31.89 34.4 1155 | 35.28 | 187 | 89 AV
* 5290 99.75 - - 88.65 34.63 11.69 | 35.22 | 187 89 P |V
* 5290 92.69 - - 81.59 34.63 11.69 | 35.22 | 187 89 AV
5351.28 60.03 -13.97 74 48.95 345 11.76 35.18 187 89 P \%
5350.32 53.35 -0.65 54 42.27 34.5 11.76 | 35.18 | 187 89 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C19 of C42

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 44.1 -24.1 68.2 47.59 37.6 17.8 58.89 100 0 P H
15870 46.24 -27.76 74 40.41 40.74 21.81 56.72 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 43.8 -24.4 68.2 47.29 37.6 17.8 58.89 | 100 0 P |V
5290MHz 15870 46.69 |-27.31 74 40.86 | 40.74 | 21.81 | 56.72 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C20 of C42

FAX : 886-3-328-4978
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Report No. : FR00O3042D

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5457.52 59.32 -14.68 74 47.87 34.7 11.88 | 35.13 206 7 P H
5470 64.27 -3.93 68.2 52.71 34.8 11.89 | 35.13 206 7 P H
5459.92 49.38 -4.62 54 37.93 34.7 11.88 | 35.13 206 7 A H
* 5500 110.15 - - 98.34 35 1193 | 35.12 206 7 P H
* 5500 103 - - 91.19 35 11.93 | 35.12 206 7 A H

802.11a
H

CH 100
5459.12 58.68 -15.32 74 47.23 34.7 11.88 | 35.13 202 93 P \%

5500MHz
5468.24 65.5 -2.7 68.2 53.94 34.8 11.89 | 35.13 202 93 P \Y,
5459.92 51.32 -2.68 54 39.87 34.7 11.88 | 35.13 202 93 A \%
* 5500 112.53 - - 100.72 35 11.93 | 35.12 202 93 P \%
* 5500 105.43 - - 93.62 35 1193 | 35.12 202 93 A \Y,
\%
5413.84 49.78 -24.22 74 38.41 34.7 11.83 | 35.16 262 20 P H
5462.8 48.72 -19.48 68.2 37.17 34.8 11.88 | 35.13 262 20 P H
5416 42.13 -11.87 54 30.76 34.7 11.83 | 35.16 262 20 A H
* 5580 114.2 - - 102.45 34.87 12.02 | 35.14 | 262 20 P H
* 5580 107.4 - - 95.65 34.87 12.02 | 35.14 | 262 20 A H

802.11a
5752.085 50.05 -18.15 68.2 37.93 35 12.29 | 35.17 262 20 P H

CH 116
5414.08 50.84 -23.16 74 39.47 34.7 11.83 | 35.16 173 88 P \%

5580MHz
5460.64 50.39 -17.81 68.2 38.94 34.7 11.88 | 35.13 173 88 P V
5414.08 43.84 -10.16 54 32.47 34.7 11.83 | 35.16 173 88 A \%
* 5580 115.41 - - 103.66 34.87 12.02 | 35.14 173 88 P \%
* 5580 108.48 - - 96.73 34.87 12.02 | 35.14 173 88 A \Y,
5748.935 49.98 -18.22 68.2 37.86 35 12.29 | 35.17 173 88 P \%

TEL : 886-3-327-3456 Page Number : C21 of C42
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5700 109.09 - - 97.05 35 12.2 35.16 | 202 18 H
5700 102.48 - - 90.44 35 12.2 35.16 | 202 18 H
5725.16 64.24 -3.96 68.2 52.15 35 12.25 | 35.16 | 202 18 H
H
H
802.11a
H
CH 140
5700 109.56 - - 97.52 35 12.2 35.16 185 92 \%
5700MHz
5700 102.44 - - 90.4 35 12.2 35.16 185 92 \%
5727 62.33 -5.87 68.2 50.24 35 12.25 | 35.16 185 92 \Y,
\%
\Y,
\%
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C22 of C42

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 44.36 -29.64 74 47.05 37.9 18.1 58.69 100 0 P H
16500 48.26 -19.94 68.2 40.71 41.6 22.37 | 56.42 100 0 P H
H

802.11a
H

CH 100
11000 45.22 -28.78 74 47.91 37.9 18.1 58.69 100 0 P \%

5500MHz
16500 48.44 -19.76 68.2 40.89 41.6 22.37 | 56.42 100 0 P \Y,
\%
\Y,
11160 44.61 -29.39 74 46.79 37.9 18.23 | 58.31 100 0 P H
16740 48.14 -20.06 68.2 39.51 42.36 22.6 56.33 100 0 P H
H

802.11a
H

CH 116
11160 44.28 -29.72 74 46.46 37.9 18.23 | 58.31 100 0 P \Y,

5580MHz
16740 47.52 -20.68 68.2 38.89 42.36 22.6 56.33 100 0 P \%
V
V
11400 44.3 -29.7 74 45.49 38.1 18.45 | 57.74 | 100 0 P H
17100 48.76 -19.44 68.2 40.12 42 2291 | 56.27 100 0 P H
H

802.11a
H

CH 140
11400 45.42 -28.58 74 46.61 38.1 18.45 | 57.74 | 100 0 P \%

5700MHz
17100 49.01 -19.19 68.2 40.37 42 2291 | 56.27 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C23 of C42
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Report No. : FR00O3042D

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5459.28 57.68 -16.32 74 46.23 34.7 11.88 35.13 128 4 P H
5467.6 62.74 -5.46 68.2 51.18 34.8 11.89 35.13 128 4 P H
5459.6 50.04 -3.96 54 38.59 34.7 11.88 35.13 128 4 A H
* 5500 109.47 - - 97.66 35 11.93 35.12 128 4 P H
802.11n * 5500 102.42 - - 90.61 35 11.93 35.12 128 4 A H
HT20 H
CH 100 5458 61.15 -12.85 74 49.7 34.7 11.88 35.13 202 87 P \%
5500MHz 5468.88 64.99 | -3.21 68.2 53.43 34.8 11.89 | 35.13 | 202 | 87 P |V
5459.6 52.11 -1.89 54 40.66 34.7 11.88 35.13 202 87 A \%
* 5500 112.58 - - 100.77 35 11.93 35.12 202 87 P \%
* 5500 105.31 - - 93.5 35 11.93 35.12 202 87 A \%
\%
5457.52 49.53 -24.47 74 38.08 34.7 11.88 35.13 274 21 P H
5463.52 50.24 -17.96 68.2 38.69 34.8 11.88 35.13 274 21 P H
5416.96 41.9 -12.1 54 30.53 34.7 11.83 35.16 274 21 A H
* 5580 114.33 - - 102.58 34.87 12.02 35.14 274 21 P H
802.11n * 5580 107.07 - - 95.32 34.87 12.02 35.14 274 21 A H
HT20 5756.495 49.49 -18.71 68.2 37.36 35 12.3 35.17 274 21 P H
CH 116 5413.6 51.12 -22.88 74 39.75 34.7 11.83 35.16 166 87 P \%
5580MHz 5463.76 49.75 | -18.45 68.2 38.2 34.8 11.88 | 35.13 | 166 | 87 P |V
5415.52 43.62 -10.38 54 32.25 34.7 11.83 35.16 166 87 A \%
* 5580 115.11 - - 103.36 34.87 12.02 35.14 166 87 P \%
* 5580 107.83 - - 96.08 34.87 12.02 35.14 166 87 A \%
5737.595 49.9 -18.3 68.2 37.8 35 12.27 35.17 166 87 P \%

TEL : 886-3-327-3456 Page Number 1 C24 of C42
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Report No. : FR00O3042D

5700 109.15 - - 97.11 35 12.2 35.16 205 16 H
5700 102.06 - - 90.02 35 12.2 35.16 205 16 H
5725.72 64.34 -3.86 68.2 52.25 35 12.25 | 35.16 205 16 H
H
802.11n H
HT20 H
CH 140 5700 108.4 - - 96.36 35 12.2 35.16 173 91 \%
5700MHz 5700 101.26 - - 89.22 35 12.2 | 3516 | 173 | 91 v
5727.16 63.72 -4.48 68.2 51.63 35 12.25 35.16 173 91 \%
\%
\%
\%
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C25 of C42

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11000 4455 | -29.45 74 47.24 37.9 18.1 | 58.69 | 100 0 P | H
16500 47.64 |-20.56 68.2 40.09 41.6 22.37 | 56.42 | 100 0 P | H
802.11n H
HT20 H
CH 100 11000 45.1 -28.9 74 47.79 37.9 18.1 | 58.69 | 100 0 P |V
5500MHz 16500 4859 |-19.61 68.2 41.04 41.6 22.37 | 56.42 | 100 0 P |V
Y
Y
11160 44.1 -29.9 74 46.28 37.9 18.23 | 58.31 | 100 0 P | H
16740 47.94 | -20.26 68.2 39.31 | 42.36 22.6 | 56.33 | 100 0 P | H
802.11n H
HT20 H
CH 116 11160 44.9 -29.1 74 47.08 37.9 18.23 | 58.31 | 100 0 P |V
5580MHz 16740 47.74 | -20.46 68.2 39.11 42.36 22.6 | 56.33 | 100 0 P |V
\Y
\Y
11400 4412 | -29.88 74 45.31 38.1 18.45 | 57.74 | 100 0 P | H
17100 49.03 | -19.17 68.2 40.39 42 2291 | 56.27 | 100 0 P | H
802.11n H
HT20 H
CH 140 11400 4471 | -29.29 74 45.9 38.1 18.45 | 57.74 | 100 0 P |V
5700MHz 17100 48.73 | -19.47 68.2 40.09 42 2291 | 56.27 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C26 of C42
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Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5459.92 58 -16 74 46.55 34.7 11.88 35.13 209 6 P H
5469.04 62.51 -5.69 68.2 50.95 34.8 11.89 35.13 209 6 P H
5458.48 51.45 -2.55 54 40 34.7 11.88 35.13 209 6 A H
* 5510 103.38 - - 91.56 35 11.94 35.12 209 6 P H
802.11n * 5510 97.11 - - 85.29 35 11.94 35.12 209 6 A H
HT40 5730.665 48.38 -19.82 68.2 36.29 35 12.26 | 35.17 209 6 P H
CH 102 5458 61.74 -12.26 74 50.29 34.7 11.88 35.13 188 86 P \%
5510MHz 5467.6 64.39 | -3.81 68.2 52.83 34.8 11.89 | 35.13 | 188 | 86 P |V
5458.48 52.74 -1.26 54 41.29 34.7 11.88 35.13 188 86 A \%
* 5510 105.17 - - 93.35 35 11.94 35.12 188 86 P \%
* 5510 99.49 - - 87.67 35 11.94 35.12 188 86 A \%
5742.005 48.73 -19.47 68.2 36.63 35 12.27 | 35.17 188 86 P \%
5459.68 55.39 -18.61 74 43.94 34.7 11.88 35.13 275 21 P H
5470 57.91 -10.29 68.2 46.35 34.8 11.89 35.13 275 21 P H
5458.48 48.85 -5.15 54 374 34.7 11.88 35.13 275 21 A H
* 5550 109.42 - - 97.77 34.8 11.98 35.13 275 21 P H
802.11n * 5550 103.27 - - 91.62 34.8 11.98 35.13 275 21 A H
HT40 5761.85 48.83 -19.37 68.2 36.69 35 12.31 35.17 275 21 P H
CH 110 5458.96 57.54 -16.46 74 46.09 34.7 11.88 35.13 191 93 P \%
5550MHz 5466.16 60.73 | -7.47 68.2 49.17 34.8 11.89 | 35.13 | 191 | 93 P |V
5458.72 51.08 -2.92 54 39.63 34.7 11.88 35.13 191 93 A \%
* 5550 109.88 - - 98.23 34.8 11.98 35.13 191 93 P \%
* 5550 103.86 - - 92.21 34.8 11.98 35.13 191 93 A \%
5726.255 49.91 -18.29 68.2 37.82 35 12.25 35.16 191 93 P \%
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5385.7 48.01 -25.99 74 36.76 34.63 11.79 35.17 217 18 P H
5462 48.23 -19.97 68.2 36.78 34.7 11.88 35.13 217 18 P H
5456.05 40.26 -13.74 54 28.82 34.7 11.87 35.13 217 18 A H
* 5670 108.16 - - 96.3 34.85 12.16 35.15 217 18 P H
802.11n * 5670 102.12 - - 90.26 34.85 12.16 | 35.15 | 217 18 A | H
HT40 5726.325 66.37 -1.83 68.2 54.28 35 12.25 35.16 217 18 P H
CH 134 5454.3 48.75 -25.25 74 37.31 34.7 11.87 35.13 180 92 P \%
5670MHz 5468.3 47.63 |-20.57| 68.2 36.07 34.8 11.89 | 35.13 | 180 | 92 P |V
5459.55 40.89 -13.11 54 29.44 34.7 11.88 35.13 180 92 A \%
* 5670 108.99 - - 97.13 34.85 12.16 | 35.15 | 180 92 P |V
* 5670 102.57 - - 90.71 34.85 12.16 35.15 180 92 A \%
5725 66.56 -1.64 68.2 54.47 35 12.25 35.16 180 92 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C28 of C42
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Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11020 4485 |-29.15 74 47.48 37.9 18.11 | 58.64 | 100 0 P | H
16530 47.81 |-20.39 68.2 40.16 | 41.67 | 22.39 | 56.41 | 100 0 P | H
802.11n H
HT40 H
CH 102 11020 4586 |-28.14 74 48.49 37.9 18.11 | 58.64 | 100 0 P |V
5510MHz 16530 47.3 -20.9 68.2 39.65 | 41.67 | 22.39 | 56.41 | 100 0 P |V
Y
Y
11100 44 -30 74 46.37 37.9 18.18 | 58.45 | 100 0 P | H
16650 47.77 | -20.43 68.2 39.54 42.1 225 | 56.37 | 100 0 P | H
802.11n H
HT40 H
CH 110 11100 44.1 -29.9 74 46.47 37.9 18.18 | 58.45 | 100 0 P |V
5550MHz 16650 4829 |-19.91 68.2 40.06 42.1 225 | 56.37 | 100 0 P |V
\Y
\Y
11340 44.3 -29.7 74 4576 | 38.03 | 18.39 | 57.88 | 100 0 P | H
17010 48.88 |-19.32 68.2 40.1 4217 | 22.85 | 56.24 | 100 0 P | H
802.11n H
HT40 H
CH 134 11340 44.47 | -29.53 74 4593 | 38.03 | 18.39 | 57.88 | 100 0 P |V
5670MHz 17010 49.26 | -18.94 68.2 40.48 42.17 | 22.85 | 56.24 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C29 of C42
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5453.2 56.71 -17.29 74 45.27 34.7 11.87 35.13 199 5 P H
5470 60.53 -7.67 68.2 48.97 34.8 11.89 35.13 199 5 P H
5457.52 50.75 -3.25 54 39.3 34.7 11.88 35.13 199 5 A H
* 5530 96.05 - - 84.29 34.93 11.96 35.13 199 5 P H
802.11ac | * 5530 90.32 - - 7856 | 3493 | 11.96 | 35.13 | 199 5 A | H
VHT80 5738.54 48.28 -19.92 68.2 36.18 35 12.27 | 35.17 199 5 P H
CH 106 5452.96 59.37 -14.63 74 47.93 34.7 11.87 35.13 184 93 P \%
5530MHz 5466.88 60.38 | -7.82 68.2 48.82 34.8 11.89 | 35.13 | 184 | 93 P |V
5457.28 52.14 -1.86 54 40.69 34.7 11.88 35.13 184 93 A \%
* 5530 98.93 - - 87.17 34.93 11.95 35.12 184 93 P \%
* 5530 98.58 - - 86.82 34.93 11.96 35.13 184 93 A \%
5743.58 48.98 -19.22 68.2 36.87 35 12.28 | 35.17 184 93 P \%
5459.9 55.33 -18.67 74 43.88 34.7 11.88 35.13 234 20 P H
5469.7 58.16 -10.04 68.2 46.6 34.8 11.89 35.13 234 20 P H
5459.55 49.38 -4.62 54 37.93 34.7 11.88 35.13 234 20 A H
* 5610 105.08 - - 93.16 35 12.06 35.14 234 20 P H
802.11ac | * 5610 98.83 - - 86.91 35 12.06 | 3514 | 234 | 20 | A | H
VHT80 5727.9 62.95 -5.25 68.2 50.86 35 12.25 35.16 234 20 P H
CH 122 5452.55 61.46 -12.54 74 50.02 34.7 11.87 35.13 172 89 P \%
5610MHz 5469.7 61.18 | -7.02 68.2 49.62 34.8 11.89 | 35.13 | 172 | 89 P |V
5455.35 51.89 -2.11 54 40.45 34.7 11.87 35.13 172 89 A \%
* 5610 105.41 - - 93.49 35 12.06 35.14 172 89 P \%
* 5610 99.1 - - 87.18 35 12.06 35.14 172 89 A \%
5729.65 61.73 -6.47 68.2 49.64 35 12.25 35.16 172 89 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C30 of C42
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Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11060 44.57 -29.43 74 47.07 37.9 18.15 58.55 100 0 P H
16590 47.21 | -20.99 68.2 39.38 41.77 22.45 | 56.39 | 100 0 P H
802.11ac H
VHT80 H
CH 106 11060 4468 |-29.32 74 47.18 37.9 18.15 | 58.55 | 100 0 P |V
5530MHz 16590 4735 |-20.85| 68.2 39.52 | 41.77 | 2245 | 56.39 | 100 0 P |V
\%
\%
11220 4439 | -29.61 74 46.35 37.92 18.29 | 58.17 | 100 0 P H
16830 48.91 | -19.29 68.2 40.23 42.3 22.68 56.3 100 0 P H
802.11ac H
VHT80 H
CH 122 11220 44.22 -29.78 74 46.18 37.92 18.29 58.17 100 0 P \%
5610MHz 16830 49.92 |-18.28 68.2 41.24 42.3 2268 | 56.3 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C31 of C42
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Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5419.81 49.34 -24.66 74 37.97 34.7 11.83 | 35.16 | 218 18 P H
5460.37 47.69 -20.51 68.2 36.24 34.7 11.88 | 35.13 | 218 18 P H
5457.25 40.21 -13.79 54 28.76 34.7 11.88 | 35.13 | 218 18 A H
* 5720 112.34 - - 100.26 35 12.24 | 35.16 | 218 18 P H
* 5720 105.12 - - 93.04 35 12.24 | 35.16 | 218 18 A H

802.11a
5881.75 51 -17.2 68.2 38.65 35.13 12.41 | 35.19 | 218 18 P H

CH 144
5398.75 48.62 -25.38 74 37.28 34.7 11.81 | 35.17 | 168 90 P \Y,

5720MHz
5468.56 47.39 -20.81 68.2 35.83 34.8 11.89 | 35.13 | 168 90 P \Y
5458.42 40.43 -13.57 54 28.98 34.7 11.88 | 35.13 | 168 90 A |V
* 5720 112.17 - - 100.09 35 12.24 | 35.16 | 168 90 P \Y,
* 5720 104.96 - - 92.88 35 12.24 | 35.16 | 168 90 A |V
5912.25 50.64 -17.56 68.2 38.21 35.2 12.43 35.2 168 90 P \Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C32 of C42
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Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 45.89 -28.11 74 46.92 38.13 18.48 | 57.64 | 100 0 P H
17160 49.72 -18.48 68.2 41.34 41.73 2294 | 56.29 | 100 0 P H
H
802.11a
H
CH 144
11440 45.35 -28.65 74 46.38 38.13 18.48 | 57.64 | 100 0 P \Y
5720MHz
17160 49.14 -19.06 68.2 40.76 41.73 2294 | 56.29 | 100 0 P \Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C33 of C42
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Band 3 - Straddle Channel
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5367.16 48.53 -25.47 74 37.36 34.57 11.78 35.18 220 20 P H
5460 48.27 -19.93 68.2 36.82 34.7 11.88 35.13 220 20 P H
5456.47 40.1 -13.9 54 28.66 34.7 11.87 35.13 220 20 A H
* 5720 111.34 - - 99.26 35 12.24 | 35.16 | 220 20 P H
802.11n * 5720 104.57 - - 92.49 35 1224 | 3516 | 220 | 20 A | H
HT20 5912.75 51.37 -16.83 68.2 38.94 35.2 12.43 35.2 220 20 P H
CH 144 5441.65 47.99 -26.01 74 36.57 34.7 11.86 35.14 156 90 P \%
5720MHz 5468.95 47.65 |-20.55 68.2 36.09 34.8 11.89 | 35.13 | 156 | 90 P |V
5457.64 40.52 -13.48 54 29.07 34.7 11.88 35.13 156 90 A \%
* 5720 111.92 - - 99.84 35 12.24 35.16 156 90 P \%
* 5720 104.39 - - 92.31 35 12.24 | 35.16 | 156 90 A |V
5922 50.77 -17.43 68.2 38.34 35.2 12.43 35.2 156 90 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C34 of C42
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Band 3 - Straddle Channel
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11440 45.44 -28.56 74 46.47 38.13 18.48 57.64 100 0 P H
17160 49.8 -18.4 68.2 41.42 41.73 22.94 | 56.29 | 100 0 P H
802.11n H
HT20 H
CH 144 11440 45.77 -28.23 74 46.8 38.13 18.48 57.64 100 0 P \%
5720MHz 17160 49.34 |-18.86 68.2 40.96 | 41.73 | 2294 | 56.29 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C35 of C42
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Band 3 - Straddle Channel
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5454.91 49.28 -24.72 74 37.84 34.7 11.87 35.13 237 19 P H
5463.88 48.36 -19.84 68.2 36.81 34.8 11.88 35.13 237 19 P H
5459.98 40.94 | -13.06 54 29.49 34.7 11.88 | 35.13 | 237 19 A | H
* 5710 109.94 - - 97.88 35 12.22 | 35.16 | 237 19 P H
802.11n * 5710 102.68 - - 90.62 35 12.22 35.16 237 19 A H
HT40 5913.25 50.66 |-17.54 68.2 38.23 35.2 12.43 35.2 237 19 P H
CH 142 5455.69 48.85 -25.15 74 37.41 34.7 11.87 35.13 158 90 P \%
5710MHz 5461.54 47.78 | -20.42 68.2 36.33 34.7 11.88 | 35.13 | 158 | 90 P |V
5459.98 4133 |-12.67 54 29.88 34.7 11.88 | 35.13 | 158 90 AV
* 5710 109.56 - - 97.5 35 12.22 | 35.16 | 158 90 P |V
* 5710 102.16 - - 90.1 35 12.22 35.16 158 90 A \%
5938.75 51.6 -16.6 68.2 39.16 35.2 12.44 35.2 158 90 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C36 of C42

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 3 - Straddle Channel
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11420 45.76 -28.24 74 46.87 38.12 18.46 57.69 100 0 P H
17130 48.95 | -19.25 68.2 40.44 41.87 22.92 | 56.28 | 100 0 P H
802.11n H
HT40 H
CH 142 11420 46.14 -27.86 74 47.25 38.12 18.46 57.69 100 0 P \%
5710MHz 17130 48.77 | -19.43 68.2 40.26 | 41.87 | 2292 | 56.28 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C37 of C42

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5454.91 52.88 -21.12 74 41.44 34.7 11.87 35.13 227 18 P H
5466.61 54.03 -14.17 68.2 42.47 34.8 11.89 35.13 227 18 P H
5455.3 45.88 -8.12 54 34.44 34.7 11.87 35.13 227 18 A H
* 5690 107.4 - - 95.37 35 12.19 35.16 227 18 P H
802.11ac * 5690 100.09 - - 88.06 35 12.19 | 35.16 | 227 18 A | H
VHT80 5857 63.22 -4.98 68.2 50.93 35.07 124 35.18 | 227 18 P H
CH 138 5456.86 57.42 -16.58 74 45.97 34.7 11.88 35.13 159 93 P \%
5690MHz 5465.83 56.28 | -11.92 68.2 44.72 34.8 11.89 | 35.13 | 159 | 93 P |V
5455.3 48.44 -5.56 54 37 34.7 11.87 | 35.13 | 159 93 A |V
* 5690 105.58 - - 93.55 35 12.19 | 35.16 | 159 93 P |V
* 5690 98.99 - - 86.96 35 12.19 | 35.16 | 159 93 A |V
5859.4 60.92 -7.28 68.2 48.64 35.07 12.4 35.19 | 159 93 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C38 of C42

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11380 43.83 -30.17 74 45.12 38.08 18.42 57.79 100 0 P H
17070 48.6 -19.6 68.2 39.91 42.07 22.88 | 56.26 | 100 0 P H
802.11ac H
VHT80 H
CH 138 11380 44.09 |-29.91 74 45.38 38.08 18.42 | 57.79 | 100 0 P |V
5690MHz 17070 49.77 |-18.43| 682 4108 | 4207 | 22.88 | 56.26 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C39 of C42

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Emission below 1GHz

5GHz WIFI 802.11ac VHT80 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
106.14 34.35 -9.15 43.5 46.03 16.57 1.72 29.97 100 0 P H
157.17 28.03 -15.47 43.5 39.13 16.74 211 29.95 - - P H
189.03 30.52 -12.98 43.5 43.35 14.79 231 29.93 - - P H
853 32.11 -13.89 46 27.56 28.78 4.97 29.2 - - P H
927.9 32.55 -13.45 46 26.93 29.25 5.2 28.83 - - P H
953.1 3321 |-12.79 46 26.2 30.42 5.27 28.68 - - P H
H
H
H
H
5GHz H
802.11ac H
VHT80 30 32.77 -7.23 40 37.53 24.32 0.93 30.01 - - P \%
LF 49.17 26.28 -13.72 40 40.3 14.78 1.19 29.99 - - P \%
66.45 32.01 -7.99 40 48.6 12.02 1.37 29.98 100 0 Q \%
881 31.79 -14.21 46 26.92 28.89 5.06 29.08 - - P \%
938.4 33.35 -12.65 46 27.3 29.59 5.23 28.77 - - P \%
958 34.31 -11.69 46 27.24 30.44 5.28 28.65 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C40 of C42

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C41 of C42
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) @ (dB) |(cm)|(deg)|(P/A) (HV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C42 of C42




ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

Appendix D. Radiated Spurious Emission

Temperature : 23~25°C

Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 51~58%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D151
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Fundamental

Date: 2020-11-08

bbbl B AR

Condition

Detector

Peak o

5030. 5050 5070, 5000, 5110. 510, 5150, 5170, 5190. 6210. 5230 52

+03CHO7-HY

Frequency (MH2)

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Pek
:003042
1

Date: 2020-11-08

PEAK(UNI)

VG 54
s04f gt
P
00 crtapngr
304
200
100
000 700, 5000 000 ED 000 7000
Frequency (HHz)
e £03CHOT-HY
Condition * PEAK(UNII) 3m HE_ANT 00075962 HORIZONTAL
+RBW:1000.000KHz VBWS3000.000KH: SWT:Auto
Detector +peak
Project 1003002
Mode :1

A (@Buvim)

Date: 2020-11-08

site

Detector

Avg. o

Condition

5030. 5050 5070 5090, 5110, 510, 5150 5170, 5190, 5210, 5230 52

£03CHO7-HY

Frequency (MH2)

+AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

003042
1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2 of D151



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2020-11-08

"

apeont Bty oot e A

Ml o]

00

Condition

Detector
Project
Mode

500,

5050. 5070 5090, 50 5130, 5150, 5170, 5190 5210 5230. 5260
Frequency (1Hz)

+03CHO7-HY

*PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

evel @Buvim)

Date: 2020-11-08

4
1004)
904
800
700 A== ] H Pk
60| AVG 54

e |
e s 1

W

000 2000, 3000, 4000, 5000, 5000.
Frequency (MHz)
+03CHO7-HY
Condition + PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
+ RBW/:1000.000KHz VBW:3000.000KHz SWT:AUt0
Detector +Peak
Project :003042
Mode 1

Avg.

(@Buvim)

Date: 2020-11-08

1300)
1200)
10

m”__w/

\——‘“«

00

site
Condition

Detector
Project
Mode

5030,

5050. 5070 5090 5MM0. 5130, 5150,
Froquency (1Hz)

5170 5190, 5210 5230, 5260

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D3 of D151



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

Horizontal

Fundamental

Avg.

s00)
500 1
400) T

300
209
109

00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260

Froquency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto

Detector +Peak
Project :003042
Mode 2

) agovim) Date: 2020.1.08 ove (@Buvim) Date: 2020.1.08
1300 1300
1200 1200 :
109 . g
1109 " g
909 M a0l
a0 a00)
700) %‘-«,M 00—l eeaxun
509 e 60 i ( st
w0ql . . » 500 j—— P
409 00 g
309 300
209 200
109 100
G0 030 5%, 070 G090, SO 510 1S 5170 G190 620 20 520 i 7000, 008 006 ED 000 )
Frequency () Frequency (i)
aacHorHY <aacHorhY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBWE1000.000KHz VBW:S000.000KHZ SWTAUto  RBW:1000.000KHz VBWS3000.000KHz SWT:AUto
Detector pesk Detector peak
Peak projet ‘003042 Project 003082
ode 2 Mode 2
) cguvim) Date: 2020.1.08
1300
1200
109
1000) \
I
a00
/

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D4 of D151



ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2020-11-08

A
W i "

iR i

site
Condition

180 5210, 5230 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410, 5430, 5460

y (z)

+03CHO7-HY
*PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0

Detector

Mode

+Peak
Project :003042
2

Left blank

Avg.

A (@BuVim)

Date: 2020-11-08

A

VAR

K AVG_BE[54]
1

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5300, 5410, 5430. 5460
Froquency (MHz)

)

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto

site +03CHO7-HY
Conditi

Detector peal
Project :003042
Mod 2

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D5 of D151



ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - L

1 Vertical Fundamental

) agovim) Date: 2020.1.08 ove (@Buvim) Date: 2020.1.08
1300 1300
1200 1200
109 - g
909 a0l
700) M l\m\\ 00— A= —— TW*MML
500 : M 60 { e
i — e IR e ——— h——
309 300
209 200
109 100
G0 030 5050, 070 G090, S0 5130 1S 5170 G190 620 G20 520 i 7000, 008 006 ED 000 )
Frequency () Frequency (i)
aacHorHY site <aacHorhY
Conditon PEAK_BE_74 3m HF_ANT 00075562 VERTICAL Condition PEAK(UNII 3m HF_ANT 00075562 VERTICAL
 RBW1000.000KHz VBW:S000.000KHZ SWTAUto  RBW:1000.000KHz VBWS3000.000KHz SWT:AUo
Detector pesk Detector peak
Peak e . e .
) cguvim) Date: 2020.1.08
1300
1200
109
1000 4W
%09 L
a00 ™
709
a0
509 i
L
309
209
100
G0 030 5050, 070 G090 GO S0 Gis 570 G0 60 G20 50
Froquency ()
ste aacHorY
Condition AVG,BE_54 3m HF_ANT 00075562 VERTICAL

RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.
Detector +Peak

Avg. p e Left blank

TEL : 886-3-327-3456 Page Number : D6 of D151
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

Vertical Fundamental

Peak

A (@BuVim) Date: 2020-11-08

PERK_BE |74

SIS
o L — |

180 5210, 5230 5250, 5270, 5290, 5310. 530, 5350, 5370, 5390. 5410, 5430. 5460
y (z)
site +03CHO7-HY
Condition *PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto
Detector

e Left blank

Avg.

A (@BuVim) Date: 2020-11-08

-
-y AVG_BE| 54|
<

—
400 S —

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5300, 5A10. 5430. 5460
Froquency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.

e Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D7 of D151



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FROO3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

Horizontal

Fundamental

A (@BuVim) Date: 2020-11-08

evel(Buvim) Date: 2020.11-08
1300 1304
1200 1200) ,
1100 1100
1000 1004)
909) 904
300 800
700) M 700 A== ] H Pk
o) 1 WM e A6 50
L R iprenrs 5 4 i s00) R s
00| i L
300 300
200 200
100 104
00 S030. 5050, 5070, S0%0. 0. 5130 5150, 5170 5190, 210 5230, 5200 000 Z000. 3000 00, 5000, 000, 7000
Froquency (MHz) Froquency (MH:)
o3cHo7-HY <03cHo7HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector Peak Detector 1peak
Peak project 1003042 Project 003042
Mode i3 Mode i3
) @Buvim) Date: 2020.41.08
1300
1200
1100
1000
a0
80.0) =
700
509
50l
300
200
100
0 S0, 5050, 5070, S0%0. 110, 5130150, 5170 190, 6210 6230, 5200
Froquency (WHz)
site 0acHo7-HY
Condition $AVG_BE_54 3m HF_ANT_00075562 HORIZONTAL
RBWE1000.000KHz VBW:1.000KHZ SWTAUto.
Detector 1peak
Av project 1003042
g. vode N

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D8 of D151



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2020-11-08

i
w00
700
a0
AL S

-

PERK_BE |74

site
Conditi

Detector

Project
Mode

180 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 5370, 5390. 5410, 5430. 5460

y (M)
+03CHO7-HY
jon *PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0

+Peak
:003042
3

Left blank

Avg.

A (@BuVim)

Date: 2020-11-08

A6 _BE[54]

180 5210, 5230 5250, 5270, 5290, 5310 5330,
Froquency (MHz)

site +03CHO7-HY

Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto

Detector peal

Project :003042

Mod 3

5350, 5370, 5390 5410 5430 5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - L

1 Vertical Fundamental

A (@BuVim) Date: 2020-11-08 evel @Buvim) Date: 2020.11.08
1300) 1300

1200) 1200 :

109 g

1000) 1000

900) 900

s00) 800)

709 00— — A Ak
s00) s00)

| s i)
E T A o 500 R T s e L
400 2 3000, 4y et TN

300 300
200 200
100 109
G0 S0 S0s0. 5070, 5090, SH10._ 5130, 510, 5170, 5190, 210 6230 5250 00 7000, T 060 ED w000, 7000
Frquency () roquency (i)
0acHo7-HY site <030H07-HY
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBWEL00D.000KHz VBWI000.000KHz SWTAUtO £ RBW:1000.000KHz VBW:3000.000KH SWT:Ato
Detector peak Detector peak
Peak Project ‘003082 Project 1002082
Mode I Mode 3
) @uvim) Dater 2020.11.08
1300
1200
1100
1000
s00)
80.0| N
109
500
500 //
:
300
200
100
G0 S0, S0S0 5070, 5090, 510,510 5150 G170, 5190, 210 6230 5250
Froquency (z)
site 0acHor-HY
Conditon $AVG_BE_54 3m HF_ANT_00075562 VERTICAL
RBWE100.000KHz VBWAL000KH SWT:AUto

Detector +Peak

Avg. p e Left blank

TEL : 886-3-327-3456 Page Number : D10 of D151
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

Vertical

Fundamental

Peak

A (@BuVim) Date: 2020-11-08

M PERK_BE |74

Wuv i w" A, A

site
Condi

180 5210, 5230 5250, 5270, 5290, 5310. 5330, 53%0. 5370, 5390. 5410, 5430, 5460
y (z)
+03CHO7-HY
tion *PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

Detector

+Peak
Project :003042
3

Mode

Left blank

Avg.

A (@BuVim) Date: 2020-11-08

i ﬂ

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5300, 5A10. 5430. 5460
Froquency (MHz)

+03CHO7-HY

ndition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.

Detector peal

Project :003042

Mod 3

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 1 5150~5250MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz

Horizontal

Fundamental

Peak

A @BuVim) Date: 2020-11-08

1 wﬂ\\\
MMWWWMMWT g

site

5030 5050 5070, 5000, 5110. 510, 5150, 5170, 5190. 6210. 5230 52
Frequency (1)
+03CHO7-HY

Condition +PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Pek
Project 1003042
4

Mode

Date: 2020-11-08

PEAK(UNI)

AVG 54

500 s WMWWMM L ——T——T|
frss

000

site
Condition

Detector
Project
Mode

3000. 5000. 5000. 7000

4000,
Frequency (MHz)

+03CHO7-HY
+ PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VEW:3000.000KHz SWT:Auto

Avg.

A (@Buvim) Date: 2020-11-08

5030. 5050 5070 5090, 5110, 510, 5150 5170, 5190, 5210, 5230 52
Frequency (MH2)

£03CHO7-HY

Condition +AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector +Peak
Project 003042
4

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D12 of D151



ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz

Vertical

Fundamental

Peak

A (@BuVim) Date: 2020-11-08

1

Y
gy A A Mww

R

Condition

Detector
Project
Mode

00

5030, 5050 5070, 5090. 5110. 5130 5150, 5170, 5190, 5210. 5230 5260
Frequency (1Hz)
+03CHO7-HY
*PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

Date: 2020-11-08

2000, 3000,

4000, 5000, 5000. 7000
Frequency (MHz)

+03CHO7-HY
+ PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
+ RBW/:1000.000KHz VBW:3000.000KHz SWT:AUt0

Avg.

A (@BuVim) Date: 2020-11-08

1300)
1200)
10

site
Condition

Detector
Project
Mode

00

5030, 5050 5070, 5090. 5110, 5130 5150, 5170, 5190, 5210, 5230 5260
Froquency (1Hz)
+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D13 of D151



ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH44 5220MHz - L

1 Horizontal Fundamental

) @Buvim) Date: 2020-11.08 evel (@Buvim) Date: 2020.11-08
1300 1304
1200 1200)
1109 ,A ol
1000 1004)
909) 904
300 800
700) 700 A== ] H rr\*ﬂwt
500 | 60 i e
509 504 Ao b Bt
gt ity i By
00| 200t AT
300 300
200 200
100 104
G0 S030. 5050, 5070, S0%0. 0. 51305150, 5170 5190, 210 5230, 5200 000 Z000. 3000 00, 5000, 000, 7000
Froquency (MHz) Froquency (MH:)
o3cHo7-HY site <03cHo7HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector 1peak
Peak project 1003042 Project <0302
Mode 5 Mode s
) @Buvim) Date: 2020.41.08
1300
1200
1100

300
209
109
00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto
Detector +Peak

Avg. p e Left blank

TEL : 886-3-327-3456 Page Number : D14 of D151
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

Horizontal Fundamental

Peak

A (@BuVim)

Date: 2020-11-08

PERK_BE |74

300
209
109
180 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 5370, 5390. 5410, 5430. 5460
y (z)
site +03CHO7-HY
Condition *PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0

Detector +Peak
Project :003042
Mode s

Left blank

Avg.

A (@BuVim)

Date: 2020-11-08

1000)
900
s00) /

600) \\ A6 _BE[54]

x_.._—,»‘xw .

site +03CHO7-HY

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5300. 5A10. 5430. 5460
Froquency (MHz)

)

oisintmoy L oomkn e
i s e an

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D15 of D151



ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH44 5220MHz - L

1 Vertical Fundamental

) @Buvim) Date: 2020.41.08 evel (@Buvim) Date: 2020.11-08
1300 1300
1200 1200)
1109 ol
1000 1000
900) ‘*‘v\ 904
300 80
700) 00— R H Pk
50.0) 50| ety
S N e e o Mwwwwww«.‘wwww
400 Y —
300 300
209 200
109 100
00 5030, 500. 5070. 5090, 5M0. 510, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
+03CHOT-HY site +03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector +peak
Peak Project 1003082 Project 00302
Mode 5 Mode s
A (@Buvim) Date: 2020.41.08
1300
1200
1109

o0
500 /

-

400)
300
209
109
00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.
Detector +Peak

Avg. p e Left blank

TEL : 886-3-327-3456 Page Number : D16 of D151
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2020-11-08

PERK_BE |74

y

A
Pl

site
Condi

180 5210, 5230 5250, 5270, 5290, 5310. 5330, 5350,
y (z)
+03CHO7-HY
tion *PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

Detector

Mode

+Peak
Project :003042
s

70 53%. 5410, 5430, 5450

Left blank

Avg.

A (@BuVim)

Date: 2020-11-08

e
/

A6 _BE[54]

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390, 5A10. 5430, 5460
Froquency (MHz)

)
+03CHO7-HY

ndition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.

Detector +pea

Project :003042

Mod s

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH48 5240MHz - L

) @Buvim) Date: 2020.41.08 evel (@Buvim) Date: 2020.11.08
1300 1304
1200 1200) ,
1100 1100
1000 1004)
909) 904
700) 700 A== ] H Pk
500 604 )
509 500 v SR ——
b o e e RO e
400 Py ——
300 300
200 200
100 104
G0 S030. 5050, 5070, S0%0. 0. 5130 5150, 5170 5190, 210, 5230, 5200 000 Z000. 3000 00, 5000, 000, 7000
Froquency (MHz) Froquency (MH:)
o3cHo7-HY site <03cHo7HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector 1peak
Peak project 1003042 Project 0030482
Mode i Mode I
) @Buvim) Date: 2020.11.08
1300
1200
1100
100.0| (
Be
s09)
700
509
50l
T
300
200
100
0 S0, 5050, 5070, 5090 110, 5130150 5170 190, 6210 6230, 5200
Froquency (WHz)
site 0acHo7-HY
Condition $AVG_BE_54 3m HF_ANT_00075562 HORIZONTAL
RBWE1000.000KHz VBW:1.000KHZ SWTAUto.
Detector 1peak
Av project 1003042
g. vode s

TEL : 886-3-327-3456 Page Number : D18 of D151
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

Horizontal Fundamental

Peak

A (@BuVim)

Date: 2020-11-08

/W/M// et o

.

site
Condition

Detec

ctor

Project
Mode

180 5210, 5230 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410, 5430. 5460
+03CHO7-HY
*PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0

+Peak
:003042
6

y (z)

Left blank

Avg.

A (@BuVim)

Date: 2020-11-08

S AVG_BE[54]

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5300, 5410, 5430. 5460
Froquency (MHz)

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto

:003042
6

)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D19 of D151



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FROO3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - L

Vertical

Fundamental

A (@BuVim) Date: 2020-11-08

evel (B Date: 2020.11.08
1300 1304
1200 1200) .
1100 1100
1000 1004)
909) 904
300 800
700) 700 A== ] H Pk
500 1 604 1 )
so0 - - S 504 ST Vo i S g
A s o il WWW
400 1 2000 g
300 300
200 200
100 104
00 S0, 5050, 5070, S0%0. 0. 5130 150, 5170 5190, 210 5230, 5200 000 Z000. 3000 00, 5000, 000, 7000
Froquency (MHz) Froquency (MH:)
o3cHo7-HY <03cHo7HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector Peak Detector 1peak
Peak project 1003042 Project 0030482
Mode i Mode I
) @Buvim) Date: 2020.11.08
1300
1200
1100
1000
a0
N
s09)
700 v
509
50l
RIS
300
200
100
0 S0, 5050, 5070, 5090 110, 5130150, 5170 190, 6210 6230, 5200
Froquency (WHz)
site 0acHo7-HY
Condition $AVG_BE_54 3m HF_ANT 00075562 VERTICAL
RBWE1000.000KHz VBW:1.000KHZ SWTAUto
Detector 1peak
Av project 1003042
g. vode s

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number

: D20 of D151



ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

Vertical Fundamental

Peak

A (@BuVim) Date: 2020-11-08

it

site
Condition
Detector

Project
Mode

180 5210, 5230 5250, 5270, 5290, 5310. 530, 5350, 5370, 5390. 5410, 5430, 5460

y (M)
+03CHO7-HY
*PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

e Left blank

Avg.

A (@BuVim) Date: 2020-11-08

283

N AVG_BE[54]

\\,_ 1

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5300, 5410, 5430. 5460
Froquency (MHz)

)

+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.

e Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Band 1 5150~5250MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

P o 2020109 o0 vae: 200109
w500 1500
1200 1200
109 o) :
1000 1000
™
%00 \ %0
s 509
7 Too U U 1 eaun)
)
0 e gl o A6 54
500 L 'l 500 P4 s——— e
PR Hirai T
ad ! S—
509 509
209 209
109 100
o5 S S0 S0 S0 S Gis G 50 w0 w0 T o0 o0 ED o 700
eavoney i) recusney )
e oxcrory ste oacrory
Codition PEAK BE 743m HE ANT 00075962 HORIZONTAL Conitin - EAK(UNI) 3m HE_ANT 00075562 HORIZONTAL
RBW1000.000kH2 VBM 00 000KH SWTAUTS RBH1000 000k VBW3000. 000k Tt
Detector Tpeak Detector Tpeak
Peak project oos0a2 Prject o030
Vode 3 ode 5
s i seving i
- o 2020109
1500
1209
109
1009
%0
s
7
o
I ]
500
I R Y O B S
300
209
109
SosBue B 0% 5o, 5T Fien E 50 B0 550
Meavoney i)
ste oscro7 v
Condition AV, BE 54 3m HE_ANT 00075962 HORIZONTAL
RBMEA03 000K VB 000K SWTAuto
Detector Cpeak
AV Project 003042
g. ode 2
Sereng i

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D22 of D151

Report No. : FR00O3042D



ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2020-11-09

PR BE[ 74
700
500
500 Wi, 1
avalbphiea i Mgt oo g b et
400
300
200
100
T80 G210, 5200, 5250, 570 5290, 5310, 530 5950 370, 5390, G410 430, 5450
()
site o3cHo7-HY
Condition PEAK_BE_74 3m HF_ANT_00075562 HORIZONTAL

Detector

Project
Mode
setting

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0
+Peak

:003042

7

13

Left blank

Avg.

A (@BuVim)

Date: 2020-11-00

1300
1200
1109
1000
509
500
700
500
500
400
309
200
109

=

A6 _BE[54]

=

site

180 5210, 5230 5250 5270, 5290, 5310, 5330, 5350, 53
Froquency (MHz)

+03CHO7-HY

Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.

Detector

Project :003042

Mode

7

Setting 1B

70. 5390, 5410, 5430 5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - L

Vertical

Fundamental

Avg.

909 ==
500
700
500

e

500
PUSIT Y o
40,0t s
300
209
109
00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.
Detector +Peak
Project :003042
Mode 7
Setting 1B

) @Buvim) Date: 2020.41.09 evel (@Buvim) Date: 2020.11-09

1300 1300

1200 1200)

1109 ol ;

1000 1000

s

900 904

300 80

700) m 700 A== ] H | —peakuin|

5
609 W e A 54
09 2 s09 T e
mewwwmmmmwww Wwwwmw e

400 LY. R—

300 300

209 200

109 100

00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
+03CHOT-HY +03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector +peak
Peak Project 1003082 Project 003002
Mode B Mode 7
Setting BY Setting 1
A (@Buvim) Date: 2020.41.09

1300

1200

1109

1000

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2020-11-09

e
wd
wd

\"le Aty i

PERK_BE |74

A

180 5210,

site
Condition

5230, 5250. 5270. 5290, 5310, 5300, 5350. 5370, 5390 5410 5430 5460

Frequency (MHz)

+03CHO7-HY
*PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

Detector
Project
Mode
setting

+Peak
:003042
7

13

Left blank

Avg.

A (@BuVim)

Date: 2020-11-00

1300
1200
1109
1000

509
500
700
500 i

A6 _BE[54]

500 ;
0] e S VU VYU S GG PSR N S VO o
300
209
109
180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370. 5300, 5A10. 5430. 5460
Froquency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.
Detector
Project :003042
Mode 7
Setting 1B

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L

Horizontal

Fundamental

A (@BuVim)

Date: 2020-11-09

i

1009 t

- w\
500 W
700

evel @Buvim)

Date: 202011-00

700 A== ] L l]

peauin|

knﬁ
. e ————

o " o0 -
509 e Ty o~ 500 RS SOTOpey N po TET
00| o t 00| WM"W‘““

309 300
200 200
109 100
oo s 0% oTo. 0% 5Hia 5 w0 Go Siee sio s ooz ED i o o )
Mecsone ) recusne )
oschor v oscror v
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
RBUV100.000KHz VB30 000KHy SWTAUt0 RBWH1000000KHz VEW3000 000K WAt
Detector Tpeak Detector Tpeak

Peak Project -003082 Project +003082
vode I vode s
sextng s seting 15

— oo 20201100
1309
1209
o
1000 -
s
=
700
Py
500 —
o O O W
309
200
100
T CO | )
Fecvone )
sie oschor e
Condion | AVG B 543m HF_ANT 00075562 HORIZONTAL
RBV100.000KH VBW? 000K, SWTAO

petector Tpeak

AV Project -003082

g. Vode Iy

Sertng 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

Horizontal

Fundamental

Peak

A (@BuVim) Date: 2020-11-00

RR

L T )

300
209
109
180 5210, 5230 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410, 5430, 5460
y (z)
site +03CHO7-HY
Condition *PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0

Detector

Mode

+Peak
Project :003042
5

setting 1195

Left blank

Avg.

A (@BuVim) Date: 2020-11-00

Jor” ™
ol T

R ————

site
Condi

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370. 5300, 5A10. 5430. 5460
Froquency (MHz)
+03CHO7-HY
tion +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.

Detector
Project :003042

Mode
settin

5
e 15

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L

Vertical

Fundamental

A (@BuVim)

Date: 2020-11-09

evel (@8

Date: 202011-00

1300
1200
ol
1000
904
80

700 A== ] L ,Kﬂ

Avg.

700 /"

500 v

1000)
900
s00)
-

300
209
109
00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.
Detector +Peak
Project :003042
Mode 5
Setting 15

700 | eoum)
.
s W"W sodl e
509 MWWWW | 509 oA | S
ety APl B4

s snq

300 200

200 200

100 100

oo Sad 0%, oTo. Sos6, EHie, S S0, G170, sise, s2io. &z 5z oo zuee D o ED o Touo
i requency ()
oschozav osciory
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
RBU100.000KHz VBW3000.000KH SWTAuto RBWE1000.000KHz VBW 3000 000Kz SWTAuto
Detector peak Detector peak
Peak Poject 00302 Project 00302
wode s wode s
settng ‘105 setng 15
s gpuvim) st 207010

1309

1200

09

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

Vertical Fundamental

Peak

A (@BuVim)

Date: 2020-11-09

1000 o

w00

209 M PEAK BE| 74
09 oo

509 WWM«MMWMWWMM
ad
309
200
109
L e =
)
sie oschor v
Conditon PEAK.BE 74 3m HE_ANT 00075962 VERTICAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

Detector +Peak
Project :003042
Mode 5
setting 1195

Left blank

Avg.

A (@BuVim)

Date: 2020-11-00

600) M AVG_BE[54]
500 el
R
400 N
300
209
109
180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 6370. 5390, 5410, 5430. 5460
Froquency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.
Detector
Project :003042
Mode 5
Setting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - L

1 Horizontal Fundamental

A @Buvim) Date: 2020-10.30 el By Date: 2020-1030
1300 1300
1200 1200
110 o
1000 1004) .
900 T 90
s00) 50
00 oo U P P peakumn)
4
09 ™ o | AVG_54
500) . 500 e s R e |
,«WMMWMWMW bl

400 00t
309 304
209 200
100 100

5030, 5050 5070, 5080 W0, 51305150 5170 5100 6210 5230 52 000 700, 5000 000 ED 000 7000

Frequency (WHz) Frequency (WHn)
site £03CHOT-HY site £03CHOT-HY
Condition +PEAK_BE_74 3m HE_ANT 00075962 HORIZONTAL Condition * PEAK(UNII) 3m HE_ANT 00075962 HORIZONTAL
 RBW:1000.000K'Hz VBW:3000.000KHz SWT:Auto +RBW:1000.000KHz VBWS3000.000KH: SWT:Auto

Detector :peak Detector +peak

Peak project ‘003042 project :003022
Mode 19 Mode I

A (@Buvim) Date: 20201030

-

e
LGRS FUPPUR ORLE e i

5030. 5050 5070 5090, 5110, 510, 5150 5170, 5190, 5210, 5230 52
Frequency (MH2)
site £03CHO7-HY
Condition +AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:4.000KHz SWT:Auto
Detector +Peak

Avg. A Left blank

TEL : 886-3-327-3456 Page Number : D30 of D151
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Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Horizontal Fundamental

Peak

A (@BuVim)

Date: 20201030

g fetran
809 PERK_BE |74
709
s00)

et i P

site
Condition
Detector

Project
Mode

180 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 5370, 5390. 5410, 5430. 5460

+03CHO7-HY

*PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0

+Peak
:003042
s

y (z)

Left blank

Avg.

A (@BuVim)

Date: 20201030

\h A6 _BE[54]
W

180 5210, 5230 5250, 5270, 5290, 5310. 5330, 5350, 5370, 5300, 5A10. 5430. 5460
Froquency (MHz)

+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHZ VBW:4.000KHZ SWT:Auto

:003082

)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Vertical

Fundamental

Peak

A (@BuVim) Date: 20201030

90| sy
g f
AW

.
s
O e

00 5030. 5050 5070 5090, 510, 5130, 5150 5170, 5190, 5210. 5230, 5260
Frequency (1Hz)
+03CHO7-HY

Condition *PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto
Detector +Peak
Project :003042
Mode s

T T e

- At AR
B e 2

2000, 3000,

4000, 5000,
Frequency (MHz)

+03CHO7-HY
+ PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
+ RBW/:1000.000KHz VBW:3000.000KHz SWT:AUt0

Avg.

A (@BuVim) Date: 20201030

1300)
1200)
10

500
700
500
500 —|

L USSR S SO b
400)

300
209
109
00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:4.000KHZ SWT:Auto.
Detector +Peak
Project :003082
Mode i3

Left blank
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Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Vertical Fundamental

Peak

A (@BuVim)

Date: 20201030

W PERK_BE |74
[y )

site
Condition
Detector

Project
Mode

180 5210, 5230 5250, 5270, 5290, 5310. 530, 5350, 5370, 5390. 5410, 5430. 5460
+03CHO7-HY
*PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

+Peak
:003042
s

y (z)

Left blank

Avg.

A (@BuVim)

Date: 20201030

180 5210, 5230 5250, 5270, 5290, 5310. 5330, 5350, 5370. 5390, 5410, 5430. 5460
Froquency (MHz)

+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHZ VBW:4.000KHZ SWT:Auto.

:003082

)

Left blank
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Report No. : FR00O3042D

Band 1 - 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Vertical

Peak

Avg.

Date: 2020-11-11

oo AU e

PERK[U)

AVG 54

7

:
|
|
|

000 4000.6000.8000. 12000, 16000, 70000 _ 24000, 28000. 52000 36000, 4001

site +03CHO7-HY
Condition

Detector :

Project :003042
Mode b

Freauency (MH2)

+PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
Peak

Date: 2020-11-11

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID|

AVG 54

504
40
304
200
100

000 4000.6000.8000.

site +03CHO7-HY
Condition

Detector :

project :003042
Mode B

2000, 7

Frequency (MHz)

+PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
+Peak.

00070000, 24000, 78000. 52000 36000 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

Horizontal Vertical

Peak

Avg.

Date: 2020111 evel (@Buvim)

Date: 20201111

1300
1200)
ol
1000

PEAK[UNT)

9
AR AR e ———r = 700 MR AR T =

VG 58

]

PEAK[UNID|

. s00] 1

000 4000.6000.6000. 12000, 16000, Z0000. 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000, 24000, 28000,

Frequency (Hz) Frequency (MHz)

+03CHOT-HY site +03CHO7-HY
*PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
+peak Detector +Peak

:003082 Project :003002

2 2

Mode

32000, 36000 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

Horizontal

Vertical

Peak

Avg.

Date: 2020-11-12

9
AR AR e

PEAK[UNT)
b

VG 58

=

000 4000.6000.6000. 12000, 16000, Z0000. _ 24000  28000. 32000, 36000, 40000

Frequency (Hz)
+03CHOT-HY

+PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
+peak

:003002

3

Date: 202011-12

1300
1200)
ol
1000

700 MR AR = B

PEAK[UNID|

1

site

Condition
Detector
Project

Mode

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000,

Frequency (MHz)

+03CHO7-HY

+PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
peak

32000, 36000 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH36 5180MHz

Horizontal

Vertical

Peak

Avg.

A @Buvim) Date: 2020-11-12

PERK[U)

oo AU e

600 AVG 54

. -
40.0] |
I
|

200 I

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001
Frequency (MH2)
site +03CHO7-HY

Condition +PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
Detector +Peak

Project :003042

Mode 4

Date: 2020-11-12

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

000 4000.6000.8000.

site +03CHO7-HY
Condition

Detector +Peak.
project :003042
Mode 4

2000, 16000 20000 24000 28000, 52000  36000. 40000

+PEAK(UNI) 3m HE_ANT_00075962 VERTICAL

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH44 5220MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2020.11-12 evel (@Buvim) Date: 2020.41-12

1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK[UNT) 809 N PEAK[UNID|
700 IARIFR AR U e ———r = oo AR AL - = B
609 VG 58 609 VG54
500 = s00] .
400) 400
300 300]
209 200)
109 100

000 4000.6000.6000. 12000, 16000, Z0000. 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000. 20000, 24000, 26000, 32000. 36000, 40000

Frequency (Hz) Frequency (MHz)

site +03CHOT-HY site +03CHO7-HY
Condition *PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
Detector +peak Detector +Peak
Project :003082 Project :003002
Mode s Mode s

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH48 5240MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2020.11-12 evel (@Buvim) Date: 2020.41-12

1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK[UNT) 809 N PEAK[UNID|
700 IARIFR AR U e ———r = oo AR AL - = B
609 VG 58 609 VG54
500 B s00] .
400) 400
300 300]
209 200)
109 100

000 4000.6000.6000. 12000, 16000, Z0000. _ 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000. 20000, 24000, 26000, 32000. 36000, 40000

Frequency (Hz) Frequency (MHz)

site +03CHOT-HY site +03CHO7-HY
Condition *PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
Detector +peak Detector +Peak
Project :003042 Project :003002
Mode 6 Mode 6

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH38 5190MHz

Horizontal

Vertical

Peak

Avg.

A @Buvim) Date: 2020-11-12

PERK[U)

oo AU e

600 AVG 54

: i

g
|
|

200 I

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001
Frequency (MH2)
site +03CHO7-HY

Condition +PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
Detector +Peak

Project :003042

Mode 7

Date: 2020-11-12

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

000 4000.6000.8000.

site +03CHO7-HY
Condition

Detector +Peak.
project :003042
Mode 7

2000, 16000 20000 24000 28000, 52000  36000. 40000

+PEAK(UNI) 3m HE_ANT_00075962 VERTICAL

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH46 5230MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2020.11-12 evel (@Buvim) Date: 2020.41-12

1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK[UNT) 809 N PEAK[UNID|
700 IARIFR AR U e ———r = oo AR AL - = B
609 VG 58 609 VG54
509 T 2 500 B
400) 400
300 300]
209 200)
109 100

000 4000.6000.6000. 12000, 16000, Z0000. _ 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000. 20000, 24000, 26000, 32000. 36000, 40000

Frequency (Hz) Frequency (MHz)

site +03CHOT-HY site +03CHO7-HY
Condition *PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
Detector +peak Detector +Peak
Project :003002 Project :003002
Mode s Mode 8

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal

Vertical

Peak

Avg.

A @Buvim) Date: 2020-11-12

PERK[U)
oo AU e
600 AVG 54
. 2

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001
Frequency (MH2)
site +03CHO7-HY

Condition +PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
Detector +Peak

Project :003042

Mode 9

Date: 2020-11-12

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

000 4000.6000.8000.

site +03CHO7-HY
Condition

Detector +Peak.
project :003042
Mode 9

12000, 16000 20000 24000 28000, 52000  36000. 40000

+PEAK(UNI) 3m HE_ANT_00075962 VERTICAL

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Rep

ort No. : FR00O3042D

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

. bat: 20201109 e vate: 20201100
1304 1304
1204 1204
g 10
1009 4 1000]
%00 \\ a0
209 PEAK BE 74 s
70.0| 1 V‘A 700 PEAK(UNI |
w00 - e .\ w0 w5
500 1 o . W 509 es——— L —————

oy e ! al A gt T

Py Y E—
304 30d
204 20d
100 10d

5550 50%. 5070 090. 5710 5158 5150 5170 490 52105250 5750 5270 290, ot 305 0 F oo Tt o0 oo )

reauencs () recuency )
e oscHonHY e ascHonHY
Condifon :PEAK_GE 74 3m HE_ANT 00075562 HORIZONTAL Condiion PEAK(UNI) 3m HF_ANT 00075962 HORIZONTAL
RBW-1065000kHz VBW-3000.000KHz SWTAuto RBW:1000,000KH VEW?3000.000KHz SWTAuto
Detector peak Detector peak
Peak broect 003042 broject 003022

veda o Voda 0

s 6By oo 2020109
1504
1204
g
100
%00
a0
70
a0 o e 54
500

]
Py A ——
304
204
100
5650, 505, 5070 090, 5110 5130 5150 5170 90,5210, 5230, 5250 627, 5290 310533059
Heauencs (s
sie oscHorHY
Condiion | AVG.BE 5 3m HE_ANT 00075962 HORIZONTAL
RBWH1060,000KHz VBWAL GOOKHz SWTAto
Detector
AV Project 003042
g. vide o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2020-11-00

:
e
~

PeRCEE 74
M .
s00) Ml o
100
200
200
100
0w o s S0 . %0 s Sw o she i
Froquency i)
sie ascro7-HY
Condiion {PEAK_BE_74 3 HE_ANT.00075562 HORIZONTAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0
Detector +Peak

Project :003042

Mode 110

Left blank

Avg.

A (@BuVim)

Date: 2020-11-00

1000) ~
900
s00)

AVG_BE_54]

s00)
500

]

220 5250, 5270, 5290 6310, 53
Frequency (Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto

:003042
10

30, 5350 5370, 5390 5410 5430 5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - L

) @Buvim) Date: 2020.41.09 evel (@Buvim) Date: 2020.11.09
1300 1304
1200 1200)
1100 . 1100
104 1 0
909) 904
800 PEAK BE 74 809
700) 700 A== ] H Pk
500 o 50| E®
" gl P
400 X F——
300 304
200 200
100 104
00" 5050, 5050, 5070, 5090, 5110, 5130. 5150, 5170, 5190. 5210. 5230, 5250, 5270, 5290, 5910, 53305950 000 Z000. 3000 00, 5000, 000, 7000
Froquency (MHz) Froquency (MH:)
o3cHo7-HY <03cHo7HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector 1peak
Peak project 1003042 Project 003042
Mode ‘10 Mode 10
) @Buvim) Date: 2020.11.09
1300
1200
1100
1000
a0
s09)
700
509
50l
L
400
300
200
100
00 5030, 5050, 5070, 5090, 5110, 5130. 5150, 5170, 5190 5210. 5230, 5250, 5270, 5290, 5910, 53305950
Fraquency (Hz)
site 0acHo7-HY
Condition $AVG_BE_54 3m HF_ANT 00075562 VERTICAL
RBWE1000.000KHz VBW:1.000KHZ SWTAUto
Detector 1peak
Av project 1003042
g. vode 20

TEL : 886-3-327-3456 Page Number : D45 of D151
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Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

Vertical

Fundamental

A (@BuVim)

Date: 2020-11-00

100
Fald
s0d
",

PERK_BE 74

. ",
by g

bbb ity

220 5250, 5270, 5290 6310, 5330, 5350
Frequency (Mz)

site +03CHO7-HY

Condition *PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

70 5390, 5410, 5430, 5460

Avg.

.
o/
wd

AVG_BE_54]
500
109 R U EOS S SR s> S
300
209
109
20 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.
Detector
Project :003042
Mod 10

Detector peak
Peak Project <0302
Mode 110
) @Buvim) Dater2020.11.00
1300
1200

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2020-11-09

PEAIC BE 74

00 5030, 5050, 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250 5270, 5290 5310, 5330.5350

Frequency (1Hz)
+03CHO7-HY

*PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0

evel @Buvim)

L == L H

R

P e e

Condition

000 2000, 3000, 4000,
Frequency (MHz)
+03CHO7-HY
+PEAK(UNII) 3, HE_ANT_00075962 HORIZONTAL

+RBW/:1000.000KHz VBW:3000.000KHz SWT:AUto

Detector +Peak
Project :003042
n
15

Avg.

Date: 2020-11-00

/j ’1\

00 5030, 5050, 5070, 5090, 5T10. 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290 5310, 5330.5350
Froquency (MHz)

)

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2020-11-00

s00)
500

PERK_BE 74

/ N\\% 1

K IR S

220
site
Condition
Detector
Project

Mode
setting

5250, 5270, 5290 5310, 5300, 5350 5970, 5390, 5410, 5430, 5460

Frequency (Mz)
+03CHO7-HY

*PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0
+Peak

:003042

o

1195

Left blank

Avg.

A (@BuVim)

Date: 2020-11-00

1300
1200
1109
1000
509
500
700

500
400

209
109

AVG_BE_54]

220

site
Condition

Detector
Project
Mode
Setting

5250, 5270, 5290 5310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Froquency (M

()
+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto

:003082
e
195

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Vertical

Fundamental

Avg.

site
Condition

Detector
Project
Mode
Setting

00 5030, 5050, 5070, 5090, 5T10. 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290 5310, 5330.5350
Froquency (MHz)

)

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.

) @Buvim) Date: 2020.41.09 evel (@Buvim) Date: 2020.11-09
1300 1304
1200 1200)
1100 N 1100
1000 1004)
909) 904
800 PEAY_BE 74 809
700 700 A== ] L P peakwin|
a0l o0q) I 51
500) 504 PP T
iossnopar e
40.0| 40.0f W
300 300
200 200
100 104
00" 5050, 5050, 5070, 5090, 5110, 5130. 5150, 5170, 5190. 5210. 5230, 5250, 5270, 5290, 5910, 53305950 000 Z000. 3000 00, 5000, 000, 7000
Froquency (MHz) Froquency (MH:)
o3cHo7-HY <03cHo7HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector Peak Detector 1peak
Peak project 1003042 Project 003042
Mode n Mode n
Setting 195 Setting 195
) @Buvim) Date: 2020.41.09
1300
1200
1100
1000 a
a0
300 A
700
09 AVG_BEea|
50l
y
17 L O
300
200
100

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

Vertical

Fundamental

Peak

A (@BuVim) Date: 2020-11-00

:ZM LU PR SRR

o VK

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)

+03CHO7-HY

site
Condition *PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

Detector +Peak
Project :003042

Mode

o

setting 1195

Left blank

Avg.

A (@BuVim) Date: 2020-11-00

o~

/ \\
< o BE 54
i

i I —

20 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
+03CHO7-HY

ndition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.

oject :003082

e

Setting 15

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

Horizontal

Fundamental

A (@BuVim) Date: 2020-11-00

(,m&
J’ \\M'\« PEAIC BE 74

\
b,

evel @Buvim)

Date: 202011-00

1300
1200
g
1000
900
800)
00— —

s00)

i PEAKUMI

VG 54

50 saq) ER——
et
40.0| 4".HM
209 300
200 209
100 10
= CEON : EIRE T o0 7000, £ 005 ED D )
resuenc () requency (hi)
oacHo7HY <oacHorHY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBWEL00D.000KHz VBWI000.000KH SWTAUto £ RBW:1000.000KH VBW:3000.000KH SWT:AUt
Detector peak Detector peak
Peak Project “cos0s2 project ‘0302
Vode 2 Mode 2
Setting 116 setting 1
) @govim) Date: 2020.11.08
1300
1200
100
1000
soa
0|
ol
600 AVG_BE 54|
50 R
109
209
200
100
= S e @m e s s ssasmo
plc———
site oacHo7 Y
Condition  AVG_BE_543m HF_ANT 00075562 HORIZONTAL
RBW:1000.000KHz VBW:L0DOKHZ SWT:AUtO
Detector peak
Av Project “cos0e2
g. Vode x
Setting 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

Vertical

Fundamental

Peak

Date: 2020-11-00

PEAK_BE 74

3 B 5430, 5450, 5460
Frequency (Hz)

*PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

evel @Buvim)

Date: 202011-00

BEIEL

T T T

Wwwww«wwmw’

v
VG 54
]
5000. 7000

000 2000, 3000, 4000, 5000,
Frequency (MHz)

+03CHO7-HY

Condition + PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
+ RBW/:1000.000KHz VBW:3000.000KHz SWT:AUt0

Detector +Peak

Project :003042

Mode 2

Setting 16

Avg.

Date: 2020-11-00

AVG_BE_54]

370, 5390, ED 5430, 5450, 5460
Froquency (Hz)

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 2 5250~5350MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - L

Horizontal

Fundamental

Date: 2020-11-09

Date: 2020-11-09

1300 1304
1200 1200)
1109 1100
1000 1004)
a0 904
800 PERK_BE 74 200
700 70.0/ PEAK(UNI
o 1 ﬂ,wf" 609 | _—
sno) Wﬁ/ 50 w_
i i 0 il M e A BT
400 00t
300 304
200 204
100 100
5030, 5050, 5070. 5090, 5T10. 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270. 5200, 5310, 530,53 00 7000 T 000 5000 5000 7000
Frequency (WHz) Frequency (HHz)
site 03cHo7-HY ste <03cHo7-HY
Condition PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL Condition PEAK(UNII) 2m HE_ANT_00075962 HORIZONTAL
 RBWS1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VEWS3000.000KHz SWT:AUto
Detector peak Detector <peak
Peak project ‘003042 Project <003002
Mode i Mode n
) @Buvm) Dote: 2020-11.09
1300
1200
1109
1000
s00
s00)
/
600 N
500 ~
7Y N S RSO0 AN W —". S T
300
200
100
5030, 5050, 5070. 5090, 5T10. 5130, 5150, 5170. 5190. 5210, 5230, 5260, 5270. 5290, 5310 533053
Frequency (WHI)
site 03cHoO7-HY
Condition $AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VWL 000KHz SWTiAuto
Detector speak
Av Project 003042
g. ode i

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - R

Horizontal Fundamental

Peak

A (@BuVim)

Date: 2020-11-00

7 PeRKBE 74
art
"

s
WMW AP e U ]

500
400
300
209
109
720 5250 520 5290, 510, 5330 5350 5370 5390 5410 5430 5460

site
Condition

+03CHO7-HY

Detector +Peak
Project :003042

Mode

13

*PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0

Frequency (Mz)

Left blank

Avg.

A (@BuVim)

Date: 2020-11-00

/
/
AVG_BE_54]

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Froquency (M

+03CHO7-HY

:003042
13

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto

()

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - L

Vertical

Fundamental

Avg.

site
Condition

Detector
Project
Mode

00 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250 5270, 5290 5310, 5330.5350
Froquency (MHz)

)

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.

Left blank

) @Buvim) Date: 2020.11.09 evel Date: 2020.11.09
1300 1304
1200 1200)
1100 1100
1000 1004)
909) 904
700 ¢N ool W P 4 e peakun|
600 i ™ 609 t st
1 W
50 504
i e e R PR
w00 00 gt
300 304
200 200
100 104
00" 5030, 5050, 5070, 5090, 5110, 5130. 5150, 5170, 5190. 5210. 5230, 5250, 5270, 5290, 5910, 53305950 000 Z000. 3000 00, 5000, 000, 7000
Froquency (HH:) Frequency (WH)
o3cHo7-HY <03cHo7HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
RBW:1000,000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VEW:3000.000KHz SWT:AUt
Detector Peak Detector 1peak
Peak project 1003042 Project 003042
Mode e Mode i
) @Buvim) Date: 2020.11.09
1300
1200
1100
1000
a0
s09)
700
509
50l
1
Py —
300
200
100

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2020-11-00

PERK_BE 74

T
W\’WWVMWMMWMWM ot

site
Condition

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460

+03CHO7-HY

Detector +Peak
Project :003042

Mode

13

Frequency (Mz)

*PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

Left blank

Avg.

A (@BuVim)

Date: 2020-11-00

AVG_BE_54]

SUNBN S

220 5250, 5270, 5290 6310, 5330, 5350
Froquency (MH2)

site +03CHO7-HY
Conditi

Detector

Project :003042
Mod 13

)

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.

5370 590, SAM0. 540 5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - L

Horizontal

Fundamental

Avg.

site
Condition

Detector
Project
Mode
Setting

00 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290 5310, 5330.5350
Froquency (MHz)

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

)

RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto

) @Buvim) Date: 2020.41.09 evel (@Buvim) Date: 2020.11-09
1300 1304
1200 1200)
1100 1100
1000 1004)
909) 904
300 800
700 700 A== ] L L peakwin|
/
500 604 | )
509 504 o A | R
e ARSIl
400 A0 0opssga
300 300
200 200
100 104
00" 5030, 5050, 5070, 5090, 5110. 5130. 5150, 5170, 5190. 5210. 5230, 5250, 5270, 5290, 5910, 53305950 000 Z000. 3000 00, 5000, 000, 7000
Froquency (MHz) Froquency (MH:)
o3cHo7-HY <03cHo7HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector Peak Detector 1peak
Peak project 003042 Project 003042
Mode 14 Mode 1
Setting 195 Setting 195
) @Buvim) Date: 2020.41.09
1300
1200
1100
1000
a0
s09)
700
09 AVG_BEga|
50l
1
400
300
200
100

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - R

Horizontal

Vertical

Peak

A (@BuVim)

Date: 2020-11-00

R i ———

IS e s

PERK_BE 74

site
Condition

220 5250, 5270, 5290 5310, 5300, 5350 5970, 5390,

Frequency (Mz)

+03CHO7-HY
*PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0

Detector
Project
Mode
setting

+Peak
:003042
14
1195

510 540 5450

Left blank

Avg.

A (@BuVim)

Date: 2020-11-00

1300
1200
1109
1000
509
500
700

400

209
109

wo

E
/ \\

AVG_BE_54]

A

site
Condition

Detector
Project
Mode
Setting

220 5250, 5270, 5290 6310, 5330, 5350
Froquency (M

()
+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto

:003042
14
195

5370 590, SAM0. 540 5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - L

Vertical

Fundamental

Avg.

00 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290 5310, 5330.5350
Froquency (1Hz)

site +03CHO7-HY

Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:1.000KHZ SWT:Auto.

Detector +Peak

Project :003042

Mode 14

Setting 15

Left blank

) @Buvim) Date: 2020.41.09 evel (@Buvim) Date: 2020.11.09
1300 1304
1200 1200)
1100 1100
909) 904
700 wf’A M 200 MR H Bhp b pracuun
50.0) I s0.0| T R EEES
PR—
00| Y IS s
300 300
200 200
100 104
00" 5050, 5050, 5070, 5090, 5110, 5130. 5150. 5170, 5190. 5210. 5230, 5250, 5270, 5290, 5910, 53305950 000 Z000. 3000 00, 5000, 000, 7000
Froquency (MHz) Froquency (MH:)
o3cHo7-HY <03cHo7HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector 1peak
Peak project 1003042 Project 003042
Mode fa Mode 1
Setting 195 Setting 195
) @Buvim) Date: 2020.11.09
1300
1200
1100
1000
a0
s09)
70.0] // N\
509
B
50.0 R
X
400
300
200
100

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - R

Vertical

Fundamental

A (@BuVim) Date: 2020-11-00

a0 e
aolaielt® (ST

s
s

", PERK_BE 74
",
B

s
u
g
N NN )
s
e p—
O oo N S
Cre oo v S o oo
bescr e
Peak project oos02
e i
S s
- [
o
by
ag
100.0| AN
s
0 / \
oo .y o BE 54
500 / T~
400 S——]
g
u
y
NN 8
s
e —
PP S R
e oo VoW Lo s
ot
Av project oos02
S e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Rep

ort No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH64 5320MHz

Horizontal

Fundamental

) @Buvim) Date: 2020.41.09 evel (@Buvim) Date: 2020.11-09
1300 1300
1200 1200)
1109 ol
1000) /f'”"‘ 1000
900 / 904
09 i K e pE 76 w00
700) 700 A== ] H P ——peakwin|
1
500 " 60 e
509 bbb s b s s00] ]
| I S B
40.0| 40.0) ,VAW
300 300
209 200
109 100
300 @m0 sso. S0, ED 30 54505460 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
+03CHOT-HY +03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector +peak
Peak Project 1003082 Project 003042
Mode 15 Mode 15
Setting Y Setting 16
A (@Buvim) Date: 2020.41.09
1300
1200
1109
1000
=
soo
500
700
600 AVG_BE 54|
500 e
40.0| S
309
200
109
300 @0 ss0 &0 s ED 30 5405460
Froquency (Hz)
site +03CHO7-HY
Condition $AVG_BE_54 3m HF_ANT 00075962 HORIZONTAL
RBW:1000.000KHZ VBWSL000KHz SWT:Auto
Detector peak
Av Project 1003002
g. B
Setting 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D61 of D151



ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

) @Buvim) Date: 2020.41.09 evel (@Buvim) Date: 2020.11.09
1300 1304
1200 1200)
1100 1100
v
1000 1000
90.0| J 90.0/
700} M‘W 700 1 T L] B o
500 i, 604 )
50.0) TSI s0.0| P T T
pir—
40.0| 4".HW
300 300
200 200
100 104
300 E— X ED S0 5450 5450 000 Z000. 3000 00, 5000, 000, 7000
Froquency (MHz) Froquency (MH:)
o3cHo7-HY site <03cHo7HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector 1peak
Peak project 1003042 Project <0302
Mode s Mode s
Setting Y Setting 16
) (@Buvim) Date: 2020.11.09
1300
1200
1100
1000 |
sl
80.0) |
700
60.0] AVG_BE 54|
500 —
400
300
200
100
300 - N T S0 s4s0. 5450
Froquency (Hz)
site 0acHo7-HY
Condition $AVG_BE_54 3m HF_ANT 00075562 VERTICAL
RBWE1000.000KHz VBW:1.000KHZ SWTAUto
Detector 1peak
Av project 1003042
g. B
Setting 16

TEL : 886-3-327-3456 Page Number : D62 of D151
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH54 5270 - L

1 Horizontal

Fundamental

A @BuVim) Date: 2020-11-09

-

800 i PEAK BE_T4
700 A

” o

el (a8 Date: 2020-11-09

1300
1200
o
1000

90

50

704 v

9 1 o
Sy

.
500 s00)
MWMMMWMWAMM R e i
40.0) 400f g
300 | 300
200 200
100 100
55505050, 5070, 5090 510, 5150 5150, 51705760 5210, 230, 5250, 5270 5790 5510, 535055 o0 o0 o0 oo E oo Toto
reavency (uHs) frequency ()
stte oacHorHY sie aacHo7#y
Condition {PEAK_BE 74 3m HE_ANT_00075562 HORIZONTAL Condtion PEAK(UNII 3m HF_ANT 00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000Klz SWTAuto RBW:100.000KH VBW:3000.000KHz SWTiAuto
Detector peak Detector peak
Peak project ‘003082 Project ‘00082
Vode 16 Voda ‘15
Setting ‘185 setting (185
) aBim) Date: 20201108
1500
1200
10
100 -
90.0f (
]
700 "
o0 /// M
500
1™
300
200
100
5630, 5050, 5070. 5090 510. 5130, 5150, 5170, 5750, 5210. 5230. 5250 527, 5790 5310, 533055
Frequency ()
sie soscHo7-HY
Conition AVG_BE 543m HE_ANT_ 00075562 HORIZONTAL
RBWE100.000KHz VWS, 000KHz SWTAuto
Detector peak
Av Project o002
g. Vode 216
Seting ‘185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2020-11-00

SN

PERK_BE 74

o
Ww,

WWW’“WMWWMMW

site
Conditio
Detector
Project
Mode
setting

220

+03CHO7-HY

5250, 5270, 5290 5310, 5330, 5350

Frequency (Mz)

n *PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0

v +Peak
:003042
116
1185

570 590, 540, 5430, 5460

Left blank

Avg.

A (@BuVim)

Date: 2020-11-00

1300
1200
1109
1000
509
500
700

500
400)

209
109

AVG_BE_54]

e S R

site

Condition

220

+03CHO7-HY

5250 5270, 5290 5310, 5330, 5350
Froquency (MH2)

)

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.

Detector

Project
Mode
Setting

:003042
116
185

5370 590, SAM0. 540 5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - L

Vertical

Vertical

Avg.

site
Condition

Detector
Project
Mode
Setting

00 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290 5310, 5330.5350
Froquency (MHz)

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 VERTICAL

)

RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.

) @Buvim) Date: 2020.41.09 evel (@Buvim) Date: 2020.11.09

1300 1304

1200 1200)

1100 1100

1000 1004)

909) 904

700) 700 A== ] H M e,
- - W f
500 1 it 500 m—

M - Anfundnpu A
A A bt i R e

400 A0} e

300 304

200 200

100 104

00" 5050, 5050, 5070, 5090, 5110, 5130. 5150, 5170, 5190. 5210. 5230, 5250, 5270, 5290, 5910, 53305950 000 Z000. 3000 00, 5000, 000, 7000
Froquency (HH:) Froquency (MH:)
o3cHo7-HY <03cHo7HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector Peak Detector 1peak
Peak project 1003042 Project 0030482
Mode ‘16 Mode 16
Setting 185 Setting 185
) @Buvim) Date: 2020.11.09

1300
1200

1100
1000

a0

s09)

700 ya

L N AV, 54

50l

1

400

300

200

100

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - R

Vertical

Peak

A (@BuVim)

Date: 2020-11-00

PERK_BE 74

“'WWMWWWMMM.

site
Condition
Detector
Project
Mode
setting

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460

*PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

Left blank

Avg.

A (@BuVim)

Date: 2020-11-00

1300
1200
1109
1000
509
500
700

500
400)

209
109

AVG_BE_54]

S e N R

site
Condition

Detector
Project

Setting

220 5250, . S0, 5390, 5410, 5430, 5460
:

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D66 of D151



ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - L

) @Buvim) Date: 2020.41.09 evel (@Buvim) Date: 2020.11-09
1300 1304
1200 1200)
1100 1100
1000 . 1004)
909) 904
800 PEAK_GE 74 809
700) 700 A== ] H P —peakwin|
509 ; oot s09 e T L
i Ao
- o
400 T, P
300 304
200 200
100 104
00" 5030, 5050, 5070, 5090, 5110, 5130. 5150, 5170, 5190. 5210. 5230, 5250, 5270, 5290, 5910, 53305950 000 Z000. 3000 00, 5000, 000, 7000
Froquency (MHz) Froquency (MH:)
o3cHo7-HY site <03cHo7HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector 1peak
Peak project 1003042 Project 003082
Mode 7 Mode a7
) @Buvim) Date: 2020.41.09
1300
1200
1100
1000
a0
s09)
700
600 AVG. |
50l
300
200
100
00 5030, 5050, 5070, 5090, 5110, 5130. 5150, 5170 5190 5210. 5230, 5250, 5270, 5290, 5910, 53305950
Fraquency (Hz)
site 0acHo7-HY
Condition $AVG_BE_54 3m HF_ANT_00075562 HORIZONTAL
RBWE1000.000KHz VBW:3.000KHZ SWTAUto
Detector peak
Av project 1003042

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

Horizontal Fundamental

Peak

A (@BuVim)

Date: 2020-11-00

5000 i T T e ———
P
09
0
100
IO e

SE=
AW’M w‘

site
Condition
Detector

Project
Mode

+03CHO7-HY
*PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0

e Left blank

Frequency (Mz)

Avg.

A (@BuVim)

Date: 2020-11-00

= — B

20 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Froquency (MH2)

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

)

RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.

o Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - L

Vertical

Fundamental

Avg.

o e

300
209
109
00 5030, 5050, 5070, 5090, 5T10. 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290 5310, 5330.5350
Froquency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.
Detector +Peak
Project :003042
Mode 17

Left blank

s [— o [
by g
o
209 PEAK G 74 800
700 200 MR H biE— L eeakwm
00 M‘A ! y ] I
s00 bl s0d s L
e
00| Py ————
o
o ey
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
oo s vt oo s i Som oo st
Pe ak Project ‘003042 Project L0082
o o
1nog
o
ws

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

Vertical Fundamental

Peak

A (@BuVim)

Date: 2020-11-00

" M’W
il
soofufind A ittt

M

300
209
109
720 5250 520 5290, 510, 5330 5350 5370, 5390 5410 5430 5460
Froquency (H:)
+03CHOT-HY

site
Condition
Detector

Project
Mode

*PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

+Peak
:003042
17

Left blank

Avg.

A (@BuVim)

Date: 2020-11-00

s00)

700

600 o AVG_BE_54]
500 T

400)
300
209
109
220 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
site +03CHO7-HY
Conditi +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto.
Detector
Project :003042
Mod 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

1 Horizontal Fundamental

) @Bwvim) Date: 2020-11.09 ol 0B Dote: 2020-11.00
1300 1304
1200 1200)
1109 1100
1000 1004)
900 ] ( e 00|
800 PERK_BE 74 200 I
700 70.0/ PEAK(UNI
oo W 009 o)
500 -y 500 gttt | b e
beoteyrapr Al Hopyated] T

400 Y Re—
300 304
200 204
100 100

5030, 5050, 5070. 5090, 5T10. 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270. 5200, 5310, 533053 00 7000 T 000 5000 5000 7000

Frequency (WHz) Frequency (HHz)
site £03CHOT-HY site <03cHo7-HY
Condition PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL Condition PEAK(UNII) 2m HE_ANT_00075962 HORIZONTAL
 RBWS1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VEWS3000.000KHz SWT:AUto

Detector peak Detector <peak

Peak project ‘003042 project 1003022
Mode s Mode s

A (@Buvim) Date: 2020-11-09

T

s00)
700)
s00) ‘AVG_8 54|

500 /,mef“

a0 -
300
200
100
5030, 5050. 5070, 5090, 5T10. 5130, 5150, 5170. 5190. 5210, 5230, 5250, 5270. 5290, 5310, 533053
Frequency (MH2)
site £03CHO7-HY
Condition +AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:4.000KHz SWT:Auto
Detector +Peak

Avg. s e Left blank

TEL : 886-3-327-3456 Page Number : D71 of D151
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2020-11-00

w0 R ——
a00)
700
w00 {
Pviayion

PERK_BE 74

|
b

site
Condition
Detector

Project
Mode

Frequency (Mz)

+03CHO7-HY
*PEAK_BE_73 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUt0
+Peak

:003042

118

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460

Left blank

Avg.

A (@BuVim)

Date: 2020-11-00

s00)
700
s00)

e

AVG_BE_54]
500 e —
400) ]
300
209
109

5370 590, SAM0. 540 5460

— T

220 5250, 5270, 5290 6310, 5330, 5350
Froquency (M

()

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

RBW:1000.000KHZ VBW:4.000KHZ SWT:Auto

:003042
:18

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

Vertical

Fundamental

Peak

A (@BuVim)

evel @Buvim)

L == L

: i

00 5030, 5050, 5070, 5090, 5110, 5130, 5150. 5170, 5190. 5210, 5230, 5250, 5270, 5290, 5310, 5330.53¢

Frequency (1Hz)
+03CHO7-HY

Condition *PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

Detector +Peak

Project :003042

MAW&MWW—“WM

000 2000, 3000, 4000, 5000,
Frequency (MHz)
+03CHO7-HY
Condition + PEAK(UNII) 3 HE_ANT_00075562 VERTICAL

+ RBW/:1000.000KHz VBW:3000.000KHz SWT:AUt0

Detector +Peak
Project :003042

Avg.

A (@BuVim)

VRSSO PR PO VU P e %

f
!
|
!

M‘

00 5030, 5050, 5070, 5090, 510, 5130, 5150. 5170, 5190. 5210, 5230, 5250, 5270, 5290, 5310, 5330.53¢
Froquency (MHz)

)
+03CHO7-HY

Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHZ VBW:4.000KHZ SWT:Auto.
Detector +Peak
:003042
:18

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Vertical Fundamental

Peak

A (@BuVim)

Date: 2020-11-00

\ PeRCEE 74
W

WMWMWMWMWWA

site
Condition
Detector

Project
Mode

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460

+03CHO7-HY
*PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUto

e Left blank

Frequency (Mz)

Avg.

A (@BuVim)

Date: 2020-11-00

wn =
a0 T
700 !
T
s - .
- :
e B
p
-
-
-
B
.
o
TR A,
et s
o
o L
o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 2 - 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH52 5260MHz

Horizontal

Vertical

Peak

Avg.

Date: 2020-11-12 el (4B

Date: 2020-11-12

1300
1200
o
1000

90

PEAK(U) o

L LT i O R o s S SRS BN oo UL L FLRLL UL L .

AVG 54 609

PEAK[UNID|

AVG 54

7

504
40
304
200
100

1000 4000.6000.8000. 12000 1600.

+03CHO7-HY

Condition +PEAK(UNII)

Detector +Peak

Project :003042
110

2000
Freauency (MH2)

3m HF_ANT_00075962 HORIZONTAL

0. 24000, 28000. 32000 36000. 400

Detector

Mode

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

site +03CHO7-HY
Condition +PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
+Peak.

project :003042
110

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH60 5300MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2020.11-12 evel (@Buvim) Date: 2020.41-12
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK[UNT) 809 N PEAK[UNID|
700 IARIFR AR U e ———r = oo AR AL - = B
609 VG 58 609 VG54
500 . s00] =
400) 400
300 300]
209 200)
109 100
000 4000.6000.6000. 12000, 16000, Z0000. 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000. 20000, 24000, 26000, 32000. 36000, 40000
Frequency (Hz) Frequency (MHz)
site +03CHOT-HY site +03CHO7-HY
Condition *PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
Detector +peak Detector +Peak
Project :003042 Project :003002
Mode e Mode 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH64 5320MHz

Horizontal

Vertical

Peak

Avg.

Date: 2020-11-12

9
AR AR e

PEAK[UNT)
b

VG 58

B 2

|

000 4000.6000.6000. 12000, 16000, Z0000. 24000  28000. 32000, 36000, 40000

Frequency (Hz)
+03CHOT-HY

+PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
+peak

:003042

12

evel (@Buvim)

Date: 202011-12

1300
1200)
ol
1000

700 MR AR = B

PEAK[UNID|

1 3

|

site
Condi

Detector
Project

Mode

000 4000.6000.8000.

12000, 16000 20000. 24000
Frequency (MHz)

+03CHO7-HY

ition

+PEAK(UNII) 3 HE_ANT_00075562 VERTICAL

32000, 36000 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT20 CHS52 5260MHz

Horizontal

Vertical

Peak

Avg.

(@B Date: 2020-11-12 el (4B Date: 2020-11-12

1300) 1300
1200) 1200
1100) 00|
1000) 1000
909 90|
800 PERK[U) 200 - PEAK[UNID |
oo AU e oo UL L FLRLL UL L .
600 VG54 609 AVG 54
500 : s00] -
400) 400
300 300
200 200)
100 100]

000 4000.6000.8000. 12000, 16000, 70000 _ 24000, 28000. 32000 36000, 4001 000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

site +03CHO7-HY
Condition +PEAK(UNII)
Detector +Peak
Project :003042
Mode 13

Frequency (MH2)

3m HF_ANT_00075962 HORIZONTAL

site +03CHO7-HY
Condition

Detector +Peak.
project :003042
Mode 13

+PEAK(UNI) 3m HE_ANT_00075962 VERTICAL

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT20 CH60 5300MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2020.11-12 evel (@Buvim) Date: 2020.41-12
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK[UNT) 809 N PEAK[UNID|
700 IARIFR AR U e ———r = oo AR AL - = B
609 VG 58 609 VG54
500 . s00] B
400) 400
300 300]
209 200)
109 100
000 4000.6000.6000. 12000, 16000, Z0000. 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000. 20000, 24000, 26000, 32000. 36000, 40000
Frequency (Hz) Frequency (MHz)
site +03CHOT-HY site +03CHO7-HY
Condition *PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
Detector +peak Detector +Peak
Project :003042 Project :003002
Mode 14 Mode 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT20 CH64 5320MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2020.11-12 evel (@Buvim) Date: 2020.41-12

1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK[UNT) 809 N PEAK[UNID|
700 IARIFR AR U e ———r = oo AR AL - = B
609 VG 58 609 VG54
500 1 7 500 B 3
400) 400
300 300]
209 200)
109 100

000 4000.6000.6000. 12000, 16000, Z0000. 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000, 24000, 26000, 32000. 36000, 40000

Frequency (Hz) Frequency (MHz)

site +03CHOT-HY site +03CHO7-HY
Condition *PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
Detector +peak Detector +Peak
Project :003042 Project :003002
Mode 5 Mode i15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT40 CH54 5270

Horizontal

Vertical

Peak

Avg.

Date: 2020-11-12

oo AU e

PERK[U)

AVG 54

7

2

000 4000.6000.8000. 12000, 16000, 70000 _ 24000, 28000. 32000 36000, 4001

site +03CHO7-HY
Condition +PEAK(UNII)
Detector +Peak
Project :003042
Mode 16

Frequency (MH2)

3m HF_ANT_00075962 HORIZONTAL

Date: 2020-11-12

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

000 4000.6000.8000.

site +03CHO7-HY
Condition

Detector +Peak.
project :003042
Mode 16

2000, 16000 20000 24000 28000, 52000  36000. 40000

+PEAK(UNI) 3m HE_ANT_00075962 VERTICAL

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 2 5250~5350MHz Harmonic

@ 3m

ANT

802.11n HT40 CH62 5310

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 2020.11-12 evel (@Buvim) Date: 2020.41-12

1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK[UNT) 809 N PEAK[UNID|
700 IARIFR AR U e ———r = oo AR AL - = B
609 VG 58 609 VG54
500 B 7 500 = 2
400) 400
300 300]
209 200)
109 100

000 4000.6000.6000. 12000, 16000, Z0000. 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000, 24000, 26000, 32000. 36000, 40000

Frequency (Hz) Frequency (MHz)

site +03CHOT-HY site +03CHO7-HY
Condition *PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
Detector +peak Detector +Peak
Project :003002 Project :003002
Mode 17 Mode 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CHS58 5290MHz

Horizontal

Vertical

Peak

Avg.

(@B Date: 2020-11-12 el (4B Date: 2020-11-12
1300) 1300
1200) 1200
1100) 00|
1000) 1000
909 90|
800 PERK[U) 200 - PEAK[UNID |
oo AU e oo UL L FLRLL UL L .
600 VG54 609 AVG 54
500 ; 2 s00] - B
400) 400
300 300
200 200)
100 100]
000 4000.6000.8000. 12000, 16000, 70000 _ 24000, 28000. 52000 36000, 4001 000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

site +03CHO7-HY
Condition

Detector +Peak
Project :003042
Mode BY

Frequency (MH2)

+PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL

site +03CHO7-HY
Condition

Detector +Peak.
project :003042
Mode 118

+PEAK(UNI) 3m HE_ANT_00075962 VERTICAL

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH100 5500MHz

1 Horizontal Fundamental

A (@Buvim) Date: 2020.11-08 el By Date: 2020.11-09
1300 1300
1200 1200
110 o
1000 1000
900 90
- J
0.0 = M 00| PEAK(UNI)
o0 i s | o)
500 " : e 500/ v TP T gyt
400 Jry —
309 304
209 200
100 100
550 5380, ET E7D 5440 ECD £ 55005510 000 700, 5000 000 ED 000 7000
Frequency (WHI) Frequency (HHz)
ite £03CHOT-HY e £03CHOT-HY
Condition PEAK_BE(UNI)_B3 3m HF_ANT_00075962 HORIZONTAL Condition * PEAK(UNII) 3m HE_ANT 00075962 HORIZONTAL
 RBW:1000.000KHHz VBW:3000.000KHz SWT:Auto +RBW:1000.000KHz VBWS3000.000KH: SWT:Auto

Detector +Pek Detector +Peak

Peak Project ‘003002 Project 1003022
Mode 119 Mode 1

A (@Buvim) Date: 2020-11-09

1000) .
90,
s00)

700) /
s00)

500 R — =
0
309
209
109
350 EN— Es e g0 55005510
Frequency (WHz)
site $03CHOT-HY
Condition +AVG_BE(UNI)_B3 3m HF_ANT 00075962 HORIZONTAL

+ RBW:1000.000KH2 VBW:1.000KHz SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : D84 of D151
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ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH100 5500MHz

1 Vertical Fundamental

) (@Buvim) Date: 2020.11.09 eve aBuvim) Date: 2020.11.09
1300 1300
1200 1200
1100 0]
1000 1000
909 509
500 40
700 = ool W A PEAKIUMI]
609 ¥ 609 ]
500k & 504 R e
409 00 g
300 300
200 200
100 109
550 TR : E T 00 7000, T 060 ED w000, 7000
Froquency (H:) roquency (H:)
0acHo7-#HY site <030H07-HY
Condition  PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
£ RBW:1000,000KHz VBW:3000.000KHz SW:AUto +RBW:1000.000KHz VEW:3000.000KHz SWT:AUt
Detector peak Detector peak
Peak projet <003082 Project 1002082
ode 115 Mode 119
) @Buvim) Date:2020.11.09
1300
1200
1100
100.0| e
s00)
500
700
500

300
209
109
350 5360, E 420, 5440, 5460, E 5500, 5510
Froquency (MHz)
site +03CHO7-HY
Condition +AVG_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector +Peak

Avg. p e Left blank

TEL : 886-3-327-3456 Page Number : D85 of D151
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - L

Horizontal

Fundamental

) aBovim) Date 2020.41.09 ove 4By Dates2020.11.09
1300 1300
1200 1200
1100 0]
90.0| i 90.0|
800 800 J
700) = ool W P 4 S 1 PEAKIUMI]
600 ; 60 / s
500 50.0/ ittt | Vet do i
" i 0 T e A
100 00y e
300 300
200 200
100 109
S50 0 SA00 S S0 Si60. SA00. 500 G 540 See0 590 00 7000, T 060 ED w000, 7000
roquency (1H:) roquency (i)
0acHo7-#HY <030H07-HY
Condition :PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBWEL00D.000KHz VBWE3000.000KHz SWTAUto £ RBW:1000.000KH VBW:3000.000KH SWT:AUt
Detector peak Detector peak
Peak Project 003082 Project oo
Mode ‘20 Mode 120
) @Buvim) Dater2020.11.00
1300
1200
1100
1000
s00)
500
109
500
s00)
1 e
100
300
200
100
S0 0 SA00 SA W0 Gie0 SAl0. 500 G oa0 50 50
roquency (1H:)
site 0acHor-H
Conditon $AVG_BE(UNI)_B3 3m HF_ANT_00075962 HORIZONTAL
RBWE1000.000KHz VBW:L.000KH SWTiAUto
Detector peak
Av project 002022
g. Vode 120

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No

.- FR0OO3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - R

Horizontal Fundamental

Peak

Date: 2020-11-00

700+

ol

b, P
M S
MWW’M«» :

/N

Condition

Detector
Project
Mode

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

+03CHO7-HY
+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUO

+Peak
:003042
20

y (hhz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - L

Vertical

Fundamental

) By bate: 20201108 o, Date: 2020.1.08
1300 1300
1200 1200 .
100 !‘,4 o)
1000 1004
y
a0 s0q]
80.0) 80.) J
700 = ool W P 4 S PEAKIUMI]
600 : " NWW 60 e
%A, ihitt * 9 RV U e
o
409 i 2000 st
209 200
200 209
100 10
N ) o0 7000, £ 005 ED D )
roquency i) roquency ()
oacHo7 Y <oacHorHY
Condition : PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHz VBIW:3000.000KHz SWT:Auto  RBW:1000.00KH VBWS3000.000KHz SWTiAuto
Detector peak Detector peak
Peak Project oos0s2 project ‘00302
Vode 20 Mode 20
) @govim) Date: 2020.11.08
1300
1200
100
1000 \
%00
a0
700
o0
509 . e
N S A
109
209
200
100
S0 w0 G005 SWo S0 Gion G0 5520 S50 S0 50
roquency ()
site oaco7 Y
Condition  AVG_BE(UNI_B3 3m HF_ANT 00075562 VERTICAL
RBW:1000.000KHz VBW:L00OKHZ SWT:AUtO
Detector peak
Av Project oos0e2
g. Vode 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No

.- FR0OO3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - R

Vertical

Fundamental

Peak

Date: 2020-11-00

700+

5000, g uiin

/N

0

M‘“’W-'Mwwwwvm i

PEAK_BE(N)_ B3

Condition

Detector
Project
Mode

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740. 5765

y (hhz)

+03CHO7-HY
+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:AUtO
+Peak

:003042

20

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH140 5700MHz

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2020-11-00

o i

Y
iy
’\“L

s00)
500 b A
400)
300
209
109
5 5700, B 720, 5730, 740, 5750, 5760, 5765
Frequency (Hz)
site +03CHO7-HY
Condition +PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUO
Detector +Peak
Project :003042
Mode 2

evel @Buvim)

Date: 202011-00

1300
1200
ol
1000
904
80

L2 e B B . e e e e S PEAKIUMI]
e A 54
504 o g Pt
200]_ T
300
200
100
000 2000, 3000 000 5000 000, 7000
Froquency (MH:)
+03CHO7-HY

site
Condition
Detector

Project
Mode

+PEAK(UNII) 3, HE_ANT_00075962 HORIZONTAL
+RBW/:1000.000KHz VBW:3000.000KHz SWT:AUto
+Peak

:003042

2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH140 5700MHz

Vertical

Fundamental

Peak

Date: 2020-11-00

A

Wl N~
S e g e w e we s
Treduoncy (ia

+03CHO7-HY
+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:AUtO
+Peak

:003042

2

evel @Buvim)

1300
1200
ol
1000
904
80

700 A== ] L =

s00)

s00]

300]
200)
100

mZnWW

000
site
Condition
Detector

Project
Mode

2000, 3000, 4000,
Frequency (MHz)

+03CHO7-HY
+ PEAK(UNII) 3 HE_ANT_00075562 VERTICAL

+ RBW/:1000.000KHz VBW:3000.000KHz SWT:AUt0
+Peak

:003042

2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT Report No. : FROO3042D

SPORTON LAB.

Band 3 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH100 5500MHz

1 Horizontal Fundamental

) @suvim) Date: 2020-11.09 o 0By Date: 2020-11.09
1300 1200

1200 1200

1100 110

1009 " 1000)

90.0 y 90.0/

300 90

700 70.0/ PEAK(UNI

z
4
500 f 60 s
s00 -l 50 ; P ——1
‘ol o MWWN.NMMWM“""

09 7, Sem—

200 209

200 209

100 100

550 Em—— o B w0 00550 00 7005 5005 00 ET o, To00
Frequency (Hr) requency ()
ste 03CHO7-HY site <03cHo7-HY
Condition  PEAK_BE(UNI)_B3 3m HE_ANT_00075962 HORIZONTAL Condition  PEAK(UNI) 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000,000KHz VBW:3000.000K Hz SWTiAuto  RBW:1000,000KHz VBW:3000.000KHz SWT:Auto

Detector peak Detector peak

Peak project ‘003042 project 1003022
Mode 2 Mode 2

A (@Buvim) Date: 2020-11-09

i
90.0 \

s _

500 e
e
400) e
300
200
100
350 5360, 5400, 420, 5440, B B 5500, 5510
Frequency (MH2)
site £03CHO7-HY
Condition + AVG_BE(UNII)_B3 3m HE_ANT_00075562 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto.
Detector +Peak

AV Project 003042

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH100 5500MHz

Vertical

Fundamental

) aBovim) Dater 2020.11.00 eve @Bavim) Dates2020.11.09
1300 1300
1200 1200
100 o)
1000 1004
a0 s0q]
20.0) & 00|
700 = ool W P 4 = PEAKIUMI]
T
s o sodl ==
S00f_y ik ik " phl 504 PP Y L e
f sk
10 Py —
209 300
200 209
100 10
= S0 500, : ETR ) o0 7000, £ 005 ED D )
roquency (1s) roquency (i)
site oacHo7 Y site <oacHorHY
Conditon  PEAK_BE(UNI_B3 3m HF_ANT 00075962 VERTICAL Condition PEAK(UNI) 3m HF_ANT_00075562 VERTICAL
 RBWEL00D.000KHz VBWE3000.000KHz SWTAUt £ RBW:1000.000KHz VBW:3000.000KH SWT:Ato
Detector peak Detector peak
Peak project oos02 project jrsony
Vode 2 Mode 2
) @govim) Dater 2020.11.00
1300
1200
100
1000 4\\
%00
a0
109 /
o0
s00) —
S B
109
209
200
100
= S S0 mm Swo 6o B 050
roquency (Hs)
site oaco7 Y
Condition $AVG_BE(UNI)_B3 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:L00OKHZ SWT:AUtO
Detector ak
Av project oos02
g. Mo 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - L

Horizontal

Fundamental

oo 20201100 . oot 0204100
w09 1500
1209 1209 ;
na e o
1000 100
500 %0d
800 800) J
N ————— ! Too A 1 eeaum,
600 o0d _—
" ,,W,rr [T ——
gt T O h 509 ot g AR
00| 4n.nMw
%09 509
20 200
109 109
o SH o000 E B 5 e o0 o0 £ o5 700
Fraavancy ) recusne )
oxcHorr oacHory
Condition :PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
RBWAIO00. 10K VEW:S000 G0KHT WA | RBWI000 0K VB30 00K0e WA
Detecor Pesk Detector :peak
Peak Project ‘003042 Project L0082
Vot » Vet i
v oo 20204109
w09
1209
na
1000
%09
509
109
600
>
509 —
1
.
%09
20
100
TN
Frsasancy )
she oxcHon
Gondtin Ao, BE(UNI)._B3 3m HF_ANT_00075962 HORZONTAL
REVEL000 00K VML 000KAE SWEAUS
Detecor hesk
Av Project ‘003042

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - R

Horizontal

Fundamental

Peak

Date: 2020-11-00

700+

s

MWWMWM"

site
Condition

Detector
Project
Mode

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

y (hhz)

+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUO
+peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - L

Vertical

Fundamental

A (@BuVim) Date: 2020-11-00

1300
1200
1109
1000

o ————————— | M’/JJ/

Date: 202011-00

VT N )

peaKuND,
- M ) ; i
sl N S X P RS PR T
rh r b A
400) . P
300
200
100
350 5300 5A00. 5420 0. 460 GA00 500 6520 650, 5560 5590 2000, 3000 000 7000
Frequency (MHz) Frequency (Ha)
o3cHo7-HY s 03cHo7-HY
Condition  PEAK_BE(UNI)_83 3m HF_ANT 00075962 VERTICAL + PEAK(UNII) 3m HE_ANT 00075962 VERTICAL
 RBW:1000.000KHz VBW:3000,000KHz SWT:AUto  RBW:1000.000KHz VBW:3000.000KHz SWTiAUto
Detector Peak +peak
Peak Project +003042 +003082
Mode 23 23
A (@Buvim) Date: 2020.41.09
1309
1200
1100
1009
500
s00)
709 -
500
500 .
00t
300
200
100
350 5300 500 5420 M0, BAG0 5400 500 5520 6540 550 5590
Froquency (MHz)
site 3cHo7-HY
Condition +AVG_BE(UNI)_B3 3m HF_ANT 00075562 VERTICAL
RBW:1000.000KH2 VBW:1 000KHZ SWT:Auto
Detector peak
Av Project <003042

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - R

Vertical Fundamental

Peak

Date: 2020-11-00

700+

504 wwWWM

!
R
.

.
LTt

site
Condition

Detector
Project
Mode

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:AUtO
+peak

y (hhz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR00O3042D

: D97 of D151



ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH140 5700MHz

1 Horizontal Fundamental

) @Buvim) Date: 2020.41.09 evel (@Buvim) Date: 2020.11.09
1300 1304
1200 1200)
1100 1100
1000 1004)
500 904
0.0}l - 80.0]
700) MW'M G PEAKCBEQUNI. B3] ool W P L S PrAKUN]
600 oty 00 AVG 54
500 e L L 504 P gt AR
IR Vv
00| 400t
300 304
200 200
100 104
3 E R 7 A T 50 57605705 000 Z000. 3000 00, 5000, 000, 7000
Frequency (H:) Froquency (MH:)
site o3cHo7-HY site <03cHo7HY
Condition : PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector 1peak
Peak project 1003042 Project 003042
Mode I Mode i

TEL : 886-3-327-3456 Page Number : D98 of D151
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ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH140 5700MHz

1 Vertical Fundamental

) @Buvim) Date: 2020.11.09 evel (@Buvim) Date: 2020.11.09
1300 1304
1200 1200)
1100 1100
1000 1004)
500 904
soolpph s0d
70 e PEAK BE. B3] 700 A== ] L = PEAKWA)
09 ! WM so0gl )
500 1 /w),. oy " 504 - it
ol st st S
400 1 4005 st
300 304
200 200
100 104
3 E N 7 R T 50 57605705 000 Z000. 3000 00, 5000, 000, 7000
Frequency (H:) Froquency (MH:)
site o3cHo7-HY site <03cHo7HY
Condition  PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VEW-3000.000KHz SWT:Auto
Detector peak Detector 1peak
Peak project 1003042 Project 003042
. Mode I Mode i
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 3 5470~5725MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - L

Horizontal

Fundamental

Date: 2020-11-09

Date: 2020-11-09

1300 1304
1200 1200)
1109 1100
1000 e 1004)
a0 904
w0 J
) bt 7o0] peaku
1
609 T " 600 AVG 54
500 'v 500/ - %
e e S b, A R S
400 Y —— e
300 304
200 204
100 100
TR0 S0 S0 S 60 5 0 500 520 50 5ae0. 55 00 T 000 5000 5000 7000
Frequency (MHI) Frequency (HHz)
site £03CHOT-HY site <03cHo7-HY
Conditi  PEAK_BE(UNI)_B3 3m HE_ANT_00075962 HORIZONTAL Condition PEAK(UNII) 2m HE_ANT_00075962 HORIZONTAL
 RBWS1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VEWS3000.000KHz SWT:AUto
Detector peak Detector
Peak project ‘003002 Project
Mode 125 Mode
) @B Date: 2020.41-08
1300
1200
1109
1000
90, T
s00)
700)
509
p
500 T =
40,0 &S|
300
200
100
550 500 500 54 A0 460, 50 500 5520 50 560 B
Frequency (WHI)
site 03cHoO7-HY
Conditi +AVG_BE(UNI)_B3 3m HF_ANT_00075562 HORIZONTAL
REWE1000.000KHz VBW:L000KHz SWT:Auto
Detector speak
Av project 003042
g. ode b

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH102 5510MHz - R

1 Horizontal Fundamental

Date: 2020-11-00

90.0 il

w09

700 pent_ s, 8)
Y

500 Wi " Pl R w

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
y (hhz)

+03CHO7-HY
Condition +PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUO
Detector

Peak e Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - L

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2020-11-00

700 ‘ﬁ\/wawm

BT

B m———_s
o |
%00
200
100
T ) E T R

site
Condition
Detector

Project
Mode

5460,
Frequency (Hz)
+03CHO7-HY

+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:AUtO

+Peak
:003042
25

evel @Buvim)

Date: 202011-00

1300
1200
ol
1000
904
80

700 A== ] L =

s00)

v

300]
200)
100

s0d AP
PPE—

VG 54

000
site
Condition
Detector

Project
Mode

2000, 3000, 5000,

4000,
Frequency (MHz)

+03CHO7-HY
+ PEAK(UNII) 3 HE_ANT_00075562 VERTICAL

+ RBW/:1000.000KHz VBW:3000.000KHz SWT:AUt0
+Peak

:003042

25

Avg.

A (@BuVim)

Date: 2020-11-00

S

300
209
109
35 5380, 5400, 5420 5440, 5480, 5500, 5520 6540, 5560, 5
Frequency (MHz)
site +03CHO7-HY
Conditi +AVG_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector Peak
Project :003042
Mod :25

Left blank
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ssamonas. FCC RADIO TEST REPORT

Report No

.- FR0OO3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - R

Vertical

Fundamental

Peak

Date: 2020-11-00

P
= A} \M Pk o o
WWM

WPWWM TeT N i

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600. 5620, 5640. 5660, 5680, 5700, 5720, 5740, 5T
y (hhz)
+03CHO7-HY

Condition +PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:AUtO

Detector +Peak

Project :003042

Mode 25

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH110 5550MHz - L

1 Horizontal Fundamental

o bat: 20201100 vl apavim Date: 20201100
1304 1204
1200 1204
1o 100
100 100
a0 s0d
300 »/‘/Mh a0 \
700| L M L L e L S e e S PEAK(UNIY,
a0 2 s0d il _—
o P W e L G 509 R o)
409 1 A0 s B
300 s0d
204 204
10d 10d
S e B0 B2 GG SAen sis0 G0 FeR SeA S 50 o0 o0 Sodo oo S0 o 7o
requency e Freauncy i)
site oscHor Y site oscHor Y
Condition :PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
RBV000000KH VBW3000 000KH SWTAUt0 RBWH1000000KHz VEW3000 000K WAt
Detector Tpeak Detector peak
Peak P oos0r2 Project oos02
ode 26 Vode i
1 gBuvim) bate:2020.1.00
1304
1200
ol
100
w00
70.0] /
a0 s
50.0 1
40,0}
300
204
10d
N T Y
raguency )
sie oscHo Y
Conditon +AVG_BE(UNI)_83 3m HE_ANT 00075562 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
ak

Avg. Left blank
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ssamonas. FCC RADIO TEST REPORT

Report No

.- FR0OO3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH110 5550MHz - R

Horizontal

Fundamental

Peak

Date: 2020-11-00

Lt

Mjw«rm
a0
700 PEAK_BE(M_ B3|
a0

MNWWWWWW

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

y (hhz)

+03CHO7-HY

Condition

+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUO

Detector
Project
Mode

+Peak
:003042
:26

Left blank
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ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH110 5550MHz - L

1 Vertical Fundamental

) (@Buvimy Date: 2020.11.09 evel @Buvim) Date: 2020.11.09
1300 1304
1200 1200
1100 1100
1000 W‘T 1000
909) / 904
800 M 800)
700) = ¥ ool W P L B PrAKUN]
2
a9 L w0 {
% A6 50
50 T e 509 P m————
vy i IR e
400 X Pre——
300 300
200 200
100 104
S50 S0 SA00  SA2  SMO. S460. SAG0 SO0 S50 540 %60 5590 000 Z000. 3000 00, 5000, 000, 7000
Frequency (HH:) Frequency (WH)
site o3cHo7-HY site <03cHo7HY
Condition  PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
£ RBW:1000,000KHz VBW:3000.000KHz SW:AUto +RBW:1000.000KHz VEW:3000.000KHz SWT:AUt
Detector peak Detector 1peak
Peak project 1003042 Project 003042
Mode 12 Mode 126
) @Buvim) Date: 2020.11.09
1300
1200
1100
1000
a0
s09)
100 -
o f,/—ﬂ//
50l -
R ey
o N N A
300
200
100

S50 5360 500 520 544D, Eig0 500 520, 550 Ge60. 5590
Froquency (HHz)
+03CHO7-HY
+AVG_BE(UNI)_B3 3m HF_ANT 00075962 VERTICAL
RBW:1000.000KH2 VBW:L000KH2 SWT:Auto
ok

Avg. Left blank
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ssamonas. FCC RADIO TEST REPORT

Report No

.- FR0OO3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH110 5550MHz - R

Vertical

Fundamental

Peak

Date: 2020-11-00

{_BEunn. 83|

o

Condition

Detector
Project
Mode

+Peak
:003042
:26

y (hhz)

+03CHO7-HY
+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:AUtO

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - L

Horizontal

Fundamental

Avg.

site
Condition

Detector
Project
Mode

Froquency (MHz)

+03CHO7-HY
+AVG_BE(UNI)_B3 3m HF_ANT 00075962 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

Left blank

) (@wuvim) Date 2020.1.09 eve @Bavim) Dates2020.11.09
1300 1300
1200 1200
1100 0]
100.0| L 100.0|
500 A 40
o+ ,}/ L2 e B B . e e e e S ‘ PraKLI
600 ol o0d i _—
509 sl 509 v AR o aeits
400 200 g T
300 300
200 200
100 109
550" 5360, 5400, 5420, 5340, 5460. 5460, 5500 5520, 5540. 5360, 5560, 5500, 5620, 540 5660, SGE05700 00 7000, T 060 ED w000, 7000
Froquency (1H:) roquency (i)
0acHo7-#HY <030H07-HY
Condition :PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBWEL00D.000KHz VBWE3000.000KHz SWTAUto £ RBW:1000.000KH VBW:3000.000KH SWT:AUt
Detector peak Detector peak
Peak ote o ote o
) @0uvim) Dater2020.11.00
1300
1200
1100
1000
500
700 /
500
500 //
300
200
100
550" 5360, 5400, 5420, 40, 5460, 5400, 5500 5520, 5540, 5360, 5560, 5500, 5620 540, 5660, SHE0ST00
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FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH134 5670MHz - R
1 Horizontal Fundamental
/«"\,”““mm‘
VM PEAK_BEUNI)_B3
Peak = Left blank
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - L

Vertical

Fundamental

Peak

A (@BuVim) Date: 2020-11-00

1300
1200
1109
1000

709

350 5360, 5400, 5420, 5440, 5460. 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 56805700
Frequency (1Hz)

+03CHO7-HY

Condition +PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:AUtO

Detector +Peak
Project :003042

Mode

Date: 202011-00

VT N

v

- b
] gt

g I A

VG 54
T

2000, 3000, 5000,

4000,
Frequency (MHz)

+03CHO7-HY
+ PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
+ RBW/:1000.000KHz VBW:3000.000KHz SWT:AUt0

Avg.

A (@BuVim) Date: 2020-11-00

1300)
1200)
10

site

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 56805700

Froquency (MHz)
+03CHO7-HY

Condition +AVG_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

Detector +Peak

Project
Mode

Left blank
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ssamonas. FCC RADIO TEST REPORT

Report No

.- FR0OO3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - R

et 20201108
130
1200
1og
1000 AN Wt
g Wwfw |
a00) e s
700 iid s 5
o0 fulvrr'® WMW)
509 e 1
100
200
200
100
550 S w e wen s @ 5 £
S——
sie ascro7HY
Condiion {PEAK_BE(UNI)_B3 3 HE_ANT_00075562 VERTICAL
RBW:1000.000KHz VBIW:3000.000KHz SWT:Auto
Detect peak
Peak Project Lcosesz
ode s e an

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - L

1 Horizontal Fundamental

J ooy bate: 20201109 e vate: 20201100
1304 1304

1204 1204

g 10

100 1004

%0 USRS s0q)

a0 s0d

70.0| 700 PEAK(UNI |

2
o ke g =g
509 o s rdebanfer 500 R e L
et it

409 Y Se—"

304 | 30d

204 | 20d

100 | 10d

T T 0 F oo Tt o0 oo )
Freauencs (HH) Frequency (k)
site oscroTHY sie ascHonHY
Conditon PEAK_BE(UNI)_53 3m HF_ANT 00075962 HORIZONTAL Conditon PEAK(UNI) 3m HF_ANT 00075962 HORIZONTAL
RBW-1000.000kHz VBW:3300.030KHz SWTAuto RBW:1000,000KH VEW33000.000KHz SWTAuto

Detector peak Detector peak

Peak project ‘003042 project :003022
Mode i Mode i

A (@Buvim) Date: 2020-11-09
1300)
1200)
1100)
1000)
909 —
s00)
700)
s00) A
i o
500 it
e
40,0
300
200
100
350 5380, 5400, 5420, 5440, 5460, 5480 5500 5620, 5540, 5560 5o¢
Frequency (MH2)
site £03CHO7-HY
Condition + AVG_BE(UNII)_B3 3m HE_ANT_00075562 HORIZONTAL
+ RBW:1000.000KH2 VBW:1.000KHz SWT:Auto

Detector +Peak

Avg. s e Left blank
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Report No

.- FR0OO3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - R

Horizontal

Fundamental

Peak

Date: 2020-11-00

w00
w09 |

iy S M«J oeblsedun o
w

soof*! e o

Condition

Detector
Project
Mode

+03CHO7-HY
+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:3000.000KHz SWT:AUO

+Peak
:003042
28

y (hhz)

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

Left blank
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

Vertical

Fundamental

Peak

Date: 2020-11-00

b
o ;ﬂ
M

A
e

EYRY

Condition

Detector

Project
Mode

350 5360,

500 5420, 5440 5460. 5480, 5500 5520, 6540, 5960, 5590
Frequency (Hz)

+03CHO7-HY
+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:AUtO

Date: 202011-00

R T T el

v

VG 54

IO e i LN

2000, 3000,

4000,
Frequency (MHz)

+03CHO7-HY
+ PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
+ RBW/:1000.000KHz VBW:3000.000KHz SWT:AUt0

Avg.

Date: 2020-11-00

SESSE

40,0 i

site

Condition

Detector
Project
Mode

350

500 5420, 5440, 500 5520 5540 560 5590

B
Frequency (MHz)

+03CHO7-HY
+AVG_BE(UNI)_B3 3m HF_ANT 00075962 VERTICAL
RBW:1000.000KH2 VBW:L000KH2 SWT:Auto

Left blank
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ssamonas. FCC RADIO TEST REPORT

Report No

.- FR0OO3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - R

Vertical

Fundamental

Peak

Date: 2020-11-00

PEAK_BE(N)_ B3

Condition

Detector
Project
Mode

+03CHO7-HY
+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:AUtO
+Peak
:003042
28

y (hhz)

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH122 5610MHz - L

Horizontal

Fundamental

A (@BuVim)

Date: 2020-11-10

1300
1200
1109
1000

evel (@8

Date: 202011-10

1300
1200
ol
1000
904
80

Avg.

site
Condition

Detector
Project
Mode

Froquency (MHz)

+03CHO7-HY
+AVG_BE(UNI)_B3 3m HF_ANT 00075962 HORIZONTAL

RBW:1000.000KHz VBW:4.000KHZ SWT:Auto

Left blank

w00

oo L L e | B o
a0 ! 09 any .
sl s09 S ST =
g Py E—e—

09 509

0 00

109 100

350 5360 00 520 ST 46T 4RSS S5 SEA. S, S5, 5000, 50205040 5000 5090570 o e o0 e o0 00
Frqonc ) Frouoncy
ez oacor#v
Condition :PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL Condition  PEAK(UNII) 3m HF_ANT_00075562 HORIZONTAL
REBW-1000 00Kz VEW:3000 000Kz SWTAUtD RBW1000 000GHE VEW3000 000Kz SWTAUto
betector pesk betecor ek
Peak e = oy =
s iy ot 200110

10
1200

o
104 .

90| Tr

w00

09

a0 /

500 s

A0t S .

09

9

109

3505360 00 520 S 460 S4B SO S5 SEA. S, S5, 5000, 50205040, 5600 6005700
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Report No

.- FR0OO3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH122 5610MHz - R

Date: 20201110
1300
1200
1100
1000l
o »\M‘\A
300) "
A g
700 MWM"M | P o 03
o e P
Yot
50
400
300
200
100
550 o S0 Seto Ge0. S0 G2 740 B
roquency (H:)
site o3cHo7-HY
Condition +PEAK_BE(UNII_B3 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak
Peak Project {03042
e e an
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH122 5610MHz - L

Vertical

Fundamental

Avg.

site
Condition

Detector
Project
Mode

Froquency (MHz)

+03CHO7-HY
+AVG_BE(UNI)_B3 3m HF_ANT 00075962 VERTICAL

RBW:1000.000KHz VBW:4.000KHZ SWT:Auto

by i
R e M L oo — A 1 Peaum)
SR ——=_ 1L —
500 500 A ekt
mwl 4n.nM‘*“W"WW
s
o i, 5 0 5 0 5 S 0 550 S0 T
Condition  PEAK_BE(UNII)_B3 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
Crew oot o s o e oo o WD
P e ak e +003042 Project :003082
o]
%09 [T
il
70.0] ///J MM‘”"\
« Y
wnM
g

Left blank
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Report No

.- FR0OO3042D

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH122 5610MHz - R
1 Vertical Fundamental
- e i
v e
e
Peak e Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH100 5500MHz

Horizontal

Vertical

Peak

Avg.

Date: 2020-11-12 el (4B

Date: 2020-11-12

1300
1200
o
1000

90

PEAK(U) o

L LT i O R o s S SRS BN oo UL L FLRLL UL L .

AVG 54 609

PEAK[UNID|

AVG 54

T

504
40
304
200
100

Condition

Detector :

Project :003042
:19

1000 4000.6000.8000. 12000 1600.

+03CHO7-HY

2000
Freauency (MH2)

+PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
Peak

0. 24000, 28000. 32000 36000. 400

Detector

Mode

000 4000.6000.8000. 12000, 16000.

site +03CHO7-HY
Condition +PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
+Peak.

project :003042
119

20000, 24000 78000, 32000, 36000, 40000
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Harmonic

@ 3m

ANT

802.11a CH116 5580MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 2020.11-12 evel (@Buvim) Date: 2020.41-12

1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK[UNT) 809 N PEAK[UNID|
700 IARIFR AR U e ———r = oo AR AL - = B
609 VG 58 609 VG54
500 . s00] =
400) 400
300 300]
209 200)
109 100

000 4000.6000.6000. 12000, 16000, Z0000. 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000. 20000, 24000, 26000, 32000. 36000, 40000

Frequency (Hz) Frequency (MHz)

site +03CHOT-HY site +03CHO7-HY
Condition *PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
Detector +peak Detector +Peak
Project :003042 Project :003002
Mode 2 Mode 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH140 5700MHz

Horizontal Vertical

Peak

Avg.

Date: 2020.11-12 evel (@Buvim)

Date: 202011-12

1300
1200)
ol
1000

PEAK[UNT)

9
AR AR e ———r = 700 MR AR T =

VG 58

]

PEAK[UNID|

= s00] 1

000 4000.6000.6000. 12000, 16000.  Z0000. 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000. 20000, 24000, 28000,

Frequency (Hz) Frequency (MHz)

+03CHOT-HY site +03CHO7-HY
*PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
+peak Detector +Peak

:003042 Project :003002

21 21

Mode

32000, 36000 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 3 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT20 CH100 5500MHz

Horizontal

Vertical

Peak

Avg.

L LT i O R o s S SRS BN

T

000 4000.6000.8000. 12000, 16000, 70000 _ 24000, 28000. 52000 36000, 4001

+03CHO7-HY

+Peak
Project :003042
2

Frequency (MH2)

+PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL

Date: 2020-11-12

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000, 52000.  36000. 40000

site +03CHO7-HY
Condition +PEAK(UNII)
Detector +Peak.
project :003042
Mode 2

Frequency (MHz)

3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT20 CH116 5580MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 20201113 evel (@Buvim) Date: 20204113

1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK[UNT) 809 N PEAK[UNID|
700 IARIFR AR U e ———r = oo AR AL - = B
609 VG 58 609 VG54
500 . s00] 1
400) 400
300 300]
209 200)
109 100

000 4000.6000.6000. 12000, 16000, Z0000. 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000. 20000, 24000, 26000, 32000. 36000, 40000

Frequency (Hz) Frequency (MHz)

site +03CHOT-HY site +03CHO7-HY
Condition *PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
Detector +peak Detector +Peak
Project :003042 Project :003002
Mode 23 Mode 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT20 CH140 5700MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2020-11-13

9
700 IARIFR AR U e

PEAK[UNT)
b

VG 58

1

1000 4000.6000.8000. 12000, 16000 _ Z0000.
i

site
Condition
Detector
Project
Mode

. 24000 28000 32000, 36000 40000
requency (1Hz)

+03CHOT-HY
+PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
+peak

:003042

24

evel (@Buvim)

Date: 20204113

700 MR AR = B

PEAK[UNID|

1

site
Condition
Detector
Project
Mode

000 4000.6000.8000. 12000, 16000.

20000, 24000. 20000
Frequency (MHz)

+03CHO7-HY
+PEAK(UNII) 3 HE_ANT_00075562 VERTICAL

32000, 36000 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 3 5470~5725MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT40 CH102 5510MHz

Horizontal

Vertical

Peak

Avg.

L LT i O R o s S SRS BN

T

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001

+03CHO7-HY

+Peak
Project :003042
25

Frequency (MH2)

+PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL

Date: 2020-11-13

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

site

Condition
Detector
project

Mode

72000, 16000 20000 24000 28000, 52000  36000. 40000

Frequency (MHz)

+PEAK(UNI) 3m HE_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT40 CH110 5550MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2020-11-13

9
700 IARIFR AR U e

PEAK[UNT)
b

VG 58

1

site
Condition
Detector
Project
Mode

1000 4000.6000.6000. 12000, 16000, 20000,

. 24000 28000 32000, 36000 40000
Frequency (Hz)

+03CHOT-HY
+PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
+peak

:003082

:26

evel (@Buvim)

Date: 20204113

700 MR AR = B

PEAK[UNID|

=

000 4000.6000.8000. 12000 16000, 20000, 24000, 28000,
()

site
Condition
Detector
Project
Mode

Frequency

+03CHO7-HY
+PEAK(UNII) 3 HE_ANT_00075562 VERTICAL

32000, 36000 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT40 CH134 5670MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2020-11-13

9
700 IARIFR AR U e

PEAK[UNT)
b

VG 58

1

1000 4000.6000.6000. 12000, 16000 20000,
i

site
Condition
Detector
Project
Mode

. 24000 28000 32000, 36000 40000
requency (1Hz)

+03CHOT-HY
+PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
+peak

:003042

27

evel (@Buvim)

Date: 20204113

700 MR AR = B

PEAK[UNID|

1

site
Condition
Detector
Project
Mode

000 4000.6000.8000. 12000, 16000,

20000, 24000. 20000
Frequency (MHz)

+03CHO7-HY
+PEAK(UNII) 3 HE_ANT_00075562 VERTICAL

32000, 36000 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH106 5530MHz

Horizontal Vertical

Peak

Avg.

Date: 2020-11-14 el (4B Date: 2020-11-14

L LT i O R o s S SRS BN oo UL L FLRLL UL L .

1300
1200
o
1000

90

PERK[U) 200 PEAK[UNID |
S Y M

VG54 609 AVG 54

T

z 504 .
40
300
200
100

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001 000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

+03CHO7-HY

+Peak
Project :003042
228

Frequency (MH2) Frequency (MHz)
site +03CHO7-HY

+PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL Condition +PEAK(UNI) 3m HE_ANT_00075962 VERTICAL

Detector +Peak.
project :003042
Mode 28

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D129 of D151
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH122 5610MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2020-11-14

9
700 IARIFR AR U e

PEAK[UNT)
b

VG 58

1

site
Condition
Detector
Project
Mode

000 4000.6000.8000. 12000, 16000, 20000,

. 24000 28000 32000, 36000 40000
Frequency (Hz)

+03CHOT-HY
+PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
+peak

:003042

32

evel (@Buvim)

Date: 20201114

700 MR AR = B

PEAK[UNID|

1

000 4000.6000.8000. 12000 16000, 20000, 24000, 28000,
()

site
Condition
Detector
Project
Mode

Frequency

+03CHO7-HY
+PEAK(UNII) 3 HE_ANT_00075562 VERTICAL

32000, 36000 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11a CH144 5720MHz - L

Horizontal

Fundamental

Date: 2020-11-11

350

Condition

Detector

Peak o

50,5400,

54805500, 0. 5580.5600.5620.5640.5660.5680. 5700, 5740

0.5540.5561
Frequency (MH2)

+03CHO7-HY

3mHE_ANT.

+ RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto

Date: 2020-11-11

1304
1200)

1100

1000)

904

504

oo UL e W] peaku
09 | AVG 54|

i

500 Www —
100_ppgprTaE AT

304

204

100

00 7000 T 000 5000 5000 7000
Frequency (HHz)
e <03cHo7-HY
Condition +PEAK(UNII) 2m HE_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VEWS3000.000KHz SWT:AUto

Detector <peak
project 1003002
Mode e

A (@Buvim)

Date: 2020-11-11

100

site
Condition

Detector

Avg. o

350 5380.5400. 5420, 5440, 5460, 5430, 500, 5520.5540.6560.5580.5600.5620. 5640.5660.5680.5700. 5740

Frequency (MH2)

£03CHO7-HY
+U-NII-182A AVERAGE 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+Pek

003042

i

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11a CH144 5720MHz — R

1 Horizontal Fundamental
Peak e Left blank
Avg. Left blank Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11a CH144 5720MHz - L

Vertical

Fundamental

Avg.

site
Condition

Detector
Project
Mode

+03CHO7-HY
+U-NII-182A AVERAGE 3m HF_ANT_00075962 VERTICAL

Frequency (MHz)

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto.

) aBavim) st 2020 1111 vl aBvm) bate 20201111
1509 1300
1200 1200
10 10g
a0 h s0q)
o jﬂ‘ L2 e B B . e e e e S PEAKIUMI]
a0l c0q) ==
50 ety 509 by bAoA
400 00| et
509 s00)
209 200
109 100
550 5360 5400 5470 5440 5460 543D 5500 5520 5540 5560 5500.5600 5620 5640 5660 5680 5700, 5740 o0 00, 000 000 ED 0o 700
roauencs (1) roquency ()
aacror-#r saacro7-y
Condition 3m HF_ANT_C Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
RBWA1000.000KHz VBW:3000.000KH: SWTAUto  RBW:1000.00KH VBWS3000.000KHz SWTiAuto
Detector peak Detector pesk
Peak ote = ote. =
) aBuvim) st 2020 1111
1209
1209
10g
100.0| ™
a
30.0) / A
709
a0l /
509
LIDUR R SEMPES
400
509
200
100
350 5380 5400 5470 5440 5460 SATD 5500 5520 554D 5560 5500, 5600 5620 5640 5660 5680 5700, 5740

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11a CH144 5720MHz - R
1 Vertical Fundamental
;EE MM et f
Peak e Left blank
Avg. Left blank Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT Report No. : FROO3042D

SPORTON LAB.

Band 3 — Straddle Channel
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11n CH144 5720MHz - L

B Date: 2020-11.10 ol Date: 2020-11.10
1300 1300
1200 1200)
1109 09
w03 i o
900 N 90
300 a0
700) oo T PEAK(UN)
"  m—
50.0) e - 50.0| - S Rt | It bt
AT VY STl
100 P —
300 300
200 20|
100 00|
550 5380 5400, 5420 54405450, 5480.5500. 5520, 5540.5550.5580.5600. 5620, 5640.5660 5600 6700, 5740 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WHz)
site $03CHO7-HY site <03cH07-HY
Condition 3mHE_ANT_C Condition PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000,000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +peak Detector peak
Pe ak Project 1003042 Project 003042
Mode i Mode
A @Bvim) Date: 2020.11-10
1300
1209
1109
1009
500 N
500
!
700)
500
sl _///
300
200
100
350 538,540, 5420.5440.5450. 5480, 5500, 5520.5540.5560.5580.5600.5620.5640.5660.5600.6700. 5740
Frequency (WHz)
site £03CHO7-HY
Condition  U-NII-182A AVERAGE 3m HE_ANT_00075562 HORIZONTAL
 RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +peak
Av Project 003042
g. vode 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11n CH144 5720MHz - R
1 Horizontal Fundamental
AR s
Peak Left blank
Avg. Left blank Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11n CH144 5720MHz - L

Vertical

Fundamental

Peak

A (@BuVim) Date: 2020-11.11

1300
1200
1109
1000

709

" 2 PR

350 5380, 5400, 5420.5440.5460. 5480, 5500, 520,540,560, 5500.5600.5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

+03CHO7-HY

Condition 3m HE_ANT.

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Detector +Peak
Project :003042
34

Mode

Date: 20201111

VT N

v

VG 54

S E—

WWWWW

2000, 3000,

4000, 5000,
Frequency (MHz)

+03CHO7-HY
+ PEAK(UNII) 3 HE_ANT_00075562 VERTICAL
+ RBW/:1000.000KHz VBW:3000.000KHz SWT:AUt0

Avg.

A (@BuVim) Date: 2020-11-11

1300)
1200)
10

site

350 5380, 5400, 5420.5440.5460. 5480, 5500, 5520.5540.5550.5580.5600.5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

+03CHO7-HY

Condition +U-NII-182A AVERAGE 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto.

Detector +Peak
Project :003042

Mode

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11n CH144 5720MHz - R
1 Vertical Fundamental
o L\“‘M N ‘
Peak Left blank
Avg. Left blank Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

Band 3 — Straddle Channel
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11n CH142 5710MHz - L

1 Horizontal Fundamental

A @Buvim) Date: 2020-11-10 el (a8 Date: 2020-11-10

1300) 1300

1200) 1200
1

109 o
m

100 {”" \] 1004

%00 y oy

500 w0

70.0| 700 PEAK(UNI |

609 - 1l

il 3 VG 54|
500 =] i 500 S M T T N T
0o D O o el s
300 300 |
200 200
100 100
T 24605500 5570 5540, 5560, 5560 5600 5620 5640 5080 568057005740 o0 o0 o0 oo E £ Taco
Freavency (ki) requency (ki)
stte aacHorHY sie aacHo7#y
Condition 3mHE_ANT Condtion PEAK(UNII 3m HF_ANT 00075962 HORIZONTAL
RBIW:1000.000KHz VBW:3000.G00KIz SWTAuto RBW:100.000KH VBW:3000.000KHz SWTiAuto
Detector peak Detector peak

Peak project ‘003002 project :003022
Mode i3 Mode i

A (@Buvim) Date: 2020-11-10

- 3
o ™
60.0) o

500

300
200

100

350 5380.5400. 5420,5440.5460, 5430, 500, 5520.5540.6560.5580.5600.5620. 5640.5660.5680.5700. 5740
Frequency (MH2)
site £03CHO7-HY
Condition +U-NII-182A AVERAGE 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak

Avg. g e Left blank

TEL : 886-3-327-3456 Page Number : D139 of D151
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11n CH142 5710MHz - R
1 Horizontal Fundamental
- W»\M
:J': *MMMW~WN
Peak Left blank
Avg. Left blank Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11n CH142 5710MHz - L

Vertical

Fundamental

A (@BuVim)

Date: 2020-11-10

Mf’” il

“ MM

I

350 5360.5400.

Frequency (MHz)

evel @Buvim)

Date: 202011-10

700 A== ] L =

v

i

VG 54

! i
Py P WWWMMW"MHW

e

000 2000, 3000, 5000,

4000,
Frequency (MHz)

site 0acHo7-HY site <030H07-HY
Condition 3m HF_ANT_C Condition : PEAK(UNIIT) 3m HF_ANT_00075962 VERTICAL
 RBWEL000,000KHz VBW2000.000KHE SWTAUto £ RBW:1000.000KHz VBW:3000.000KH SWT:Ato
Detector peak Detector peak
Peak Project <0302 Project 1002082
Mode i3 Mode i35
) @0uvim) Date:2020.11.10
1300
1200
1100
1000
s00)
500
109
500
s00)
100 o
300
200
100
550 5360 5400 5420.5440, 5460, 5450.550. 55205540 5550, 55005600 5520, 5640 5660 5600.6700. 5740
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SPORTON LAB.
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Report No. : FR00O3042D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11n CH142 5710MHz - R
1 Vertical Fundamental
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e ””WM [ sudmesulposar
o g .
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ssamonas. FCC RADIO TEST REPORT Report No. : FR003042D

Band 3 — Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ac CH138 5690MHz - L

1 Horizontal Fundamental
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Avg. s e Left blank

TEL : 886-3-327-3456 Page Number : D143 of D151
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ac CH138 5690MHz - R
1 Horizontal Fundamental
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WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11ac CH138 5690MHz - L
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Peak

:003042
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+Peak
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Report No. : FR00O3042D

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ac CH138 5690MHz - R
1 Vertical Fundamental
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR00O3042D

Band 3 - Straddle Channel

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT
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Report No. : FR00O3042D

Band 3 — Straddle Channel
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 3 Straddle Channel Harmonic @ 3m
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Report No. : FR00O3042D

Band 3 — Straddle Channel
WIFI 802.11n HT40 (Harmonic @ 3m)
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Band 3 Straddle Channel Harmonic @ 3m
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Report No. : FR00O3042D

Band 3 — Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)
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Band 3 Straddle Channel Harmonic @ 3m
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Emission below 1GHz

5GHz WIFI 802.11ac VHT80 (LF)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OO3042D

Appendix E. Duty Cycle Plots

Band

Duty
Cycle(%)

T(us) 1/T(kHz)

VBW Setting

Duty
Factor(dB)

802.11a

97.54

1390 0.72

1kHz

0.11

5GHz 802.11n HT20

97.38

1300 0.77

1kHz

0.12

5GHz 802.11n HT40

94.75

650 1.54

3kHz

0.23

5GHz 802.11ac VHT80

90.00

324 3.09

4kHz

0.46

802.11a

802.11n HT20

Spectrum BP J Spectrum EE] J
Ref Level 30.00 dém  Offset 27.60 dB @ RBW 10 MHz Ref Level 30.00 d2m  Offset 27.60 dB @ RBW 10 MHz
Jo ALt 20de & SWT 5ms @ VBW 10 MHz }= Att 20 dB & SWT 5ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
- mMi[1] 20.21 dBm)| mMi[1] 19.86 dBm)|
bttt s s A ANyt bttt Sy i | st S e syt it iy o ssamsve e . e asapti i M (DG
D2[1] 2.98({ip| D2[1] .50 dB
1.39000 ips 1.30jp00 ms|
10 d 10 d
0 dam: 0 dam:
-10 o 10 o
20 di 20 di
T )
-30 di 30 d
40 d -40 di
S0 di -50 di
60 d -60
CF 5.18 GHz 1001 pts 500.0 ps/ CF 5.18 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Tre| X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
ML 1 600.0 ps 20.21 dBm ML 1 650.0 ps 19.86 dBm
p2| M1| 1 1.39 ms 2,99 dB pz| M1 1 13ms 2.50 db
pa| M1l 1 1.425 ms -0.03 db pa| M1 1 1.335 ms -0.07 db
1 -y T -y
Read Read
i eady WRNRRNRRD il i eady WRRNRRNRD g y

802.11n HT40

802.11ac VHTS80

Spectrum ':-'? J Spectrum ':%] J
RefLevel 30.00 dBm  Offset 27,60 dB @ RBW 10 MHz RefLevel 30.00 dBm  Offset 27.60 dB w RBW 10 MHz
Jo ALt 20de & SWT 2ms @ VBW 10 MHz }= Att 20 dB & SWT 1ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
mMi[1] 13.23 dBm| mMi[1] 8.39 dBm)|
204 zs0.00ps| () 193.000 ps|
[P o G O Y R ST T e et T R & p2[1] 4.61 dB)|
0d ! 60.00 ] | ity oLyl gttt st oo lai ol S, 5240l
0 dém: 0 dém:
10 df -10 di
d d 1
-20 -20
W ) W W I
30 d =30 di
40 d 40 d
-50 di -50 di
60 di -60 di
CF 5.19 GHz 1001 pts 200.0 ps/ | | [ CF 5.21 GHz 1001 pts 100.0 ps/
Marker Marker
Type | Ret | Trc | X-value | Y-valug |__Function__| Function Result | Type | Ref | Trc | X-value | Y-valug |__Function__| Function Result |
ML 1 250.0 ps 13.23 dbm ML 1 193.0 s .39 dBm
p2| M1 1 650.0 ps 1.33d8 p2| M1 1 324.0 ps 4.61dB
03 M1 1 686.0 ps 0.01 de 03 ML 1 260.0 ps 0.35 db
1 -y T -y
il Ready PR il i Ready CECEEEEEEN ] Y
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